 GREENBRIDGE

PC1500

OPERATION MANUAL | SPARE PARTS LIST

6277 HEISLEY ROAD, MENTOR, OHIO 44060
PHONE: 440.357.1500, FAX: 440.352.9553
WWW.GREENBRIDGE.COM









1

CONTENTS

PART I

General Safety InStructions ...........cooeeeecciiiiiieie e, Al
1.1 Basic OPeration .........ccccccuvveeeeiiiiieeeeeeiiieeeeeeiireeeeeereeee e eeenneeas Al
1.2 Basic Safety Precautions ..........ccccccovveveeiiiiiieieccieee e, Al
1.3 Safety Instructions Governing Specific Operational Phases ..... A2
1.4  Warning of Electrical Dangers ...........cccoeevvveeeiiciieeieniieee e, A3
1.5 Grounding Instructions Shall Include the Following ................ A3
1.6 Before Operating .........ccccccvviiieieeeeeiiiiiieee e eeeevreeee e e e e A4
1.7 DUring OPeratioN.........ccuveeeeeeiuiieeeeiiiiieeeeeiireeeeeenrreeeesessneeeeens A4
1.8 After OpPerating.........cccccevveeeeiiiiiiieeeiiiiieeeesieeeeeeereeeeeseereeeeeans A4
1.9  Signs and Symbols .......ccooooiiiiiiiiiiiiee e A5
Machine Information..........cccccveeeieriiiiiiiiiiiie e A6
2.1 Areas of Application........ccccvviveiiiiieiiiiiiiiee e A6
2.2 Environment Information ..........ccccccceevviiieeiiiiiiniiiie e A6
P N 10 SRR A7
2.4 Machine DesCription ........cccueeeeercuviieeeeiiiieeeeeriiieeeeeireee e e e A7
2.5 SafEty DEVICES....uviiiiiiiiiieeeeiiiee et et e e e e e ee e e A8

2.6 Technical Specification .........cccccceeeeciiiiiiiieieiecieee e, A9



3

Preparation Before Operating the Machine...............cccccoeeeiieennnnnee. Al2

3.1 SRIPPING wevviiieieiiiiee e Al2
3.2 Transportation & Centre of Gravity ........cccceveeeeeiieiicciniieeenn.n. Al2
3.3 Construction Layout.........cccvviiiieiiieeiiiiiiiieee e e Al3
3.4 Installation .......ccoociiieriiiiieie e Al5
3.5 Operation SPACE .....ccecvrrieeeeriiiieeeeeiiieeeeeerirreeeeesrrreeeeesnrreaeeens Al6
3.6 Operating EIGMENts .........ccooveviiiieiiiiiiieeeeiiee e Al7
3.7 Instructions for Loading PP Strap..........ccceeeeiriiiiiiiiiinie, A20
3.8 Auto Strap Feeding Process........cccccveeeeeeeeiicciiiiieeee e, A22

3.9 How to connect Upstream and Downstream Machine (B5

CONNECLOT) .iiiiiiiiieeee e ee e A24
Operating the Machine..........cccccovvieieiiiiiiii e A25
A1 TP-TO02Y ettt e e raae e A25
A2 TP-TO2ZY Aottt A27
AdJUSTMENTS. ...eeiiiiiiiiii e A29
5.1 Strap Amount in the Accumulator BoX..........ccoevvvvviniienennnnnnn A29
5.2 Adjustment for Feeding Pressure to the AccumulatorBox......A30
5.3 Adjustment for Heater Temperature ............cccveeeeervvieeeeennneenn. A3l
5.4 Necessary Adjustments After Changing Strap Width.............. A3l

5.5 Adjustment for Feeding/Reversing Pressure...........ccceuvveeeeeen.. A34



5.6 Adjustment on Tensioning Rollers for High Tension............... A36
5.7 Change Bundle Flow Direction (TP-702YA) ...cccovvevvireennnnnen. A37
5.8 Speed and Pressure Adjustment of Press Bar and Side Pusher A37
TroubleshOOtING.......c..vviiiieiiiiiie e e A39

IMAINEENANICE .ot e e e e e e e e e e eaeeeeaee e e e e e eaaeeeannns A41

PART II

. Pneumatic System Diagram...........cccccoeeveiiiiiiiiieieeeeiieeeee e Bl

. WINNE DI1agram ..........ovieiiiiiieeiiiiiieeee e et r e e e e e e e B2

Inverter Parameters Setup.........coovvviiiiiiiiiiiiieee e B57

Strapping Head Unit..........cccooiiiiiiiiiiiiiiec e Cl
. Bandway Unit ..o C45
. Accumulator UNIt......ooieiiiiiiiiiiiee e C65
Reel Control GIOUP .....veiiieeiiiiee et CI1
Body Frame Unit..........coooooiiiiiiiiiiiie e C103
Electric Control UNit........cooouiiiiiiiiiiiiiieeeiee et C117
Transmission UNit........coeeeiiieiiiiieeeiiieeeciiee e eieee e C139

. PNEUMALIC UNIL..eiiiiiie e e e et e e e e e e eeeeeaeeeeaaeeannas C155






PART I



1 General Safety Instructions

1.1

Basic Operation
Read the operation and safety manual prior to using the strapping machine.
The operation and safety manual should remain attached to the machine at all times.
The machine may only be operated in accordance with its designated use.

The strapping machine was built in accordance with state-of-the-art standards and
recognized safety rules. Nevertheless, improper use can still result in injury to personnel
or damage to the machine and other material property.

Machine shall only be operated by trained personnel.

Perform inspections and maintenance at regular intervals. Refer to the Maintenance
section of the manual.

The machine may not be put in operation before checking the respective devices.
Safety devices must never be bridged or eliminated by any means.

To transport the equipment only use lifting apparatus and loading devices with sufficient
capacity.

Always disconnect from external power supply when changing the location of the
machine, even if the location should only be slightly changed. Connect power supply
properly before returning to service.

Do not alter or bypass protective interlocks.

Do not alter circuits and machine unless authorized to do so by the manufacturer.

Basic Safety Precautions

In addition to the instructions for operation, the user is to be instructed in all generally
applicable legal or mandatory regulations relevant to safety or the environment.

Long hair, loose-fitting garments, or jewelry can be a safety hazard. These items mustbe
secured prior to equipment operation.

Use protective equipment whenever appropriate or when required by law.

Carefully observe all safety instructions and warnings attached to the machine. Keep
safety labels clean and legible.

People that are being trained to operate or service the equipment must be supervised by
experienced personnel.

Any electrical work performed on the equipment must be conducted by a skilled
electrician or under the supervision of a skilled electrician. All work must be observed
good electrical engineering practice and follow safety rules and local wiring standards.

-Al-



1.3 Safety Instructions Governing Specific Operational Phases

Avoid unsafe operation of the equipment.

The machine is only to be operated when it is in good running order. Only operate the
equipment in a safe manner; all protective and safety devices must be in place and fully
functional. This includes removable safety devices, emergency shut-off equipment,
noise-protection devices and exhaust fans.

The machine is to be checked for damage and defects at least once each work shift. Any
changes, including the working behavior of the machine, are to be reported immediately.
If necessary, the machine is to be stopped and locked-out immediately.

In case of a malfunction, the strapping machine is to be immediately stopped and
locked-out until the fault has been eliminated.

Before starting the strapping machine, make sure that the area is clear and safe.
Do not place any tools or parts onto the machine.

Operating personnel needs to be well trained before executing special operations and
maintenance work; this work needs to be done with the proper supervision.

Always check and tighten connections after maintenance or repair.

After completing maintenance or repair, all safety devices must be replaced and checked
for functionality before operating the equipment.

To minimize the environmental impact, all consumables and replaced parts must be
disposed of safely.

Before starting the machine, check that the accessories have been stowed away safely.

Avoid operating the machine in a fashion that could upset its stability.

-A2-



1.4 Warning of Electrical Dangers

1.5

Immediately remove power to the machine in case of trouble in the electrical system.
Replace a fuse with one with the same style and ratings; pay particular attention to
matching the specified current.

Any electrical work performed on the equipment must be conducted by a skilled
electrician or under the supervision of a skilled electrician. All work must be observed
good electrical engineering practice and follow safety rules and local wiring standards.

Inspect the electrical equipment of the machine at regular intervals. Tighten any loose
connections. Check wiring for scorch marks; replace scorched wiring and determine and
correct the reason for the overheating.

When working on live equipment, ensure that a second person is available to cut power
in case of an emergency. When appropriate, secure the working area with safety tape and
a warning sign. Use insulated tools for electrical work.

Before working on high-voltage assemblies, turn off the power supply. Carefully
discharge the supply cable and short-circuit any energy-storage components such as
capacitors.

If the equipment was moved, carefully refit and refasten all parts removed for transport
before reapplying power.

Before moving the machine, remember to disconnect the power cable.

Grounding Instructions Shall Include the Following

This product must be grounded. In the event of an electrical short circuit, grounding
reduces the risk of electric shock. This product is equipped with a cord that has a
grounding wire and an appropriate grounding plug. The plug must be plugged into an
outlet that is properly installed and grounded in accordance with all local codes and
ordinances.

If repair or replacement of the cord or plug is necessary, connect the ground wire to the
ground terminal of the plug. The wire with green insulation (with or without yellow
stripes) is the grounding wire.

Check with a qualified electrician or service person if the grounding instructions are not
clear or if in doubt about the proper grounding of the machine. Do not modify the plug
provided; if it will not fit the power outlet, have the proper outlet installed by a qualified
electrician.

DANGER!

Improper installation of the grounding can result in electrocution.

-A3-



1.6 Before Operating

e Read the instruction manual before operating the machine for your safety.

e Wear eye protection and safety gloves before operating this machine.

———

S

Throw out the spacer

Eye protection must be worn Safety gloves must be worn from the Reel

e Please take out the spacer that between the Reel Outer Flange and Inner Flange when
you install the machine to prevent the machine malfunctions.

e Verify that the power line voltage is correct.

e The machine must be properly grounded to avoid a shock hazard. ~All wiring must be
in accordance with local wiring standards.

e The strapping machine can only be operated with polypropylene (PP) strapping;
do not use polyester (PET) strapping or polyethylene (PE) cord strap.

1.7 During Operation

e The weight of the package cannot exceed 80kg (TP-702Y). For package weight over
25kg, it may be necessary to use lifting aids for handling; while package weight over
40kg, it's necessary to handle it with conveyor system.

e The size of the package should not be less than 80 mm(H) x 30 mm(W) (3.15 inches x
1.18 inches) for TP-702Y and 250 mm(L) x 150 mm(W) x 100 mm(H) (9.84 inches x
5.91inches x 3.94inches) for TP-702YA.

e While running, check the unit for any unusual sounds or smoke emissions.
e Keep away from the inside of the arch while the machine is operating; do not put your

hands or body into the arch when the machine is running.

NOTE: It is normal for the heater tongue to smoke during the sealing operation.

1.8 After Operating
e Remove dust and dirt from the unit; pay particular attention to the interior of the arch.

e Turn off the power when the machine is not in use.

-Ad-



1.9 Signs and Symbols

Symbol

Meaning

Warning for dangerous voltage!
Contact with live electrical parts will

result in severe injury or death.

Warning for hot surface!
Welding area is approximately 270°C(520°F)
Allow sufficient time for the heater to cool

down before any work in welding area.

Warning for danger!
Do not put your hands or body into
arch working area when machine is

operating.

CAUTION!
Don’t access to moving machine parts

when machine is running.

-A5-



2 Machine Information

2.1 Areas of Application

The strapping machine is to be used for strapping packages, cartons, paper boxes,
newspapers, magazines and those materials using a polypropylene (PP) strapping for
stabilizing purposes when in transportation. Be careful for rigidity of working materials,

and don’t try to pack agri-foodstuffs or other such material.

This machine was designed for certain applications only. We strongly recommend that this
machine NOT be modified and/or used for any application other than for which it was
designed. If you have any questions relative to its application DO NOT use the machine

until you have had detail instruction from your dealer.

2.2 Environment Information
The strapping machine shall be installed in the following conditions:

e Supply voltage: 0.9 - 1.1 nominal supply voltage

e Source frequency: 0.99 - 1.01 nominal frequency

e Ambient temperature: 5°C - 40°C (41°F-104°F).

e Altitude: shall be at altitudes up to 1000m above mean sea level.

e Relative humidity: not exceed 50% at 40°C.

e Atmosphere: Free from excessive dust, acid fume, corrosive gases and salt.

e Avoid exposing to abnormal vibration.

e Don't use machine in dangerous environment.

e Don't use machines in damp or wet locations, or expose them to rain.

e Please provide a suitable illumination around the machine for safety operation.

e Work place of user should have a fire extinguisher or other devices that meet their local
safety regulations, and always be careful.

e Internal parts requiring frequent inspection and adjustment, and maintenance areas must

be provided with a suitable illumination around the machine.

If there may be harmful gases, fumes or dust generated during heating, user or system
integrator must install exhaust system for the extraction of harmful substances.

The exhaust system shall be positioned according to the vent location. Please refer to
the figure.

-A6-



The user should refer to a professional expert or relevant authority to prevent the
dangerous substance/ gas emitted by suitable means according to local

/national environmental/health codes/regulations.

2.3 Storage

e The store room must be dry.
e Do not expose the machine to extreme cold or heat environment.

e Place the machine on an even floor in order to avoid any distortion.

2.4 Machine Description

e Automatic strapping machine for polypropylene (PP) strapping material.
e Electronic heater temperature control.

e Automatic strap loop ejection in case of strapping cycle without package.
e Extra tough construction.

e Simple, safe and user-friendly operation.

e Automatic strap feeding system.

e Automatic strap end detection.

e Mobile, with large table area and high capacity strapreel

e Strap tension adjustable from soft to very high.

e Transit model with stepless speed Roller-driven table(TP-702Y A)

e Up and down stream interlock with complete plugconnection(TP-702YA)

-A7-



2.5 Safety Devices

Danger!

Operate the machine only when all safety
devices are at their place and are functioning
correctly.

The machine has been constructed in accordance with the applicable legal regulations.
The machine is reliable in operation. Nevertheless the machine may constitute a danger if
it is operated in improper or undue condition.

Danger points that cannot be avoided due to equipment design are equipped with safety
devices. If necessary, these points are marked on the machine with warning signs, and in

the manual under working safety instructions.

The machine is equipped with the following safety devices:

Warning signs at the danger points of the machine

Automatic shunt down of machine when front table opened

Live parts are secured by cover

-A8-



B6

If it is necessary to make adjustments inside the machine during operation, after a strap
jam for example, the rear table top can be unscrewed. Observe caution as the machine is
still fully functional with the covers removed. When the front door is opened, safety switch
B6 is activated. This will remove power but the heating element will keeping heating.

CAUTION!

The heating unit operates at a very high temperature in order to melt the PP
strapping. To prevent burns, avoid contact with this area.

2.6 Technical Specification

2.6.1 Electrical Specification

Machine Model TP-702Y TP-702YA
System configuration: 1L+N+PE (Ground) 1L+N+PE (Ground)
Nominal power: 0.5kW 1.0kW

Rated current: 3A S5A S5A 10A
Rated voltage: 220V/230V/240V 110V 230V 110V
Rated frequency: 50/ 60HZ 50/ 60Hz
Type of current AC - single phase AC - single phase

-A9-



2.6.2 Technical Data

a. TP-702Y
Strap width Smm, 6mm, 9mm , 12mm
Strap thickness 0.35mm up to 0.65mm (0.014” — 0.026”)

Strap coil diameter

Coil diameter 200mm (8” nominal)
Outside diameter 420mm (16.5”)
Width(Face) 190mm (7.5”)

Minimum — 445mm (17.52”)
Maximum — 645mm (25.39”)

Table height ) )
s 100mm adjusted by machinery pad
s 100mm adjusted by table

Weight 294kg (648 1bs.)

Noise emission

78 dBA

Ambient temp

5C ~40°C (41°F ~104°F)

Minimum package size:

30mm W x 80mm H (1.18” W x 3.15” H)

Maximum package size:

The Maximum Height of package depends on the
space between arch and table
EX: arch size: 600Wx650H and space between arch
and table is 465mm(H)
Max. package size: 550mm Wx415mm H

(21.77W x 16.3” H)

-A10-




b. TP-702YA

1200~ 7300

MK~ SAS \3“0“37 A

% \/ée.&\\\g Vg TRE~ERD

")

Strap width

Smm, 6mm, 9mm , 12mm

Strap thickness

0.35mm up to 0.65mm (0.014” — 0.026”)

Strap coil diameter

Coil diameter 200mm (8" nominal)
Outside diameter 420mm (16.5”)
Width(Face) 190mm (7.5”)

Minimum — 445mm (17.52”)
Maximum — 645mm (25.39”)

Table height ) )
s 100mm could be adjusted by machinery pad
% 100mm could be adjusted by table

Weight 340kg (749 1bs.)

Noise emission 78 dBA

Ambient temp

5C ~40°C (41°F ~104°F)

Minimum package size:

150mm W x 100mm H x 250mm L

Maximum package size:

The Maximum Height of package depends on the
space between arch and table
EX: arch size: 600Wx650H and space between arch
and table is 465mm(H)
Max. package size: 550mm Wx415mm H

(21.77W x 16.3” H)

-All-




3 Preparation Before Operating the Machine
3.1 Shipping

The equipment is delivered in transport units.
Each transport unit is loaded onto a wooden pallet,

secured by polyester strapping.

3.2 Transportation & Centre of Gravity

The machine must be secured on a pallet for
transportation. A forklift (or other lifting device) is
necessary for lifting the machine to the pallet. The
casters must be fit nicely in the recess on the pallet for
proper packaging. Secure the machine to the pallet
with plastic strapping across the top plates with a layer
of cardboard on it to avoid damage. Cover the
machine with sturdy box for protection and hold the
whole box to the pallet with plastic strapping.

Center-of-gravity position

The machine can be removed from the pallet using forklift truck or other lifting device.

CAUTION!

Do not carry machine by having the
forklift’s fork under the arch, but only

under the machine frame.

Danger to Lift!

Suspend loads can fall down.

By inappropriate mounting or fracture of hoisting device the
load can fall down and cause serious injuries or death.

Do not step under suspended loads!

Use appropriate hoisting devices and fasteners.

-Al12-



3.3 Construction Layout

® ®» 66

Arch

Upper Table Front

Machinery Pad

Reel

Caster (Brake)

Reel Brake Release

Caster (Free)

Foot Pedal (Option)

Movable Start Switch (Option)

. Front Door

XN

[N
—_ O

. Control Panel

—_
[\

. Power Cord

—_
W

. Strapping Head Unit
Main Motor M1
. Feed Motor M2

—_— =
[ N




16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.

Tension Motor M3

Strap Accumulator Motor M4

Automatic Feed Motor M5

Transit Motor M7

Proximity Sensor SQ1

Proximity Sensor SQ2

Proximity Sensor SQ3

Fan (M11)

Heater

Photo Eye (PH1 for TP-702YA)

Photo eye (PH3)(Strap amount detection sensor)(Option for TP-702YA)
Photo eye (PH4)(Energy saving transit with auto sleep mode sensor)(Option for

TP-702YA)

28.
29.
30.

Press Bar (Option)
Side Pusher (Option and only for TP-702YA)
Light tree (Option for TP-702Y A or TP-702Y-XT)

@ o @ ®» O ©

Caution:
When the Press bar or Side pusher option is equipped with the TP-702YA

machine, safety device (such as Safety Guard) would be necessary to be added by

the dealer according to CE regulation.

-Al4-



3.4 Installation

1. Remove the packing material and check if the machine is complete without any
shipping damage.

2. After positioning it, adjust the machine table height to the same level surface of
upstream & downstream equipments by adjusting the machinery pad or the table.
After the adjustments, be sure to tighten all the Nuts.

Table

\

Machinery Pad

3. Press button A and make light tree stood. (Light tree is option for TP-702YA &
TP-702Y-XT)

4. The electrical supply cord for the machine must have a minimum cross-section of at least
1.5 mm* (16 AWG) and the power cord Length should be less than 500cm.

5. The maximum power line fuse must not exceed 16 Amp.

-Al15-



6. Pneumatic connection (for the machine equipped with the Press bar or Side
pusher as the option)

e The strapping machines require 3/8” air hose
connection (A)

e The operating pressure is 6 bar (87psi), its
value is set by the pressure reducing valve (B)

e To alter operating pressure, the knob (B) has

to be pulled upward. By turning the knob (B)
the pressure can be adjusted. Knob (B) is

locked by pressing it down again.

3.5 Operation Space
Keep the area (A) and (B) free for the operator.
The area (A) is necessary for hanging the strap or operating strapping machine.

The area (B) is necessary for adjusting strap amount in the accumulator or Maintenance

-Al6-



3.6 Operating Elements

1. Main Power Switch:
Provides the machine with power.
Switch to “1” position for turning the main
power on.
After strapping, switch it to “0” to turn off

the machine.
7 6 5 4 3 2 1

IRERRY

2. LCD Display:
Indicates strapping condition of machine and error massages.

3. @% : Function Encoder
Turn clockwise or counterclockwise to change strapping settings.
such as weld cooling time...etc. Some settings can only be changed by
technicians with password.

-,
4. @\ Strap Tension Potentiometer:
Turn clockwise to increase strapping tension, turn counterclockwise to reduce

strapping tension. This potentiometer is only functional under High tension mode.

5. TRANSIT SPEED Adjustment Knob (Only TP-702YA)
External adjustment of transit speed by simple turn of a dial. Turn clockwise to
increase transit speed; turn counterclockwise to reduce transit speed.

6. _’ Timer (T1) (Only TP-702YA)
Delay time from the moment that a package is detected until the st strapping cycle

initiates. It is adjustable from O to 5 seconds.

7. | 5202 | Timer (T2) (Only TP-702YA)
Delay time (interval) between strap cycles. When multiple strapping cycles are
needed, this timer is for an operator to determine the interval between each straps.

It is adjustable from 0 to 5 seconds.
-A17-



8.

10.

11

12.

13.

Emergency Stop switch (Only TP-702YA)

The switch functions for urgently stop the machine. When pressing this STOP
switch, the power supply will be shut down immediately. After pressing the switch,
it will be locked. For releasing Stop function, just gently turn it clockwise.

Remember you still need to press <ID to let the machine back to normal operation.

Selector Switch (Only TP-702YA)

This switch is used to select how many (1, 2, or N) straps required for each
package.

The selector switch will function only when © Sap selector switch isat position
@ (AUTO).

Note:
When N straps is required for the package. You need to adjust the timer T2 for next
strapping until photo eye is off. (PH1).

N R .
Q@ @® Selector Switch (Only TP-702YA)
While selector switch is at position N (Manual), table rollers will stop running
and the photo cells will not function but the machine can strap by pushing the
(START) switch.
While the selector switch is at position © (AUTO), the table rollers will run and
photo cells works so when package passes under the arch, the machine will
automatically strap the package.
When the selector switch is at position @ (TRANSIT), it is for transit (the table
rollers will run but the photo cells do not function).

. @ @ Soft - High Tension Switch:

Switch to right ( § ) for High strapping tension.
Switch to left (rﬁ]) for soft strapping tension.

<|D Start Switch:
After turning on Main Power Switch, you must press the start switch for machine

to get ready for work.
To initiate a strapping cycle.
To clear up machine fault. (reset)

Movable Push Switch (Option):

To initiate a strapping cycle.
To clear up machine fault. (reset)

-A18-



14. Foot Pedal Switch (Option):
To initiate a strapping cycle.
To clear up machine fault. (reset)

15. Reel Release Switch:
To release the dispenser for easily taking out the strapping from it.

Iy
16. zvzzz:a PRESS BAR selector switch (Option)
Bundle press functions only when PRESS BAR selector is set at "1".

Strap without bundle press when PRESS BAR selector is set at "0"

17. Side square selector switch (when machine equipped with press bar and side
square)
Bundle push functions only when selector is set at "1".
Strap without bundle push function when selector is set at "0

e ©

—_—
D

W\ A
G

-A19-



3.7 Instructions for Loading PP Strap

3.7.1 Specifications

Polypropylene Strap
Width: 5, 6 or 9mm or 12mm
Thickness: 0.35-0.65 mm (0.014” —0.026")

420mm (16.5")

200mm (8")

190mm)(7.5")

Note:
Strap coil should not be heavier than 12kg (27 lbs). Too heavy strap would

damage the Reel supportsystem.

Strap which has excessive camber as illustrated in figure below cannot be used.

Helght of Smm (0.2”) or above

200cm (78.7”)

-A20-



3.7.2

A

o

Strap Reel Installation

Front Door

Fig. 1
Open the Front door in front of the machine (fig. 1).
Release the Reel Nut Handle by pressing and turning it to the left.
Take out the Outer Flange.
Install a new strap coil onto the drum according to the instructions on the reel.
Put Outer Flange back and the Reel Nut Handle. Turning the Reel Nut Handle
to the right to lock it.
Remove the protective straps (B) and the stickers (A)
Close the Front door.
Note:

The Reel Nut Handle is released by turning to the left. Tighten it by pressing
and turning it to the right.

A\

\

Reel Nut Handle
-A21-



3.8 Auto Strap Feeding Process

1. Turn Main Power Switch on the right side of control panel to the right (at 1 position),
and press Start Switch.

2. Open the Front door.
Press “Reel Release Switch A and pull out around 130cm strap.

Insert the strap to Roller Band then to Roller C as showing in Fig.b.

_ IS
0 | N
Front Door
A
Fig. a
Lever F
/ / Roller D
\ Guide roller E
J Roller C
/ Fig.b Fig.c
Roller B

Keep threading the strap till the Roller D (Fig. ¢).

6. Turning the strap downward and thread it to Guide Roller E, then to Roller G & Roller
H (Fig. ¢ & Fig. d).

-A22-



7. Lift the Lever F and then thread the strap around 2-3cm ahead the rollers (Fig. d) then
release Lever F.

Caution:
If strap is fed more than 6¢cm ahead the rollers, it could make Auto Strap

Feeding failed.

Fig. d

8. Close the Front door and press Start Switch. Machine will complete the Auto Strap

Feeding in 5 sec. and have the strap feeding to the sealing point.

Caution!
In the process of Auto Strap Feeding, only the Start Switch is functional.

Neither Movable push switch nor foot pedal switch will function.
Caution!

The cut edge of the strap must be free from burrs to avoid failure in Auto Strap
Feeding.

-A23-



3.9 How to connect Upstream and Downstream Machine (BS Connector)

Pinl and Pin 2: It outputs machine signal by giving a "NO" contact. Machine would
send signal to upstream device for entering the package (Refer to B27
Wiring Diagram of PART II).

B5S 1
2 i K3 Rated
Z 250Vac 5A
} K3 Relay 30Vde 5A

Caution:
Mistake the connection (over voltage or current) may damage the K3 relay

Pin 6 and Pin 7: It is for receiving signals to the machine. To receive the signal from the
downstream device for passing through the package after strapping. If
there is no downstream device, machine would not pass through the

package after strapping (Refer to B27 Wiring Diagram of PART II).

.
downstream device |

l— >
|

>_

P.CB

Caution:
The downstream signal should be voltage (potential) free, or it will damage the P.C.
Board.

Caution!

If there is no downstream machine, please still
plug in the BS connector to avoid machine
waiting for this signal which will cause the
transit belt not running after the strapping cycle B5

is completed. (TP-702YA Only)

-A24-



4. Operating the Machine

After switching on the strapping machine, heater
starts to warm up and LCD display continues to be
on until the heater reaches its operating temperature

(about 2 minutes).

Caution!

Machine will not operate until heater reaches to
operating temperature.

The heater fans continue to run until heater

reaches operating temperature.

4.1 TP-702Y
4.1.1 Soft Tension Operation

1. Place a package on the table.
2. Push start switch or actuate Movable push switch

(option) or foot pedal switch (option) to start strapping.

NOTE!

When operating in soft tension mode, the strap tension

potentiometer does not function.

4.1.2 High Tension Operation

1. Place a package on the table.
Properly adjust the strap tension potentiometer
according to various package.

3. Push start switch or actuate Movable push switch

(option) or foot pedal switch (option) to start strapping.

Attention!

Keep hands away from the strapping area.

Switch Main Power Switch to

Position “1”

|

Heater warms up and LCD
display keeps on lightening

|

Ready!
LCD display is off

If hands are caught by P.P. strap accidentally, be sure to turn off the Main Power

Switch first and then cut the strap.

-A25-



4.1.3 Function Encoder

LCD display will show various timers such as
cooling time, timer 1, timer 2...etc. After
pressing the function encoder for over 2 seconds,
turn the knob to choose the timer needed to be
changed. Press this knob to confirm the timer
needed altered and turn it again to alter the
value, and then press it again to confirm this
alteration.

T1: Allow time for transit rollers to stop
completely. T1 Timer starts to run the
moment machine tells transit rollers to
stop. After T1 Timer is over, machine will
do strapping (or press bar / side pusher
starts to function).

T2: no function in TP-702Y series.

T5: cooling time timer, Range 0-0.6S

T4: When Press bar or side pusher starts to
function, T4 timer is counting. After T4
setting time is over, machine will do

strapping. Range 0-3S

-A26-

Ready

}

Press encoder
over 2S

<-  Timer

TEC

}

Select Timer and
press encoder

1 Turn encoder right

000

0-60

Turn encoder right,
select the timer
needs to be altered
and press encoder

000

0-60

Turn encoder to
change the value
Then press encoder

010

0-60

Turn encoder left
to <- and press
encoder to exit setting

<-

Timer

TEC

}

Turn encoder left to
<- and press encoder
to exit setting

Ready

Finish setting



4.2 TP-702YA
4.2.1 Manual Operation mode

1. Make @ ‘&@ selector switch to position £~.

2. Place a package and push it close to the strapping head.

3. Adjust selector switch @ @ and Tension Potentiometer according to required
tension force.

4. Push start switch @ or foot pedal switch (option) or Movable start Switch to start
strapping.

NOTE!
When operating in soft tension mode, the strap tension potentiometer does not

function.

Attention!

Keep hands away from the strapping area.

If hands are caught by P.P. strap accidentally, be sure to turn off the Main Power
Switch first and then cut the strap.

7 & &

EE L B w  x
(\ Y ) @‘\ @\ @ O @)
/)
L @ @ J

4.2.2 Transit Operation mode

1. Make @ = o Selector switchto position w©

2. Adjust Transit Speed Adjustment properly.
Note !
If there’s no signal from downstream equipment, table rollers would not run.
f &
 EE L e %
\x_y/) ie 0o G L
T DWBO
O O O |

-A27-



4.2.3 Automatic Operation mode
1. Make @ = @® selector switch to position @,

2. Adjust Transit Speed Adjustment Knob properly.

3. Adjust selector switch @ @ and Tension Potentiometer according to required
tension force.

4. Decide the straps numbers on a package with selectorswitch.

5. Place package in upstream conveyor and machine would make strapping on the
package according to the settings.

6. Move photo cells or make adjustment of T1 or T2 to change the strapping position on
the package.

-A28-



5. Adjustments

5.1 Strap Amount in the Accumulator Box

The machine has been already well set for storing enough amount of strap in accumulator
Box.

However, some adjustments may be required, depending on the actual quality or
thickness of the strap used.

The strap supply in the accumulator box should be sufficient for about 2-5 strapping
cycle.

(It depends on the package size and the arch size. Fewer cycles are available for bigger
arch or bigger package.)

Caution!

Excessive amount of strap in the Accumulator Box can lead to strap jam (too curved)
and cause feeding problem.

Insufficient amount of strap in the Accumulator Box can lead to short feed problem
or decrease strapping speed.

The adjusting mechanism for amount of strap is inside the machine, at the rear side of

machine.

In case that there is insufficient amount of strap in the Accumulator Box, loosen the Nut
A and turn the Screw Bolt B counterclockwise. After adjustments, be sure to tighten the
Nut A to avoid unstable strap accumulation.

In case that there is excessive amount of strap in the Accumulator Box, loosen the Nut A
and turn the Screw Bolt B clockwise. After adjustments, be sure to tighten the Nut A to
avoid unstable strap accumulation.

T

-A29-



5.2 Adjustment for Feeding Pressure to the Accumulator Box

The machine has been already well set for enough feeding pressure offering enough
strength for pulling strap from strap coil to accumulator box. It might be necessary for
some adjustments to increase feeding pressure if you are using smooth strap.

When it’s necessary for increasing the feeding pressure, please loosen the Nut A and turn
Nut C upwards to increase the strength of Spring B. Be sure to tighten Nut A by turning

it counterclockwise after adjustments.

Y

X

M4 Motor

Caution!

Too much feeding pressure could lead to feeding problem as the strap would be
scraped by the rollers easily as show below.

Insufficient feeding pressure would lead to short feed problem as the strap is
insufficient in the accumulator box.

Strap scraped by rollers

— <;

-A30-



5.3 Adjustment for Heater Temperature

The machine has been already well set for proper heater temperature.

It might be necessary to do some adjustments according to temperature in working
environment, and the quality of P.P. strap to ensure better sealing efficiency.

Turn A’ clockwise to increase the heater temperature and turn it counterclockwise to

decrease the heater temperature.

Trimmer “4A7

5.4 Necessary Adjustments After Changing Strap Width

1. Adjusting “Strap Guide”

Adjusting the A (Strap Guide) according to the strap and make sure the width B is

around 0.5mm (0.02”") wider than the strap.

Caution:

If B is too wide, it would lead to sealing problem.

would lead to feeding problem.

-A31-

However, if it’s too narrow, it



2. Adjusting “M7-1-311500 Adjusting Plate” only for Smm and 6mm.

Loosen #25 HBS0412Nx2 to remove #11 M7-1-310001 Upper Guide Ass’y (For
5-6mm) from the machine. Then loosen FMS0408x4 on it and take a piece of p.p.
strap which would be running by this machine for properly adjusting M7-1-311500
Adjusting Plate (Only 5-6mm). Make sure the width B is around 0.5mm (0.02”)
wider than the strap.  After proper adjustment, tighten FMS0408x4 and have
M7-1-310001 Upper Guide Ass’y (For 5-6mm) fixed back to the machine.

While having M7-1-310001 Upper Guide Ass’y (For 5-6mm) fixed back to the
machine, be sure its left side must be around 3mm higher from Press Bar Ass’y
M7-1-220000. Also the right bottom side of M7-1-310001 Upper Guide Ass’y (For
5-6mm) should have some clearance between M7-1-301400 Guide Wheel (For
5-6mm). This clearance should not be wider than the strap’s thickness or strap would

probably slip out while doing Auto Strap Feeding.

FMS0408

M7+1-311500

M7-1-311103

3mm
O
O

M7-1

M?7-1-220000

-A32-



3. Adjusting “Right Strap Guide”

Loosen the screws on the “Right Strap Guide” and take it out. Then loosen the 2
screws B (HBS0408N) and adjust A according tothe strap. Be sure D is about
0.1mm wider than the strap. After adjustment, tighten screws B and put the “Right
Strap Guide” back.

al —

B HBS0408N
A M7-2-201400

Caution:
If D is too wide, it would lead to sealing problem. However, if it’s too narrow, it
would lead to feeding problem.

4. Adjusting Brush Clearance in theArch

The brush clearance in the upper side and upper right should be about the strap width.
The brush clearance in the lower right should be about 2-3mm narrower to the strap.

The brush clearance in right side of lower chute should be the same to the clearance in
lower side of right arch.  The brush clearance in the lower left should be 4-5mm
narrower to the strap

Brush clearance \

=

W G I0 p-M

-—

-A33-



Note:

The brush clearance could be various according to different package size. The brush
clearance needs to be bigger for not having any effect on reversing especially when the
package size is close to the arch size.

5. Adjusting Strap Amount in the Accumulator Box

Different strap widths might have effects on the strap amount in the accumulator box.
Please do the adjustment according to 5.1 if necessary.

5.5 Adjustment for Feeding/Reversing Pressure

The plate was screwed by captive screws and normal screws. To take it out, please take
out the Screws (A) first and then loosen the captive screw(B) about Smm

Follow the direction of arrow (C) to Lift the plate and slide it out.

Open the Rear Door for easy adjustment.

P Rear Door

-A34-



1. Adjusting the Pressure for Feeding

The machine is already well set for proper feeding pressure. However, according to
different strap characteristics (such as smoother surface or different thickness), some
adjustments for feeding pressure are still necessary.

If short feed problem happens a lot, and it is a result of improper feeding pressure,
please do the following adjustments:

Loosen Nut B and turn Nut A clockwise to increase the feeding pressure.

Nut A and turn Nut B counterclockwise to decrease the feeding pressure.
adjustments, be sure to tighten these 2 Nuts well.

A

0

0

o|@
2. Adjusting the Pressure for Reversing

The machine is already well set for proper reversing pressure. However, according
to different strap characteristics (such as smoother surface or different thickness),
some adjustments for reversing pressure are still necessary.

If machine often has incomplete reversing problem, and it is a result of improper
reversing pressure, please do the following adjustments:

Take out the part (TA-073 Spring Hook) from C position to B or A position in order
to increase the reversing pressure.

=
4
—
]
N
&~
S
= &/
= <]
= \‘
A \\‘é//“/// p
= N
=
)
= =
= Z
<

-A35-

Or loosen
After



5.6 Adjustment on Tensioning Rollers for High Tension

The machine is already well set for proper pressure for high tension. However,
according to different strap characteristics (such as smoother surface or different
thickness), some adjustments on pressure for high tension might be necessary.

When insufficient strapping tension occurs even the Soft-High tension switch is at
“high” position and it is a result of pressure for high tension, please turn Nut D
clockwise. This can solve the problem of insufficient strapping tension at high
tension and strap slipping between A & B due to this.

Note:

When the pressure for high tension is set too high, the tension for strapping would
get lower.

-A36-



5.7 Change Bundle Flow Direction (TP-702YA)

If you need to change the bundle flow direction, please do it as following steps:

1. Change the phase sequence of M7 motor. (Please refer to B2 / ED1, interchange

either 2 wires from frequency inverter to M7 motor)

2. Change the positions of PH1 and reflector to the other side.

5.8 Speed and Pressure Adjustment of Press Bar and Side Pusher

1. Speed
Press Bar B
Side pusher
D ~C
A C
— D

1. Flow Control (A) : Descending speed adjustment of Press Bar

Turn knob counterclockwise to increase the descending speed of Press Bar.
Turn knob clockwise to decrease the descending speed of Press Bar.
2. Flow Control (B) : Ascending speed adjustment of Press Bar.

Turn knob counterclockwise to increase the ascending speed of Press Bar.
Turn knob clockwise to decrease the ascending speed of Press Bar.

3. Flow Control (C) : Forward speed adjustment of Side Pusher.
Turn knob counterclockwise to increase the forward speed of Side Pusher.
Turn knob clockwise to decrease the forward speed of Side Pusher.

4. Flow Control (D) : Backward speed adjustment of Side Pusher.
Turn knob counterclockwise to increase the backward speed of Side Pusher.

Turn knob clockwise to decrease the backward speed of Side Pusher.

-A37-



2. Pressure

Air pressure adjusts for pneumatic equipments.

Regulator E: Adjustment for ascending pressure of Press Bar
Regulator F: Adjustment for descending pressure of Press Bar
Regulator G: Adjustment for pressure of Side pusher

For doing these adjustments, be sure to lift the Regulator first and then turn it clockwise
to increase the pressure or turn it counterclockwise to decrease the pressure.

Caution:
Regulator F shows the descending pressure only when Press Bar is descending.

If the air pressure is exceed 2 bar, the descending pressure of Press Bar would be
over 250N.

When the descending pressure of Press Bar is over 250N, safety device (such as
Safety Guard) would be necessary according to CE regulation.

-A38-



6. Troubleshooting

The LCD display would flash and show failure message when machine is not working due to

malfunction.

Message shown on the LCD could be follows:
6.1. Reminder message:
1. Push Start: Please press the Start Switch to make machine function.  This is
especially necessary after the Safety Switch is activated or
Emergency Stop switch is released or after you just turn on the
machine.
2. Load Strap: Load a new roll of strap or re-do the Auto Strap feedingagain.
3. B6 open; K1 open: When it shows this message after you press the Start Switch, it

means the Safety Switch might not be closed or the K1 in the

control box is abnormal.

6.2. Malfunction from switches:

1. S1 Error: This means the Start Switch or the Foot Pedal is continuously
triggered before activating them. Please check if any of these 2
Switches is defective.

2. S5 Error: This means the Reel Release Switch is continuously triggered
before activating it.  Try to press it by hand to see if it’s
defective.

3. SQI on Error: The SQI is triggered when doing Auto Strap Feeding. Check if
the SQ1 or the Switch lever is defective.

6.3. Malfunction from procedures:
1. ASF failed: Auto Strap Feeding failed. It might be caused by wrong
inserting direction or inserting too much strap. Please re-do the
Auto Strap Feeding.
2. Feed jam: Resulting from not being able to feed strap to the sealing position.

When Feed jam occurs, press the Start Switch or Foot pedal first to let the arch open
and strap comes out of the arch. Hold the strap by left hand and then press the Start
Switch or Foot pedal again. Machine would reverse the strap a little bit and cut it,
and then machine would go back to home position and feed again.

If this does not solve the problem, please take out the jammed strap by following
steps:

-A39-



3.

a. Open Upper Table Front Ass'y M7-5-210020.

N/

J‘ 1

2

AN
-
DA

2N

b. Lift the Lever &) (M7-2-101400/M7-2-101410) with left hand and take
out the Cover (M7-1-311221) for the Upper Guide with right hand at

the same time.

c. Take out the jammed strap and cut it.

d. Put the cover (M7-1-311221) for the Upper Guide back to its position and
put the Upper Table Front Ass'y back as well. Push START switch in
the control panel to RESTART machine.

If the Feed jam problem still cannot be solved, the following causes have to be

checked as well:
Fault

Feed jam

Cause
Strap is too curved

Insufficient feeding pressure

Too much strap amount in the
accumulator box and has

caused strap to be curved

Other malfunctions:

Remedy

Change strap

Adjust feeding pressure according to
5.5

Adjust to proper strap amount in the

accumulator box according to 5.1

Fault Cause Remedy
Too much debris on both sides [Clean both sides of the heater plate by
_ of heater plate fine sandpaper
Sealing
i Increase the heater temperature
failure . .
Insufficient heater temperature |according to 5.3
Insufficient cooling time Increase cooling time according to 4.3
Soft-High tension switch is at
“soft” position Turn it to “high” position
Insufficient |Lubricant drops into tension
strap tension|roller incautious Clean the lubricant
Too much debris in the gear of
tension roller Clean the debris

-A40-




7. Maintenance

Warning:

Before any maintenance or repairs on the machine, set the Main Power
Switch to "O" (OFF). Wait about 5 minutes for cooling down the heater to
avoid burns with this area.

7.1. Cleaning and Lubrication
The high reliability and long service life of the strapping machine will depend on regular

cleaning and maintenance.

ATTENTION!
All the important strap transportation components, such as the drive rollers and the
strap guides, must be kept free from oil and grease. (lubricant)

The lubricant has to be non-resinous.

The lubricant is SAE 30

7.2. Maintenance
Only use original spare parts supplied by manufacturer.

Daily:
Use air gun to clean the following indicated positions (nearby the cutters, strap guide and
accumulating feeding rollers) daily.

Remove plastic residue in the machine.

-A41-



Weekly:
Lubricate front bar, press bar, rear bar and shafts in arch weekly.

Please refer to the following mesh areas for instruction.

Before lubricating, be sure to clean the parts first to avoid mixing oil and debris which might

have a bad effect on machine’s function.

Check the machine by strapping several bundles for any failures.

Monthly : (or 100,000 strapping cycles)

Clean both sides of heater plate and polish with fine sandpaper if necessary
ATTENTION: Make sure the welding plate is cool first!!

Check Front Bar, Press Bar, and Rear Bar for moving upward anddownward neatly. The
Slide Table and Strap Track Frame should be able to go back to its home position by the
force of spring as well.

Be sure to clean any debris in the tension roller

-A42-



6 Months : (or 500,000 strapping cycles)

Check heating element, replace and re-adjust it if necessary.

Check strap cutter in sealing head, replace it if necessary.

Check if the connector at wiring housing to printed circuit board is firmly fixed.
Check if the safety switch on front table or right door functions well.

Make machine ready for operation. Strap one bundle manually several times, paying
attention to mal-functions, repeat procedure.

Initiating several cyclings with package manually for testing and pay attention to any
mal-functions. Make sure the strap accumulating function is well. If necessary, replace
the assistant rollers, do proper adjustments to accumulating feeding pressure or to the
clearance in the reel brake.

Slightly lubricate the sealing head (bearing points) with light lubricant if necessary.

1 Year : (or 1,000,000 strapping)

Replace deflection roller if it shows visible changes.

In case of loud noise at bearings: locate them, replace the bearings.

Get machine ready for operation again, strap one bundle manually several times, paying

attention to malfunctions.

7.3. Cleaning / Replacing Heater

Cleaning

1. Turn off the power and open the Front Plate (LH) and Front Plate (RH) (M7-5-701300 &
M?7-5-701400).

2. Make sure that the heater cools down already and the temperature is not too hot to let
you get hurt.

3. Loosen the fixed screws of the heater cover (M7-1-101700) and remove it from the

machine.

Remove the screw (HBS0540HN) of Heater Crank (M7-1-141100).

Remove the Return Spring (T7-1-64130) of the Heater Crank (M7-1-141100).

Remove the Heater Crank (M7-1-141100) by pushing itbackward.

Clean both upper side and down side of the Heater carefully with fine sander paper.

=Nk

Re-installation the heater back to the machine in reverse sequence.

Replacing
1. Same sequence as step 1-6 mentioned above.
2. Turn over the Heater Bracket (M7-1-141300) so that you can loosen the nuts of the heater.

3. After you loosen the nuts, turn the Heater Bracket back to its original position.

~A43-



. Take out the Heater Ass’y and make sure the insulations stay intact. If any of insulation
fall and get broken, please replace with new one to avoid welding problem.

5. Install the new Heater Ass’y in reverse sequence.

. Rotate the M1 Handle (T7-1-11240) forward till the Heater Ass’y goes towelding
position.

. Make sure the clearance between Heater Ass’y and Slide Table (M7-1-131600) is about
1.8 - 2.2mm.

. If the clearance is too big, adjust it by turning HBS0530N clockwise. If the clearance is
too small, adjust it by turning HBS0530N counterclockwise.

-Ad4-






PART Il



1. Pneumatic System Diagram

-Bl-



iagram

D

iring

2. W

a. TP-702Y

0| 3ovd ¢¥190-ATL ON SNIMYYd 00S10d T134d0ON  IANIHOVIN
H _ [3) 4 _ E| [ a [ ) [ g [ v
ml llllllllllllll lm Vv |VOL| VS | V¥V | VI | VI | AOTT
J _ | VG | VS | VP [VOL| VS | VIV | VI | VI | AOOY
osTaw € A | OlA| 6 |9 | S| A | €1 TA| 1A | oS0
a7 ad o€ gz |
- - VST / A009 |
A APZOa:10dr0o |
VT'8 9eAH9Z-88 LN |
x1ddns |
- \ " AAMOd ONTHOLIAS | VL >8> V¢
DS Ead e 1 ZHOS / AOO¥
_ JomoJ mduy
— _ (WS> DG X WG T:IM
weavoe * 7 A _ ~€  90INOG IOMOJ
JUSL0 d -——Kk———%
J _ [YONMG JoMOJ UTEIN
e N _ _ 1SO-
97 a® ge 1> +A /\/ _ T
dE€T dd/ 8¢ wur §°g VAOZET .
¢ 1 AN | DI ALY ¢
gz | . T
n i j r Iﬂ r _ —_C—
g | | 29 _
J ~ a X - _
] = _ ASTF
oseqa/oe 9t +A 11| IN 20 —© 014~ _
L o4 o4
! AQOY (4 — wl 4 /_/ €
vae[[] | R _
n‘ A0TT I —1
actawee L€ +A T oIS Td|  age ep — Cqgrl L5
Lo D€ / U G| oS/ e
AOKT ¢
——o0
H _ 3] d 3 a [ o) [ g [ v

-B2-



1| F3ovd €F190-ATL ON SNIMYYd 00S10d T3AOIN  IANIHOVIN
H [ ) [ d [ 3 [ a [ D [ g [ Y
"I |||||||||||||| ] V¥ |VO1| V€| VV | VI | VI | AOTT S
g | _ v [vor| ve [ v | vr | vi [ Aot
Py
e B S ¢ | Od | SA | v | €1 | TI| 1d | osng | H
qTT Ad/ 0€ um g _
N _
- VST/M009 | Vi> om:m.v V& g
A APZOA:10dINO | (WS> DE X HMVITBIIM
VT8 AP9Z-88 *LANI | ZHO9 / 9BAOL I
A1ddNS —
g N * AAMO oonySa_ V& >8> Vi
oseawoe % A 10-| (WG>T) DE X WW() [ DI
_ ZH09 / ZHOS / 9BA0€T |V
g | IomoJ nduy
azawoe % | A ~] 90Inog IoMmoJ | |
g ad b — N — — — +
! S
mﬁo‘e ge | +A N _ 1SO- €
H€T AT/ 8¢ g _
[ \Ih \/
wgT | _ = ||
+A | T
_ gz "
~ L - Y R B z
oseqad/og 9% +A _ N
IN IN _\/q/_m - u
—— _
ascadsee <t | A 1 m . f L -1
LHSL0 D€/, U gz’ g/ mu gy
H [ 9] 4 E| d o] [ g [ Y

-B3-



| 3ovd €¥190-ATL ON SNIMVYYd 00S10d TdAOW  INIHOVIA
H 9 [ d _ E| [ @] [ o) _ d _ Y
d°0'd [onuo)
od- HE'T dd/
O dNIVIN — . SN/ ¥IN
-l H¢0QH/ 8
1dv- — edv-
RS CIN e
HO'T g/ Ly 8y h
£ <~MH. HO'0 e/ 0 e /N/ C I
T | sex VhL L0 T
! - HI'T ad/ IX
[ ) Nl H10Qd/TE
AVT+ Jojow yojenwnode deng o o, L
z —— MO00T AFTOA (7 E /.
X N . YIN- - ~— c
I I-aND 7 ) X -l Hy'0dd/0¢ L [ G0
e LY Jojowr SUIpasy opEwIoMy /= N\ (] €
; - mo arzoa (N) ¢ L s
H X T | cmm SIN- Sy e .
! €X ;
z
H 9¢€X X
! ' J
B DE9 AT/ TTT — e ,\,ﬁ 1
b NI ¥ - agoad/ ccl SRS % (mm T
SA- HE'T qd/ . /
¢ vl m— HE0 a3/ 86 A€ O A/ €TT M- [ 3
. LX ol v agoad/ vl (mm
Hotaw  womsodzex o, oo NI AV PN % I
1 - 7 ) ~ -l HO0 3/ 0€ aD'd urN ! NI (AT SIN /\/ r
0T Aco AT/ OTT I (mm 9
1dVy wioy N
o NI AT SN ,
8
6
ACO AT/ 67T [w— —mm 01
AO g
H 9 E| E| d o) d Y

-B4-



¢dd| 35vd €v190-ACTL ON ONIMVYd 00510d 130N INIHOVIN

H _ S _ d _ 3 _ d _ o) g Y

O dNIVIN 1dV-

'0'd 1o1uoD
8X £IX 11X 9B
€ T 1 S v € T 1 v
111
HT'T Qg
se |re |e€ $9 |s9 |ro [€9 [zo 2 HZ'0 I8/ 9F  Jma— N—mm |
: .
\zm HY 1QE - &/ﬁ 4
LT 5 Hy'0 ad/ 0€ a0 VI
L] o )
\\\-\\\\\\
X
| < A¥20Q I A
| ue,J ISNeYXE] mn ¢
ol &l d e TIA- @ ! L
Bl =2 2|8 . . C
&5 Q m m m " N
| ClEZ|Z 6 ,\/ -
. S MSS IareaHq < 4
. THH- t0l mwgr
HHAOONA £ N S
+ Cl
%Hr I0SUSS _SEO:.HA - /\/ - ©
) LI G0
£X
[V UOISUS], I0SUDS UOHEIOY Kerdsi(q uontsod LZX eg 1 o [t | |
o . . €0°d U Aver L
- - . {l
gy o OFS Y Il —mm ¢
anT

-B5-




00510d

-B6-



C(IH| FOVvd €F190-ATL ON SNIMYYd 00S10d TdAOW  INIHOVIA
H 9 | d _ E| [ d [ 0) | \vd
aOdNIVIN 1dV-
17X 07X _| 61X 81X LIX 91X SIX
1 1
€z €71 _ €71 _ €71 €71 €1 €71
] ]
S| s> = S| B> B>
2|8 _ Z|5(% _ Z|2(S SR 2|53 Sk
o+ 1 |t 1 ot ot o+ o+
| |
~ ' ~ - ' « L « L ~ - « -
P | e T | E ] E ] P E
o [ ' o ! ! ™
(=] =] | (=} (=} (=3 (=}
| |
1 1
[5a) Wm m “ [ Wm m " 5] H_ m 5] & m 7a] ﬁ mm 5] m m
v + _ v| + _ v| + v| + V| + v +
] ]
O " Q| O O O O
JOSU2s JOSu2s [OJIMS 199)9p dens jo
asnduy 35070 ANy dens jo puyqg Junowe 2y} [oNuUo)) uontsod swop] uonoe TN
808- 90S§- SOs- FOS- £0S- Z0s-
uondo ST J0suas 25070 ANy ‘WAl
H _ 9 E| E| d o) d v

-B7-



PAGE |ED6

72Y-0614-3

DRAWING NO

PC1500

MACHINE MODEL

] ™ = %) 5
<
& \ DC+24V Red
S ¢ |
= \ OV ground \, Black >
= a o
@ Ll
2 :
a @
Teach input D\/ Brown
{ 00
/ Fault output White
{| S
/ Analogue set N+’\/ Pink
{| o)
/ Analogue set N- /\’ Magenta
{ Ral e
on
[ spdi/spiz | o 1| 5
Right '\ e
{ o
\ Left ’\/ Yellow
( o
\ Pulse output ’\/ Orange
X (I
0.5mm*
129 /ED 2.1C  ~etll—¥ ov o ©
o o
©
oz
w
= - §
— O 9
‘2’ A, € 126/ED22C -l ,\, MS5REV IN - o =
0
ER: M5 FWD IN 8 A
% %f; 125 /ED 2.2C -etil} ,\, .| H =
M4 BRAKER IN
TS 124/ED22C el -
- /\, M4 REV IN
123 /ED 23C -t} ¢ -
/\/ M4FWD IN
122 /ED23C -~} /\/ ( o
+24V
121 /ED 2.3C il /\ ( _
0.5mm’ «a
5 & N
5 = = ¢ .
g~ v g
= “
(N —
2 A
03 mm’ I @
23 VRS
= 8 = q
m o -
s 32 S o
[} , _
2 /I/ o A\ (m.
|
L1l
] ™ = ) 5

-B&-




PAGE |ED7

72Y-0614-3

DRAWING NO

PC1500

MACHINE MODEL

N ™ < 0 O
5 o
= g
S
2 5
= = \ DC +24V N Red
5 & X ( -
g \ ov ground '\ Black ;
O A (
:
Teach mput < \ Brown _
Al
/ Fault output White )
Al
/ Analogue set N+,\/ Pink i
/ Analogue set N- ,\, Magenta
{ (o
/ Spdl / Spd2 \' Green &
Al
' Right ,\/ Blue
\ Left ,\/ Yellow’
A
\ Pulse output ,\ Orange
M
©
=5
Z
3
—
&
5 g '
= IS
g = \ DC+24V Y Red
R .
(¥ A o
£ \ ov ground /\/\ Black (I ;2
:
I <
Teach mput \ Brown )
/ Fault output White
/ Analogue set NJ:\I Pink
/ Analogue set N- \, Magenta
( 00
[ sparsspz '\ Green 9
' Right '\/ Blue .
\ Left \/ Yellow’
\ Pulse output /\, Omngc,
N ™ < 0 ©

-B9-




H| FOVd €v190-ACTL ON ONIMVYd 00510d 130N INIHOVIN

H _ S _ d _ 3 _ d _ o) g Y

BUTIS JOIIF] pue 921) )3T
ever qp Hor dDO'dNIVIN 1dV-

ym padmba uMEoﬂZ uoyMm
LTX \ "| LX |“ “I 9eX 12:4 X

! 1 _
_ ﬁ z _ T 1 ¢ 1oc
! — 148 _ i 11— -1
| = | =h |
| m 1 2 _
g - I ‘m
| &° | < |
“ mm _ m _ € |4 69 [0L

D

= _
_ i MSH
! ! -¥ — ¥ o -—f———¥ — — o | sparz m
_ g 7 _ 6t or _ _ 6t 12 £y o _ + H_ R

g - =
D ders TET LR ] | | _u = R
NIEE N | | =
| | | m \ zm_ | * ? _
| > 2| |~
e
_ i _ 7] E T T | T LT
I | 5
BRI VEL I T
<
_ _ | _ |
N oo o | B A | . R _ = 3
_ - = 7 n M - = > > > _ S o
| 88 aales gl U 0 U8 8 8
fs | ozsla s ) 2
T - /0000 aerq 1999 ssarg dog,
[eusis Apeay uonisod € [euSIs o1y Jojorpur Joyatpur Joyd1pur XA €X-
d0°d [onuo) Py U22ID) a8ueIp
10JesH ¢dV 10} ¢TH- STH- vH-
a1 WYY uondo st [euSis Apeay

uondo s [eusIs 1oy
uondo sT 201 JYIIT
uondo st ssa1d doJ :war

H O E| 3 d ) g _ v

-B10-




00510d

-Bl1-



O1dH| Fovd €1190-ATL ON SNIMYYd 00510d 13dOW  3INIHOVIN
H 9) 4 [ E| d [ o) _ Y
xXog 10,] ]
ue,{ Suro NEE,\@ 0 Aeloy 3omod €8 ad/ 0L
7 ~-
05 L68y OF ° o
il
— —_— ﬁVHI
:_ m_ m_ 4 —
wn g ( 67 86 LF Sk L6
m (4
p
|| 9 LIVIS
- Is- Im
14 S
ME 7|A-
SPAYC %6
CIN- "MS Aryes
m” JOop oI @
9d-
- 66
) (
4 Jsodwmg
doig
LI gg
L 3¢ —~eotl]
69 LAIGL0 de'8 Ad/ 69
H 9 d 3 d ) _ v

-B12-



-B13-

[TdH| 3ovd €V190-ATL ON SNIMYYd 00510d 13Ad0ON  INIHOVIN
H D) _ El _ 3 [ d [
9 9
S 10102UU0)) ¢f
4
L 9 s ¥ € [4
- /_\ r‘\ Ay () \uy r_\ r_\
N 1\\L1~EE $0
m I
|| SATISTY SATSSTY J€°8 dH/ 6€ HES A/ 6L J€'8 4/ 0F QAISSY SATISTY
HE'8 dd/ ov
Teusis Jouy Teusts Apeay Teugis wop
c AVT+ APT+ A0
uondo st Teu3Is Apeay
uondo st [euUSIs 011 (wax
H _ 9) E| 3 d )




H

)

1| 3ovd €r190-ACL ON SNIMYYd 0051L0d 13dOW  3INIHOVIN
H _ 9] | d [ E| d [ 0] g
9
( M\'S ysnd 9]qeAoN ) (1epad 300, )
g 10303uu0)) [-Sd 10303uu0) L9
_ € E WOD
Ll
€ 4 1 € [4 /J I
f_\ \/ 7 (_\ 7 1/
e[ S0 SRR L
€
saresey  dTv dd/ T¢ dey dd/ 1€ sArlesyy VI dd/ 9T Ve dd/ st
4
uondo ST A\ 'S ysnd 2]qeAO]N
uondo sT [epad 100, (waI

Bl4-



¢1dd| 3ovd

€v190-ACTL

ON ONIMVYd

00510d 130N INIHOVIN

O

d _

3 _ d

eX | OvX

§2:€

(476

erX ||

LEX | sex

6eX

| Lex ||

X

O

¢eX

X

X

9eX

LX

LTX

0eX

67X

gD dNIVIN [dV-

1ZTX
07X
61X
81X
LTX
91X
SIX
PIX
[49:¢

SIS
<R W

JUUH UL

5 9
DN

<

O

-B15-



Y1IdHd| 3OVd €v190-ACTL ON ONIMVYd 00S510d 130N INIHOVIN

H _ 3) | 4 [ 3 [ d [ o) g v

p—

=

< EP

ol El o

AN =

=

eh

m

— — — — — ] ] — — — E
1]
o Uﬂﬂﬂﬂﬂ_uﬂ_ﬂﬂﬂm I
— P | ° u
d : M WM -n =
< D & o= 5 | [
< 0 [EUIULS T, osn q _H_M T m
P — —d — C u Mﬁ =
N o o =2 | [
S B L] . m =
Z < b 3 |
58 A3 ] I T 1 T
B _ ] [©O ev OO0 wv Ol
©o00000 — — — —c ue xod _”_
_ _ _ ~] 90IN0S IOMOJ
12§ Nt 198 P

H 9) _ E] 3 d _ o] g _ v

-B16-




CIHA| Fovd €¥190-ATL ON SNIMYYAd 00510d 13dOW  INIHOVIN
H _ 3) | 4 [ 3 [ d [ v
p—
=
< EP
ol Bl &
=
TSN
=
)]
%
— — — — — ] ] — — — E
]
P  DooooDs /| a9
) | b : 5 |
© ‘| pp W S
m 0 [eUTWIST,  osnyg D & e = 1
0 Il =
- g Ol =
= | L (] 0 _E
>
m & S« - = _ﬂo HA :
F Su m_ % o Q O
= O
24 = €O SWIN [ g soreay | |
D& A% ] I T 1 T
B ] [©O ev OO0 wv Ol
©o00000 — — — —c ue xod _”_
_ _ _ ~¢  90IN0G JOMOJ
1°S L 198 PN
H 9] | E| E| d [ _ v

-B17-



07qd| 39vd | €P190VAZL | ON ONIMvNA 00540d 130ON  INIHOVI
H _ 9 [ E] _ 3 q _ o) _ d _ Y
LW Go MIATO
N WOV DV dHY/T /A0TT ~€
SRR M oI UL vs | vs [ ve | vr [vor| ve | v | vi | vi [ Ao
9 /\/ 09 NI Bofeuy g - ez 1-9N-
ﬁ ] [ M =X —— =1 | VS| VS| Ve | Vr|voL| VS | V|Vt ]| VI |Aoop
s A vounuo) e @wéoo NdN |
— E<EMW [l . - JHSL0 _ Old| 6 | LA |94 | SA | vA | €4 | TAd | 1A | 9514
v W IR
royy | EON _ ,\, 1 \ - |
g doigama | A W zL ﬂ I _\_ :// W _
4€0€ AT €6 sand] N Q) 1L —e P
€E0E AT TS : —— AVTr _ _
] S gy | D4 L _
ON Az duL MM | * _ VL >"]>V¢
ON Aefoy] duir, - _ ZHOS \ AQOY
(4 I' _ 1m0 J mduy
VANO'T .
VSTZHO0T - 0 AT - 0:L0d1N0 | N i musLo o _ (We>" DS X, WG 1M
V9 ZH09 / 05 ~
SEAQPT - 00T *LdNI ‘ dHP/1 /AOTC ~€ | £ SoMIOs Bmod
12110AU] Aduanbai] z- /\ — I_H_ OO HISUBLL
T-9N- _ YONMS JoMOJ UIBJA
1 - _ _ IS0~
€11 _ JI
\ ) VAOTEL | ez Y
ST 101- 1
- —————— % . - — - Y- — — — — |4||| ||||||||| _——— —_——— — —0—
VTt ad/ dad 1 _
[ e | | % |
LLUINAD ¢ _
A0 _ ASTP _
—- o—— =
VI ad/ IN IN N M ! A00F w1 w v €
A0TT | | |
o = o oS  Iad = ~L_
| vizeaw EEMS 1 T I €T op 1e1 ! T I
¢ : O¢/ wmuey
pore Um\NEE YA z
H [9) El E| @] [ o) [ g _ v

b. TP-702YA

-B18-




[2dd| 3ovd €VI90-VATL ON SNIMYYd 00510d 130N INIHOVIN

H [ ) [ d [ 3 [ a [ D [ g [ Y
LW g MITO
N TR WOV 0)4 dHV/T /A0TT ~¢€
e [y Wy g UL ve | v [vor| vs | vy | vi | vi | aocz
I € Neg o] |A0TF dNd = ‘
oA woumnos A WO ﬁ__éz T VE | VP [ VOL|VOL| VIV | VI | VI | AOILI
: 9N
N il (e 5 (4] 94| Sd| vd|ed|ca| 1a| osnyg
gdoysmimgy | T
YIN
MMMHHHH — (W €1
Qem\.\,mm tn () 2L VTI1>98n]>V0I

(WS>T) DE X DMV OIM

. N
AE0E AT/ €6 Mo Togama] (1L
4€0€ ad/ T8 ] AvT

g N ZHO9 / 9BAOTT
¢ WOD Aey duiL
onfesanL | 4 Lu VL >998n]> V¢
onfepyang | V4 (We>T) DE X WG [OIM
VAT a g ZHO09 / ZHOS / 9BA0ET
Tomo J ndu
VSTZHO0T - 0 9BA0FZ - 0°:10dLN0 | N v R . dmaug
V$'9ZH09 / 0§ . M0 ~] 90INOS IMOJ
SEAOPT - 00T *LNdNI dHF/T /A0TT ~€
Iouaau] Asusnbari 7n- — I_H_ 1010 :Nm.w%m/% P «
1 - m » m »
€17 =) 8 1SO-
< ” —_
\ Z 3
LI ST T

v T T T T T jﬁ“..wluwj|4 ||||||||||| b —mmu

f 1 M i N/_/_H f L

_ VA099 LSSl OF /U G T Og/ g
IOL-

H ) E] [ 3 _ d o] [ g _ v

-B19-

N




CCH| Iovd €F190-VATL ON SNIMYYd 00S10d T3AOIN  INIHOVIN
_ B) d [ E| a [ o) g v
r— - — — — — — 7
_ _ 9
N |
S €T ag/ 0e N A —
HT°€T A/ 0F o'z |
‘ _
- e _ VST / M009 g
A _ AYZO:10dINO
_ V'8 98A¥97-88 " LNdNI
L _ A'IddNS |
e o Y | ¥IMOd ONIHOLIMS
DSFT ad/ 08 n-
\/ _ ¥
el _
AP€T A/ € 0e A A _
NEEWB.O ad I[[/Nﬁ[[’ﬁ ]
—t N N _
g9°€T AT/ 8¢ N +A | €
qE'€T dd/ 8¢ wur §'g _
(4 \IH \/ _
gz | -
+A L — —=]
ad HT 17 ad/
~ HZOL A 3d |5
DS'¥T ad/ of 9€ A . ~
ag 1z ag/ ||
HT0T Ad/ IN
: € +A 11 N
AS°€T A/ T€ ez | oL aw L
umr gL g HI'0T /111
9 4 E| d o) =] Y

-B20-



¢Cdd| 3ovd € V190-VACZL ON SNIMYYd 00510d 13dOW  3INIHOVIN
H ) E| [ 3 _ d [ o) [ g v
ol d0°d [onuo)
d°0'd NIVIN — - SN/ YN
el HE'TT A/ SE
1dv- €dv-
R SR o
Ly 8 /\/ b
€ HO'TT A/ 0 = —mm
z (EGLO
I o X
[ - ~enll HI'TT /€
AT+ Jojow Jornunooe deng 4 o, L
4 MOOT AVTXT (0 8 \ )
SX . YIN- - ~— c
s I-aND 7. Y -~ Hp 7T AH/ 0E L LU G0
Y JOJOWE SUIPATJ oPEPWOINY /=N (| €
; - mo areoa (N) A
H b T | em SIN- o g .
! £X ,
z
H 9¢X X
! ? J
~ DELT AT/ TTT - e /\,ﬂ I
NI veod - a€LT AA/ TTT - (mm ¢
v oI NI aMT N N
¢ o ey—t HEZZ A4/ 8¢ QLT qH/ €CT M- RETE) mm €
.| X o & CIE L A VT ,\, C I
uomisod e . AV
3 N : - asLT aas sl (mm S
I 7 - Kl HO'TT AW 05 -y g uppy B Nawasw [
0T 1qv wnoy LT AE OTT e (mm O
orx NIAHY SN .
8
6
HELT AA/ 6TT — ——mm 01
A iy
H 9) E| E| d O g v

-B21-



Y| 3ovd €VI90-VATL ON ONIMVYd 00S510d 130N INIHOVIN

H _ S _ d _ 3 _ d _ o) g Y

O dNIVIN 1dV-

d70°d [onuo)
8X €1X 11X 9B
b oe T o1 s v o€ T 1 edv
111
s¢ |ve g€ o [so |ro [€o |zo M HZ'ZZ A/ 95 P /N/H [
\zm Hp'ZC Q3/ 0 | T
LT Q L Vil
L] o )
\\\\\\\\\\ €1
\\\
X
o« AVZ00 NEEm/w ) :
| ue,J 1sneyxyg " 1 o
ol &2 & Mme TIA- @ L
AR m 5|15 - vT ram e
O "
. S MSS IareaHq < 4
. THA- T 0l mwrgry c
HHAOONA {
+ Cl
%H. J0SUSG _SEO:.HA - /\/ - o
) LW GL0
£X
[TV UOTSUA, I0SUDS UOTIRIOY Kerdsi(q uontsod LZX -6z 1 of [t | |
. oo . aoduenN AVTH J
Iqy o OF6LY 1€l —mm ¢
wrg g
aT i ¢

-B22-




ccdd

JOVvd

€VI90-VATL

ON ONIMVYd

00510d

13dON

INIHOVIN

O

d

3 [

PIX

dO'd NIVIN

0€X

Idv-

[49:¢

<
o

o™
—

(|
\
()
\
{)
A\

ov
output
+24V

0.2 mm
\
\
\

BLUE
BLACK
BROWN

SaS
108-

0.2 mm

jsuely,

uondo s1 [epad 100, (wal
wondo st 11O / NO Jeysnd apig Jo ssa1q doJ, rwar

()
|

[44 1T

e
A
(]

B
|

& 11

— —
-

J\_

-——
_|+24v

S

LS-

|
L

61

hi§ T 0
omy
pueH

Toysnd ap1g

JO

_
_
_
|
|
|
|
_ €
|
|
_
_
_
_

L2 dor,|

(a
(.

8T LT

+24V

uoIsua],

M0 / YSTH

dd
LIVLS

03 mm’
\
\

,\

+24V

[epad 1001

H

)

-B23-



OC(H| IOVvd €F190-VATL ON SNIMYYd 00S10d TdAOW  INIHOVIA
H _ [3) [ 4 _ 3 [ d [ o) d v
IO’ dNIVIN 1dV-
j 17X 07X _| 61X 81X LTX 91X SIX
| 1 1 1
ﬁ €71 _ €71 _ €71 _ €71 €71 €71 €71
| 1 ] ]
i =1 e _ S| s> = S| B> B>
o B|EF 2|8(% _ 2|8 _ SE 2|1E& S Z|E(&
ﬁ o+ _ 3+ 1 3|+ 1 3+ 3|+ o+ 3|+
| | | |
| 1 1 I
| e T | BT | E 1T | E T E T BT e T
[ | o~ ] ' ~ ] o o~
(IS 1 (=] =] | (=} (=} < (S
| | | |
1 1
SEE Bl ¥ & S E ml¥| & m| ¥ € ml¥| & S E
W TEHE _ 2 4l2 _ Akl _ 242 2 5|2 24|12 2 3|2
W v| + _ v + _ v| + _ v| + v| + V| + v +
I 1 ] ]
| | ! O " Q| O O O O
dens
daays Josuas Josuas [OJIMS 109)9p Jo junowe uonsod awoy UonE TN
J0A2AUOD) asnduy 35070 ANy dens jo puyq Y} [oNUOD €OS- 70s-
YHd- 808- 90S§- SOs- $OS-
uondo st dogfs 1042AU0))
uondo ST J0suas 25070 ANy ‘WAl
H [ 9] d E| d o) =] Y

B24-



PAGE [ED27

72YA-0614-3

DRAWING NO

PC1500

MACHINE MODEL

(8] [s0] < Ie] ©
(=)
bt \\ DC +24V K[ Red ,
B { — o
= \ 0V ground ’\ Black I ;
2 & A T
. g -
5 g
H o
Teach input < \ Brown
q %)
/ Fault output White
{ [
/ Analogue set N+/\I Pink
( ©
/ Analogue set N- ,\/ Magenta
{ vl oy
/ Spdl / Spd2 \, Green 1 _ 92
Al
Right ,\/ Blue
( o
\ Left ,\( Yellow
{| o
\ Pulse output \ Omnge,
< LR
0.5mm*
ov
129 /ED 23.1C ~t— (S
o M
Q
00 =9
g 5
2 g § M5REV IN - =
% a, :g 126 /ED 23.2C ~entilf ,\/ q N} o _
S 9 MSFWD IN Ay
% %3 125 /ED 23.2C -tk ,\/ (mm o | 8 <
M4 BRAKER IN
SO 124/ED23.0C et (mm ~
= \ M4 REV IN
123 /ED 23.3C -t} {| on
/\, M4 FWD IN
122 /ED 23.3C -~eutill} ,\, { o
121 /ED 23.3C -~ ,‘ 24V { —
0.5 mm’ @
B B \' q ™
25 R ) 3
—
2L 2 < S
<~ [ ) BN ' ]
vy Da) a ISl . —
3 é E) A
\n
(=)
0.3 mm’ I o«
ﬁ [} \’ { (o]
s 2 0 e
m o v - Q‘,
— O [7p]
5 " P - ‘
(Il —
a T = A
|
L1
N [0} < Ie] ©

-B25-




PAGE (ED28

72YA-0614-3

DRAWING NO

PC1500

MACHINE MODEL

N ™ < 0 O
b3} -
z g
= 3
g % DC+24V Red
s 3 \ \ “
"t \ 0V ground \ ) 3
roun:
g g Black " >
o A
g
g
]
Teach input < \ Brown
Al
/ Fault output ’\, White
/ Analogue set N+’\/ Pink ,
/ Analogue set N- /\/ Magenta
{ ~
[ sparsspz | Green 9
' Right ,\, Blue
A
\ Left ,\ Yellowl
\ Pulse output ,\/ Orange
M
<
Ay
=
3
5
g g
S IS
g = \ DC2A4V y Red
T ¢
o { a
i \ OV ground \/ Black ,I §
o ,\ h
[l
Teach mput \ Brown §
/ Fault output White
/ Analogue set N+/\/ Pink ,
Al
/ Analogue set N- ,\/ Magenta
{ o0
5}
/ Spdl / Spd2 l\' Green c e
' Right ,\/ Blue
Al
\ Left /\/ Yellow’
A
\ Pulse output /\/ Orange
N ™ < 0 ©

-B26-




6Cdd| 3ovd € r190-VATL ON SNIMYYd 00510d 13Ad0ON  INIHOVIN
H _ O [ d [ E| a [ ) g
dO'dNIVIN 1dV-
€X LTX _l LX 9tX |4 12:¢ X _| sex |4
b oET 1 T o1 Vot T ¢ ¥ 1 z | I 4 1z | I z i
- e —
) " _ " “
=)
== o
HEEE 3 | | | |
M .m 4+ x| > 1 | 1 I
3 & _ 6t 8% 34 oy 7 € 4 69 (0L _ I [4 _
. C1 I | “ |
auill | | e 2l | loonr |
o
ol ! ! PAY ) m lopAvT !
1 ] . 1 + 1
sl | DD | E L R |
MX f\||\.vn|\|bn| - " \VX .
B L E | 8 ! !
| = | | |
1 | 1 I
] | ] I
| oy LT o L
) | m A 1 m\ i
| | e [ |
' W Y U I S B - |
R o B N <z ! |
n s W ) S |
o o _l L a a _I L
SRS =2 -
— b=4 - -T-T """ =" "=" fea) f=4 =T - ="
A9°7€ A/ o= I0pmpur  JoPIpur Joj01pUl " soysnd apig
uonisod 1Y uonisod X payd us21n) a8ue1) oyerd ooy 1o
q°0°d [onuod g°0°d [onuo) £TH- S'H- ¥H- CTA- ssa1 dog,
xog Jowi] 10]  I0ed[ ¢dV I0f 2am ST €A-
uondo st 2213 YIS ;wax
uondo st 1oysnd ap1g Jo ssa1d doJ, rwar
H _ O E| 3 d ) d

-B27-



ocdH| I3ovd € V190-VACZL ON SNIMYYd 00510d 13dOW  3INIHOVIN
H _ 9 [ E| [ E| _ a [ o) g v
O dNIVIN 1dV-
| |
_ 1£0.¢ | 67X
I fez1 ]| 8 L 9 s bt € z 1
e 2 —
_ > WW _ 8¢ LS 9¢ | €€ ¥S €S 49 1<
I CiES (el .
_ _ > o ol o g g 3
) M ] = = = ¥
_ _ = zm
| 4T | = "
89 _ _ A4
z [ _ _ 89
#1i (44 v
-1 - r| ¥
ﬁ - _ @ _ :_ v | € A > < ‘
11 _ _ L9 m T fas)
A .2
L9
_ N g & 8
| _ - Suruun
| JoA2AU0D)
ON-
Iosuas
deng mo 0
. [eUss °L €Hd- -
DT 0€ 0/ Weans umo(] euSss o cd
OV 0E AL/ g gy PUZS T
DE0E qA/ [euss '
JOLDANNOD sd
uondo st Josuag deng moT: war
H _ 9 E| [ E| d O g Y

-B28§-



[€dd| 3ovd € V190-VACZL ON SNIMYYd 00510d 13dOW  3INIHOVIN
H _ 9) 4 [ E| [ d [ o) g Y
Xod 0. I /0 £
ue,] Suro0) i P omod 46T A/ 0L
/ -
9 0s 8 oF 17T
v
9 ¥ vl 9 # T
(WG LC W oy PR 0
19 mwA M_A w_ m_ ~_ 1
v ww ¢
< v Lh SP €11 e
S0 Ae0 /" ]vu c
arLe aa/ vy > ©
vz b1 TS 1S TV
Ae[ay A19oyes ||
NVHI
€0 €1 bES €€S TIS 118 1V
H—G—G—0—0—0—6 v
e _ /|€
FPAVC dr'LT Ad/ 6v wur 60 86
€| ¢ V) ||
. Lo
TIN- o
Is- / —7 €
"MS Keges
69 £ JOOop Juoly @
\ od- ||
uwgof 9 ¢
. wuw go
[0 ol f 66
I3 . ¢
9 doig — JL )
L0 ( 0s- u
Vi — I
Al
69 LAUISL0 DE6T A/ 69
[3) E] 3 [ d ) [ d v

-B29-




e | 3ovd € V190-VACZL ON SNIMYYd 00510d 13dOW  3INIHOVIN
H _ 9) 4 [ E| [ d [ o) g
g d70°d [onue)
. 4 Xog JouIy,
Hy 67 Ad/ \ / 7o I -
uonisod 7Y J \ T z vdv
ndu
qg°0°d ure]N P\ \ H>o I { € X
) 1dv o N ! N0 Apeay] ¢ v
dE0E U/ SS ~etillf { S
N \ T
W[+ Nmodg \ AVTH
® vV HIHM / mdmno < X
- ang / A0 ¢
A 14 €X
242 ojoyg
THd- 1 2€¢€tv S99 L 8 60I
11111
8138 SHEE 3 =] S
I BT
0 < Al
< <
€ €
z 4
gs- /TN ]
1 1 /
I
[ 6 RISR:VN [ o RSN
1Ay [-euwtr], 1Ay g-leum]
- ol
I T 0
C I
deng
H 9 4 E| d ) d

-B30-



cedH| 3ovd £ r190-VACL ON SNIMYYd 00510d 13dOW  3INIHOVIN
H _ 9 | E| [ E| [ a [ o)
10102UU0)) ¢f
M.VHI
¥1 1
L 9 S 4 € T 1
f_\ /_\ r_\ A N
Z | \q
DT0E a4/ LS 0T oEad/ 1¢ SAISSTY SAT0SSY AAIRSSY Dy 0g A4/ 89 DE0E A/ L9
Teusis Teusts
ureens umo( weens dn
9) E| E| d O

-B31-



vedHd | 3Ovd

€VI90-VATL

ON ONIMVYd

00510d 130N INIHOVIN

O

d _

3 _ d

eX | OvX

§2:€

(476

erX ||

LEX | sex

6eX

| Lex ||

X

O

¢eX

X

X

9eX

LX

LTX

0eX

67X

gD dNIVIN [dV-

1ZTX
07X
61X
81X
LTX
91X
SIX
PIX
[49:¢

SIS
<R W

JUUH UL

5 9
DN

<

O

-B32-



CedH| Iovd € r190-VATL ON SNIMYYAd 00S10d 13dOW  INIHOVIN
H _ 3) | 4 [ 3 [ d [ o) d v
| | _
O | | victarooaana ] - ] gz
c VL Taa SR gl @
av! IWSAUL 7. 0 A g B 0|
ol ~ B 53
oA Ao
= oL !
o — —
m : OO0 ©CO0OO0O0O0CO0OOO0O0 _”_
— — — — — — — — — — E
1]
S DooooD /| o _”_Dm
!
o “ D all= ° = o
= |1 Z 4 Bg M o 2
= o = 5
I — -l
BUIWLID = =
S|y G by g : :
— =] = [= g 0 —
ug Ol = 2 g
m : : [=|
S o ZS
< I LIS < i
F 0 m o o — o
_”_ dDd SIN/FIN qDd P1edH _ _”_
T TT 1T T
[©O ev OO0 wv Ol
— — — — — — — —c ue xod E
_ _ _ ~] 99IN0S I9MOJ

15 I 158 oYL

H 9) _ E] 3 d _ o] g _ v

-B33-




O¢c(H| IOVvd €1190-VACTL ON SNIMVYYd 00S10d T34AOW  3IANIHOVIN
H _ 3) | 4 [ 3 [ d [ o) g v
I | _
O | | victarooaana ] - ] gz
- VL TAQ SR 5|
av! IWSAUL 7. 0 A g B 0|
ol : e
SEES
= M :
3 | ]
<3
Mb : OO0 ©CO0OO0O0O0CO0OOO0O0 _”_
— — — — — ] ] — — — E
]
S DooooD /| o _”_Dm
aQ (=] A
— | |0 2 g [P HH 2 ©
m 1 1 D Mﬁ - m m
D & | = Q
[euIuIa |, = =
Dnm 0 asn,| Ajeay 1 M T = W
—= —/ —= = g 0 =
ug Ol = ERs
m : : =
O "l bl PE=
< O _ !
F 0 M o o — g
_”_ dDd SIN/FIN qnd Wieay _ _”_
IT [T 11T I
[©O ev OO0 wv Ol
— — — — — — — — ue,q Xog E
_ _ _ ~¢  90IN0G JOMOJ

15 I 158 oYL

H 9) _ E] 3 d _ o] g _ v

-B34-




c. TP-702YA (For PLC)(Option)

Op(H| 39vd | €PI190VAZL | ON ONIMWNA 00510d 130ON  INIHOVI
H [ 5} [ d [ E| [ a [ o) g [ Y
LW Go MIATO
N WOV DV dHY/T /A0TT ~€
o[ 1o wommosmy T g 010N HisueLL VS | VS| VE| V¥ |VOL| VS | V¥ | VIV | VI | AOTT
9 S o0 asomw ny gy T-9N-
ﬁ TR MO0 O = — T1 | VS| VS| VE|VE[VOI| VS | VP | Vi | VI | AOLL
B UA ToWIo) (e @wéoo NdN _
| | tav peads oIS I gy o asn
i it RO -l ~ _ Ord] 6d | Ld | 94 A ed | cd | 1d qd
PIN T 7= _
Tdas-nInw | T
€N ) €1 f A
LIENN
S| Hoesam oL e era A (FNRAS ﬂ T ow )
2675 AT/ 88 msang] N @ 10—+t —5
U gQ —— AVTr _ _
] Woo &g | 24 L _
ON Aepoy duL, MM Lu _ <N\ > Dmsm > <W
ON ey i — _ ZHOS / AOO¥
14 4! 1 _ JomoJ mduy
VASO'T .
VST ZHOOT - 0 2AOFT - 0:1NdLNO | N il o _ (We>T) DG X WG [:IM
V$'9ZH09 / 0§ ~¢€  20INOK JOMO
B SEAOYT - 00T ‘L1dNI ‘ dHp/1 IA0TC € ¢ 5 d
12110AU] Aduanbai] z- /\ — I_H_ 010N JSUELL
on- | YoIMS IaMm0d UTEI
1 - _ _ ﬁmgl
€ €11 _ Jll
\ * VAOZET | AT
W ST T 101- 1
- —————— % . - — - Y- — — — — |4||| ||||||||| _——— —_——— — —0—
vTTr Ad/ad 1 _
[ e | | % |
z LLUINAD ¢ _
_ ASTP _
A0 ———=0 01d-
_ IN IN =
|| veram i w _ m oo e = p— \ ¢/_/
_
_
— >wmu —1
L <q_5m:: EEMS 111 el B ods md| e €1 o 1! Lk
: : og/ murgy
e g/, w71 :
—o
H [9) El E| @] [ o) =] _ v

-B35-



[vdd| 3ovd €r190-VATL ON ONIMvYYd 00510d 13A0ON  INIHOVYIN
H [ 9 [ E| [ E| [ a [ g _ v
¢ MITO
Ly wWov [[]] 1OV dHP/T /AOTT ~€
e i R SOOI, HSUELL 4 VS | Vv | VP | VI | AOTT
J 09 NIFofeuy Aots [HlaNd = o gz g I-9N- 9
T EEEANS AOT+ Nod _m_ZmZ T — H—=———— 1 V¢ VOI| V¥ [ VIV | VI | AOII
VIS IA uowoy) [eUSIS _
AV peeds yaosmmy | A FHSL0 _ LA VA | €1 Cd [d | =SS0 |+
- cammre] STA |ﬂ| e =~
v | Y (W) €1 ' T |
roie] €N I ,\, TAL \ " _
HY'€S AH/ 0L doignma] T Wz ﬂ _ \. :// w | VI >8> V0OI |g
DTS A/ 33 MY Tyang] I o 1 — | (We>T) DE X DMV RIM
ur €0 AVPT+
’ AVTH _ ZHO09 / 9BAOI11
0¥ _ |
OO &y duy L
ongpydir| 94 Lu _ VL >931]> V¢
onepwdnr| V4 _ (WG>T) DE X WG DI
(4! 11 | ZH09 / ZHOS / 98 AOET |V
VAMO'T N . | IomoJ mnduy
VST ZHO0T - 0 9BAOYC - 0 :1NdLNO e/ o ) _
V$'9ZHO09 / 0§ . AT \>o\w/~ﬁzm ~] 920In0§ 1MOJ | |
SEAOPT - 00T - LNdNI J0JOJ] JISURL] _
Ia1AU] Aduanbarg zn- — I_H_ Z-OIN- _ < <
ﬁ . s > m — 1SO- €
€11 | & 2
S = =
LR GT v\ _ - i
|
i | x |
— — — — — — — — — l) ||-|||4|:||:||||r ||||||||||| —4 —— 0 — — 4 —mmq €
vTTr ad/ ad ! 4 | ! H __|
| |
_ A0 _ A0 _ ¢ IN «/_/“m . N
| | | |
I
LIT ods ™ad—o 7 = ~L__ ]
T A0z aotr ! 111 - ! T 1 f L
VA099 ST D€/ W 67’1 DE/ WW g
Lo N N
H 3] d [ E| [ d d _ v

-B36-




CyH| 3ovd €F190-VATL ON SNIMYdd 00S10d T3AOW  INIHOVIA
[ B) d _ E| [ a [ o) g v
_—_—————
| | 0
_
] L ¢ “
DSEr ad/ 0g N A —
ATEr Ad/ 0€ w7 |
‘ _
- _ VST / M009 S
A _ AYZOA 1INdINO
| VT8 9¥A+9T-88 \LNINI
L _ A’ 1ddNS |
g —T® | ¥IMOd ONIHOLIMS
DSk A/ 0 0% A 1n-
| 14
_
el _
APEP A/ 0€ ot N A _ |
G o d — — — - ,4
N| /N» _
‘ z
o€y AT/ 8¢ N +A | €
AEEr AT/ 8€ g _
(4 \IH \/ _
gz | ||
' 4
+A L - — —==
ad HC T ad/
~ HTOV A 34 |,
DSvr ad/ of %€ +A . el
as 1y ag ||
HZOF 44/ IN
11 N
HSEr A8/ TE (42 A ez | o Ty aF/ L
wmrgsg ' HIOF AT/ 11T
9] d E| d o) g v

-B37-



CY(H| Fovd €1190-VACTL ON SNIMYYd 00S10d TdAOW  INIHOVIA
H 9 E| _ E| [ a [ o) _ d v
od- a0 'd [onuo)
dO'd NIVIN — ; SN/ ¥IN
gl 1i€TP A/ 8E
1dv- €dv-
RS SR s ;
Lk 8 /\/ h
€ HO'Th A/ 0E e —mm
z LU G0 rev.
1 o X
[ m el H1'Th O3/ 2€
AVT+ Jojour HOuw—ﬁEﬁoow Q&bm ~—~t v I
z MOOT AYTOA 2 8 \ h
X . YIN- - .
s I-aND 7. Y -~ Hp Th 8/ 0€ L LU G0
LU GL0 Jojour SuUpasy onewoy N\t o ~—(mm €
c - M9 AYZOA \ N v IN/ ¢ v
H . T ¢ m SIN- o9l LW g c
! £X 0
4
H 9¢€X X
L —e N
B D€L AH/ TTT - e /\,ﬂ I
NI +20d - acLy Qd/ TTT g (mm ¢
v oI NI aMT N N
¢ N [ v € HE'Th a9/ 8¢ gLy Qa/ €TT m— T AT N ,\, ( €
. LX o sy a€Ly QA/ FTT - NEERCEETT ,\, mm 7
wopwod 7ex . Vv ‘
1 . Kl HOTY A/ 0€ - g umepy €Ly QE/ STT W= T N /\, (mm <
0T 1qv wnoy €LY T8/ OTT B C I
Py NI AHY SIN .
8
6
ALY AT/ 671 P —mm 01
AO Lwrcg
H 9] d E| d o) g Y

-B38-



r{dd| 3Ovd €VI90-VATL ON ONIMVdd 00510d 130N INIHOVIN

H _ S _ d _ E| _ d _ o) g Y

dOdNIVIN 1dV-

4°0°d [01ue)
8X €IX TIX I9BI[]
v oe T S v € T 1 v
111
St |rE €€ S9 [so |vo [€9 [zo m HTTh Ad/ 9 e /N»,H I
\zm Hb'Th Q8/ 0 e . T
\l.\\\\\\\\ o LU G0 ~ VvL
L e
\.\\\\\
\\\\\\
X
s g
n.D A.u A¥20a 4 N |
| ue, 1sneyxyg T 1 u
x| 2| & ME TIA- @ L. z
2| & zlie g " o
O N
| “l o & Z 2 6 ,\, -
¢ = MS$  JoIRoH —m- v
N AAAOONE HHE ML Vi
H JOSUDS [BULISYT, A.T 4 /\/ ‘- O
-. AY
) t L0
£X
“[(TV UOTSUa, I10SUS UONEIOY Kerdsi(y uontsod LTX o6 qa o —mm |
ar - . aOJUeN Aver J .
Iy o OF Oy A 1€l Eamo (mm T
anT ‘ £

-B39-




Sy{IH| 3ovd € r190-VATL ON SNIMYYd 00510d 13Ad0ON  INIHOVIN
H _ S _ d _ 3 _ d _ o) _ Y
N ] Iaysng apig pue ssaig do].
GO dNIVIN 1dV s padmba aunpoepy uaym
\ m————7
PIX 0€X [49:¢ v _ wX |
€21 y 5 z 1 po€ z 1 / [lez 1|
2R —3 e -
= [44 1T _ 0t 61 _ 6T 8T LT _ 9T ST
~|2|% : _ _ | _
S|E& AT€S A/ 18 ~tll———@
B+ _ _ | OS°€S A/ 76 | _
HTES (H/ 08 i} _ _ _ —— _ _ _
. e T | |
N | E — | HT°€S A4/ €8 _
E_L+ S _ _ g | ! . g | | B _
o
£ | - B B —— £ |
[l
| | : | Z
ml | € A ﬁ |’ _ m e | “
=1 B Be) _ !
2 a| & 98 / _ Vs N “es- | & _ ol
f | v ol _ _
o - | ¢ | | |
| _ —
o _ — 3 m_ _ o M
O ] A e
_ _ _ _
i T 0 “héwsm oEm“ | _
I Hsuel, omy | 10 _ uorsus], qad “ ep2d 1004 “
108- purH |ssid dog, MOT/YSIH  IdVIS LTS
uondo ST [epad 100,] [WIaI
wondo st 11O / NO Jeysnd apig Jo ssa1q doJ, rwar
H _ O [ E| 3 d ) v

-B40-



OY(IH| IOVvd €F190-VATL ON SNIMYYd 00S10d T3AOIN  INIHOVIN
H _ 9 [ E| _ 3 [ d [ o) d v
IO dNIVIN 1dV-
j 17X 07X _| 61X 81X LIX 91X SIX
| 1 1 1
ﬁ €71 _ €71 _ €71 _ €71 €71 €71 €71
1 | ] ] O =
& E B
| sls | HE H HE HE = g = g
E|EE HEE gz | HE z|8(3 SEE g 3 2
B+ I HE i 3+ ] 3|+ B+ 3|+ | s |5 3
| | | | % 5%
| 1
Lo | . | . | . . . _ ? _..m E
| e T | P | E 1T | P E T P | Ey
1™ 1 o )« ' [ [ o~ - =) H
= | o y o ) = = = _l YYyYy I_ 8 m..
| | | | S
| 1 ] ] V m.. b
_ | A [ M [ 4 1 4 = m MN_
| glElE] | HEE EE 21%| 2 2%\ SEE N
! HE ! Bl 2| 2 A28 2l | & 2 8| & eI E LT
| | | | 3
| v| + i v| + v| + v| + v| + v| + 2] ¥ w
| o ! ! 23|2
_ o] ! O O O O O o +
I L] -
dens va
daays Josuas Josuas [OJIMS 109)9p Jo junowe
J0A2AUOD) asnduy 35070 21Ny dens jo puyq 3y} [onuo)) uontsod swop] uotnoe TN
YHd- 808- 90S§- SOs- $OS- £0s- 708-
uondo st dogfs 1042AU0))
uondo ST J0suas 25070 ANy ‘WAl
H _ 9] d E| d o) =] Y

B41-



PAGE [ED47

72YA-0614-3

DRAWING NO

PC1500

MACHINE MODEL

] ™ = %) 5
<
g \ DC+24V Red
5] ¢ o
= \  oveowmd "\ o I 2
E g N { [\
5]
1 ‘7 o
2 :
[_‘ o
Teach input ‘5\/ Brown
{ 00
/ Fault output White
{| S
/ Analogue set N+’\/ Pink
{ o
/ Analogue set N- /\’ Magenta
{ Ral e
on
[ spdi/spiz | o 1| 5
Right '\ e
{ o
\ Left ’\/ Yellow
( o
\ Pulse output ’\/ Orange
< (R
0.5mm
ov
129 /ED 43.1C ~etll—¥- - =
o o
©
) A~
S z
=N - §
— U <
§ & £ 126/ED43.2C —eth ,\, MSREV IN - o >
ER M5 FWD IN o
% %g 125 /ED 43.2C -l ,\, ) - Q >
M4 BRAKER IN
T O 124/ED 4320 et * - -
- M4 REV IN
123 /ED 43.3C st} /\, ¢ -
M4FWD IN
122 /ED 43.3C il /\/ ( o
+24V
121 /ED 43.3C il /\ ( _
o)
™
——— -0
a
= 0.5mm’ el
52 \ 4
23 _ — q .
3 a b4 P -
3 é COEME
[t}
[l
03 mm’ I @
Z o \ -
S 2 P q
A3 - s
TH . 7L
= (mm —
a / = /\
|
L1l
] ™ s ) =

B42-




PAGE (ED48

72YA-0614-3

DRAWING NO

PC1500

MACHINE MODEL

N ™ < 0 O
b3} -
z g
= 3
g % DC+24V Red
s 3 \ \ “
"t \ 0V ground \ ) 3
roun:
g g Black " >
o A
g
g
]
Teach input < \ Brown
Al
/ Fault output ’\, White
/ Analogue set N+’\/ Pink ,
/ Analogue set N- /\/ Magenta
{ ~
[ sparsspz | Green 9
' Right ,\, Blue
A
\ Left ,\ Yellowl
\ Pulse output ,\/ Orange
M
<
Ay
=
3
5
g g
S IS
g = \ DC2A4V y Red
T ¢
o { a
i \ OV ground \/ Black ,I §
o ,\ h
[l
Teach mput \ Brown §
/ Fault output White
/ Analogue set N+/\/ Pink ,
Al
/ Analogue set N- ,\/ Magenta
{ o0
5}
/ Spdl / Spd2 l\' Green c e
' Right ,\/ Blue
Al
\ Left /\/ Yellow’
A
\ Pulse output /\/ Orange
N ™ < 0 ©

-B43-




6vadd

JOVvd

€VI90-VATL

ON ONIMVYd

00510d

13dON

INIHOVIN

[3) [

d [ 3

[ o)

€TX

Ioysng apIg pue ssaig doJ,
i padmba sungoey uaym

LZX

\

d0'd NIVIN 1dV-

X [ Toex ]

0.5 mm

{
L

Ready out

79 /ED 53.3D -l

\

P e 1

E

e
A

Input

89/ED 52.5D [

uondo st 2213 YIS ;wax
uondo st 1aysnd ap1g Jo ssa1d doJ, rwar

\

\

I 4

12:4

—
o

Heater Ready
+24V

0.5 mm
\
\
A\

131 /ED 44.2D [
130/ED 44.2D B

uonisod £X
d°0°d [onuo)
19180 ZdV 10

—————

A
L

86/ED 563C
o
|
[
|
|
|

=

6t 14

~ N

oy

\
1

I0)o1puT
231D
STH-

I0)o1puT

201 W3S

J0101pUT
a3ueIO)
¥ H-

(mm
(mm

MSP
PAYT

0.75 mm’
\\
/\

69 /ED51.1A ~eettl}
70 /ED 51.6A il

ayerq ooy
X~

0.5 mm

69

+24V

\
\
X

Joysnd ap1g
Io
ssa1g doJ,
€A~

H

)

B44-



00510d

_B45-



1SH| Fovd €1190-VACTL ON SNIMVYYd 00S10d TdAOW  INIHOVIA
_ B) d [ E| [ a [ o) g v
xog 10,] e
VTS A/ 0L e Suroo) : ,wh 0 Aepoy Jomod de6r ag/ oL
9 05 €88F oK KT 9
A4
79 P v 9 ¥ T
(WG LC W oy PR 0
19| mwA € w_ m_ ﬁ_ -
v ww ¢
Sbb 9T LV SPENT e
wmr ¢° s 0 /e
‘ ]
av'Ly Qa/ vy > S
v ¥1 TTS  ITS v
Ae[ay A19oyes ||
NVHI
€7 €1 V€S €€8 TIS 1S TV
R )2 ﬁo v
" RERRY:
OPAYT . . |
dvLy ad/ 6b wmm ¢ 86 &
€T t v | | <+
. LI g'o n_D
CIN-
sy \
Is- / m €
6 "MS ARgeS
£ HOOHV Jjuoty @
\ od- ||
wgof 0
z <
¥ wur 60
REso l 66
c
I3 .
doig — I\/I.I v
19
um g ( N -
[ 0S
T
- V. - l
V1'Z$ ad/ 69 69 LI/ 0 DE6F A/ 69
9 E| E| [ a o) _ d v




SH| 3ovd € V190-VACZL ON SNIMYYd 0051L0d 13dOW  3INIHOVIN
H _ 9] d [ E| [ d [ g Y
uondo st ZHd :wex Teusry US| Teusty Sumumy
wrearsumao(] deng oy weang dn deng oy J0A2AUOYD)
- _ : 9
Vo'es ad/ 0L gg—L g N NEz;H\m 0 DY 1C add/ 0L
A0
e 0s ad/ de0¢ dd/ Heor dd/ HS Ty dd/ 1
% 16 v o 68 88
A (R | A
A v
wur ¢ S
b 4
-\J. e
f=]
6 16 06 68 88
N Y Pl nY M ™ N N
¥ £ T U 0 WNE +1€ -
$1NdLNO DAAFT e 0d _ m v 14
DAAPT -
SININI DAAPT _l I_ ' Id _ ¢ v.m |
9 S 4 € _ T _ I 0 NT W +T1
| A\ 7 7 A% r\ W W 7
| L oL SL ve | e | w I oL or1 ¢TI
| g _ _ g 1 €
3 _ | g
| 7 |
_
A A o A ]
]S- / | \ de'0s ad/ DELY dd/ _ erasyecy _ DE0s ad/ oreead/ Dy¢c dd/ Dy ¢C ad/
/ _ \ oL SL 9 €L L 1L oIl It Z
o 1 0 Sq- " "
_ | o
VI'es ad/ 69 _ _ ¥
il ® el
spung e[pung  spung > 6d- _ THd- _ THd- Eﬁth.o D11 dd/ 69
N z I euSIS Uy Apeay Teusis _ I0Suss _ Teusig I0SUBS 4 18m0d D'1d Arz+ |1
deng deng deng I0A2AUOD) IoMod WLoNSUMO(] _Wouﬁom @wﬁomml_ weeng dn  uonisod a3exorg
H _ O 4 [ 3 [ d [ d v

-B47-



cCdH| Fovd £ r190-VACL ON SNIMVYYd 00510d T34AOW  3IANIHOVIN
H _ @) | E| [ 3 [ a [ o) g v
Ioysng ap1s pue ssaig dog, e
Drescay/ i padmba SUIGOE]N USYA : War 2ATISY QATSSTY JATRSTY _ o reudrg _ 1eysnd ap1g _
asos ad/ . : 9
HE' b A/ 0L | 1avis | rA- | 6o HO'T$ A/ 0L
Gl | | | + —~
_ _ _ A0
_ 0SSy dd/ _ unu g0 _
¥6 ¢
_ | _
_ _ M| £ 11 g
_ _ _
_ _ _
_ _ _ u
\_JS \Too \_/m@ _ v6 | \ 6 |
v 0 L L9 1 __s_ | -
| q 0a S1NdLNO DAAYT v 14
SINANI DOTVNY —
v | r— F—— N SINANIDAAPT q 1a n
1 0 T I S ¥ X € T 1 0 L
Ay \/ A I \J/ \/ | P \/ A \L/ \J/ _
L0T o1 0L _ 8 €8 | 8 18 08 6L 8L |
€
| 2 C |
L 4 O | = vl T |
U §°Q
: | 1
L ! €1 13- ]
o B VY W U W T A
| DESS A OFSy ad/ < | ozss am DY ad/ DSSF ad/ HE 61 d/ 8S- / | \
| 8 €8 _ 8 18 08 6L SNz
€ € _ _ o 1 0
\,\ & el 17°CS H/ 1€ “ I _ APT+
- HI'TS ad/ 69
, L0 / _ Lg _ . &
- - E%zio _ _ spung s[pung spung
3
L4 RISRITN L RIS ¢ _ dd0/NO  ureudis - [epad 100 _ozﬁo THd SO NISUBL],  SPOIN Oy [eusis N z I L
1AV -l [qy T-Iewry, _|Ewa PIS IAVIS 75- _ Apeay sumpen deng deng  deng
oresga/d . T T T T T T T T -
H _ 9) E| _ E| [ d O g _ Y

-B48-



-B49-

7SH| 3Ovd € r190-VATL ON SNIMYYd 00510d 13Ad0ON  INIHOVIN
H _ 3] _ d _ E| [ d [ o)
9
10199UU0)) ¢
MVHI
¥1 1
L 9 S 4 € T 1
7 %
i f_\ /_\ f_\ . \q
g £ 5
DETS dd/ vL DTTC Ad/ 69 SAISTY SAISSSY SAIRSTY Dy 0S dd/ 89 DE0S dqd/ L9
Teusis Teusts
wreans umo( ureans dn
9 4 E| d )




CCdH| Fovd € V190-VACZL ON SNIMYYd 00510d 13dOW  3INIHOVIN
H _ 3] [ d [ E| _ d [ o) [ g _ v
uondo s1 ZHJ rwar
|_ _\ THd- 1 THd-
_ mmO\ZO S[qesid ¢Hd QATISSY mimmom_ Josuss _ JOSUDS
_ Teysnd op1g " ﬁuﬁ_mom o3esord _:ou_mom a3esord
d0d Mo DId / d'A %5 |
S35 3 IRSEES
& o _ _
X gDd YAd mm_ 1 | <Av | <®
© + +
N mm I odVv £ m | —_ N _ _ |
z 5 5168 _ EEEREEE
Sk r ‘EERE-LE
, o & _ _ gl = _ &
7. ( € 2 m,_ | || - wwg
i 0 e |
_ | w6
X YT : | |
= \ _ oS o _ o
€76 Q/ ST I H-H-+HH
675 aa/ o1 H z €T 1 €T 1 €T 1 € C _ €T 1 _ €T 1
NEE [<1) r - = |_
X 1z ¢ d0d "L¥Od Sdv
-|-|-( lcetr s9oLl8| X
HiH 11
B O
NEE S0 nLﬂuaLal Y
qe'es dd/ v8
ag'es dd/ s
DTES ad/
1€
AETS Ad/ €L —el—————
DETC AW 1L ~lp—————
HO'€S Qd/ oL [ - B 7706 qd/ 0L
HI'€S dd/ 69 I - 7 1°0C (Jd/ 69
H _ 9 4 E| d ) d _ v

-B50-



OC(IH| IOVvd €F190-VATL ON SNIMYYd 00S10d T3AOIN  INIHOVIN
_ B) | d [ 3 a [ o) _ g _ v
Ioysnd apIs pue ssaig dog,
EINEEENT oATasSY 1A padmba sumdRy ustm
\_/ﬁ: \f_s
5 0 _
SINdINO OAAYT s 0a v
(o)}
” DAAPT
SLNANI DAAKT ° 1 &
r 0 W +T
\}/ \/
08 ¢8 oL 69
1\L4|
g
a5°6F ad/ Vo qa/
08 ¢8
|
V1SS Qd/ 0L
AO
|l‘
VI'SS A/ 69
euss Jo1ryg uonoe TN AVT+
08
H 9 4 E| d O [ g Y

-B51-



LS| FOVd

€VI90-VATL

ON ONIMVYd

00510d 130N INIHOVIN

O

d _

3 _ d

eX | OvX

§2:€

(476

erX ||

LEX | sex

6eX

| Lex ||

X

O

¢eX

X

X

9eX

LX

LTX

0eX

67X

gD dNIVIN [dV-

1ZTX
07X
61X
81X
LTX
91X
SIX
PIX
[49:¢

SIS
<R W

JUUH UL

5 9
DN

<

O

-B52-



{CdH| IOVd €VI90-VATL ON ONIMVYd 00510d 130N INIHOVIN

H _ [3) | 4 _ 3 [ d [ o) d v
n L[ L _—
- QDD DDDPDD
—]
SSI900Y J9W
T 0 L 9C v E 2 1 0 WSTIEKX NV _L3NTA0¥d
o9 8g sindind v gg o Td 1X
JAAY2
X1
/ X340
ﬁ MNIT O
0gX0-1€OVL+LZ
R oopooono oooooooo [ - oOoooono Ooooooooono
= TO0] L9SVEQTO] 4  H TO0] L9SVEQTO]
q oa U oo q 0a O ga
20/20/20 20/2a/20
Y121 Nd) - P11 Nd) em ®
9 1a ° g 2R3 a9 10 v g 2242
L [EveeTo0l Z9cvreeTol 23381 L EvezTol F5ErEeT Ol 235
ER=L=E=R==B=R=R=R=R=R=R=1= ooo | DooooOoO ooooooOo ooo
>
* el $
SAA5NY S1NdNI = JAY2  AAbS,
v 8 10 JaAbe ° 10 X
002T1-4LS 1.0 zmm crez ol v ez ol P
JI1VIWIS SNEINEIS
L QD | DDV DDDDDDDDDDDDDDD
- B ]

-B53-




6SH| 3oVvd €VI90-VATL ON ONIMVYd 00510d 130N INIHOVIN

H _ S _ d _ 3 _ d _ o) g Y

1aysnd apig pue ssaid doJ yim padmba surnjoe]y usym 1wax

-B54-

n L[ L _—
- QPP DDDDDPDD
e —
_ NSEE[TRL _
T /L 9 C v E 2 1 (PWSTIE NV L3INTA0¥d
i sindind  sg R Y Td X
Janre OOOODD L
6T 0T 0JH+] />0
ﬁ 3 pTe 10 JUAPE D NI O
0gX0-LE€OVYLPLT <
R oooooo oooooooo OopDoo i - OoOooooo OoooooOoooo oooo
= TO0 L9SVEZTO] 7o = H TO0 L9CVrEZTO] 7o
9 oo U oa ERE q ot U Oa EREN
20/20/20 20/23ad/2a
WIS Ndd em WIST Ndd em
o Ia © g 3 10 2842 9 Ia ® g 5 10 2242
L EveeTol ZocvreaTol ol 23381 L EvezTol F5ErEeT Ol 1ol EEEN
O0O0O0O0OO0 OOOOOOOO oooo ooDo ' | oooooo oooooooo Dooo oDoog
_ m E 09X0-0£a90-£2Z £S39 Q
YS'0 DAAPZXZ O/ 0AArTXZ 1a
0Q/00a g€gglL 98
S1NdNI -
1INV 4 SLnenI L] un®¢m unwwmx
v JTAYE >
002T1-4LS 1.0 zmm crezrm e ezt ol
JILVYNWIS SNEINEIS
L QD | 0O DDDDDDDDDDDDDDD
|| B ]




09| 3F3ovd € ¥190-VATL ON SNIMYYQd 00510d 13dOW  INIHOVIN
H _ @) | E| [ 3 [ a [ o) g v
I I _
O | | Vicarooaaa ] > ] gz
(- VI T1dd & S 5| ™
< wueaur oo | |0} 2§ 8 ifis
A 228
oo v
= - ok
o — — |
m : 0O 0 0O0COCOOOOO O O _”_
— — — ] ] ] ] — — — :
]
F  Doooog/s =3 _”:H:”__Um
!
— o E | ° = on
51| 2 ¢ Py M S :
D = = a8
m I [EUTULS],  osn,q Apeay _H_ w T m =
P — =/ — [= "] M_“ = =
=0 I 5
= ° =
m m g © = b 0o mr_u i
[ I 9 S m M. o ° — 4
= mm €O SN [ g q oy | |
1 ' = T T 11 T
© cav  OJ0 v O]
— — [ — —c —c c c ue, xXog E
_ | _ ~] 90IN0S IOMO]

155 NI 158 oYLT

H 9) _ E] 3 d _ o] g _ v

-B55-




1904 | 3Oovd € ¥190-VATL ON SNIMYYQd 00S10d 13dOW  INIHOVIN
_ 3) | 4 [ 3 [ d [ v
I I _
O | | Vicarooaaa ] > ] gz
(- VI T1dd & S 5|
< wueaur oo | |0} 2§ 8 il
A 228
oo v
= L gt
2 [T [ '
=
MD : 0O 0 0O0COCOOOOO O O _”_
— — — ] ] ] ] — — — :
1]
F  Doooog/s =3 _”:H:”__Um
!
— o E - ° = \O
51| 2 ¢ Py M S s
- — D & =l = S
L oasn = a
< || 0™ d Aoy = >
ol = =2 = o« W_w - S m ~
~ d g O _H_ M < =
=0 I 5
= ° =
m m Q © = el 0o mr_u [
[ I 9 S m M. o ° — 4
= mm €O SN [ g q oy | |
1 ' = T T 11 T
© cav  OJ0 v O]
— — [ — —c —c c c ue, xXog E
_ _ _ ~¢  90IN0G JOMOJ
18§ NI 198 IeNtA
H 9] | E| E| d [ _ Y

-B56-



3. Inverter Parameters Setup

Parameter | factory setting | Parameter factory setting
00-03 1 02-05 0
00-12 1 04-12 235
00-13 52 06-00 405.0
01-00 52 06-07 30
01-07 100 07-00 2.1
01-08 235 07-01 1.8
01-09 0.1 07-02 10.0
01-10 0.2 08-00 20
01-19 1 08-02 0.3
02-00 1 08-04 2
02-01 2 08-15
02-02 2 08-18

-B57-










PART IlI



STRAPPING HEAD UNIT M7-1-900400
M7-1-900410

-Cl-



1 STRAPPING HEAD UNIT M7-1-900400
M7-1-900410
REF.
NO. PART NO. DESCRIPTION Q'TY |(GREENBRIDGE PART #
M7-1-900400 Strapping Head Unit (For 5-6mm) 1 X
M7-1-900410 Strapping Head Unit (For 9mm) 1 X
M7-1-900420 Strapping Head Unit (For 12mm) 1 [X
1 M7-1-100400 Cam Group (For 5-6mm) I [SEEPG.C3)X
M7-1-100410 Cam Group (For 9mm/12mm) 1 X
2 | M7-1-200000 Bar Guide Group 1 |(SEE PG.C19) 191709
3 M7-1-300050 Feed Group (For 5-6mm) 1 |(SEE PG.C27)
M7-1-300060 Feed Group (For 9mm) 1 X
M7-1-300070 Feed Group (For 12mm) I [X
4 | M7-1-400002 Tension Group (For 5-6mm) 1 |[(SEEPG.C37) X
M7-1-400012 Tension Group (For 9mm) 1 204296
M7-1-400022 Tension Group (For 12mm) 1 X

-C2-



1-1

CAM GROUP

-C3-

M7-1-100400
M7-1-100410



1-1 CAM GROUP M7-1-100400
M7-1-100410
REF.
NO. PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-1-100400 Cam Group (For 5-6mm) 1 X
M7-1-100410 Cam Group (For 9mm/12mm) 1 X
1 | M7-1-101100 Strapping Head Frame 1 X
2 | M7-1-101200 Guide 2 191655
3 | M7-1-101300 Ejector Plate (L) 1 (191500
4 | M7-1-101400 Ejector Plate (R) 1 (191496
5 | M7-1-101500 Shaft 1 X
6 | M7-1-101600 Collar 1 X
7 | M7-1-101700 Cover 1 191582
8 | M7-1-101800 Sensor Base 1 X
9 | M7-1-101900 Coupling 1 X
10 | M7-1-102000 Spring 1 [191474
21 | M7-1-110040 Gear Box and Cam Ass'y (For 5-6mm) 1 [SEEPG.C7 X
M7-1-110050 Gear Box and Cam Ass'y (For 9mm/12mm) 1 X
22 | M7-1-120000 M1 Motor Ass'y 1 [SEEPG.C9X
23 | M7-1-130002 Slide Table Frame Ass'y (For 5-6mm) 1 SEEPG.C11X
M7-1-130030 Slide Table Frame Ass'y (For 9mm/12mm) 1 [191637
24 | M7-1-140000 Heater Arm Ass'y 1 |[SEEPG.C13 X
25 | M7-1-150000 Exhaust Fan Ass'y 1 |SEE PG. C15 191658
26 | T7-1-16000 Block Ass'y 1 [SEEPG.C17X
29 | MV-6-20220 Proximity Sensor (X14, X15, X16)(SQ1, SQ2, 3 [SEE PG. C129~C133
SQ3) 191483
30 | H42-1227 Washer 3 205661
31 | TA-089 Spring Hook 1 [202019
32 | T7-1-10330 Bumper 4 191554
33 | M7-1-102500 Bumper Bracket 2 K
34 | T7-1-64130 Return Spring 1 [191488
36 | LA-40002 Label 1 X
38 | MBI1515 Metal Bushing, 1515 I [191507
41 | SP0514 Spring Pin, 5x14 2 X
43 | HBSO0308N HBS, M3x8 (N) 4 191497
44 | HBSO0516N HBS, M5x16 (N) 4 191700
45 | HBS0525HN HBS, M5x25 (H)(N) 2 KX
46 | HBS0640HN HBS, M6x40 (H)(N) 3 KX
47 | HBS0645HN HBS, M6x45 (H)(N) 4 X
48 | HBS0620N HBS, M6x%20 (N) 11 191726
49 | HBS0840HN HBS, M8x40 (H)(N) 2 X
50 | HBS0865HN HBS, M8x65 (H)(N) 2 X
51 | HSS0506GN HSS, M5x6 (G)(N) 2 (191584
52 | HSS0610GN HSS, M6x10 (G)(N) 2 (187433

-C4-



1-1 CAM GROUP M7-1-100400
M7-1-100410

REF.

NO PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #

55 | HNOS HN, M8 4 187490

58 | THSO0508N THS, M5x8 (N) 2 191579

61 | Swo3 SW, M3 10 [191590

62 | SWos5 SW, M5 6 191577

63 | SWo6 SW, M6 22 [191562

64 | SW08 SW, M8 4 [191759

66 | PWOS PW, M5 2 191578

67 | PW0O6C PW, M6 (C) 13 [191561

71 | HB0620 HB, M6x20 4 X

74 | PMS0320 PMS, M3x20 6 191663

-C5-






1

1

1

GEAR BOX AND CAM ASS'Y

-C7-

M7-1-110040
M7-1-110050



1-1-1 GEAR BOX AND CAM ASS'Y M7-1-110040
M7-1-110050

REF.

NO PART NO. DESCRIPTION Q'TY |(GREENBRIDGE PART #
M7-1-110040 Gear Box and Cam Ass'y (For 5-6mm) I X
M7-1-110050 Gear Box and Cam Ass'y (For 9mm/12mm) 1 X

1 | M7-1-111100 Retracting Cam 1 X
2 | M7-1-111200 Tension Cam I X
3 M7-1-111300 Heater Cam 1 [X
4 M7-1-111400 Front Bar Cam 1 X
5 | M7-1-111500 Press Bar Cam 1 X
6 | M7-1-111601 Rear Bar Cam (For 5-6mm) I X
M7-1-111610 Rear Bar Cam (For 9mm/12mm) 1 [X
7 | M7-1-111701 Slide Table Cam I X
9 | M7-1-111900 Support 2 X
10 [ M7-1-112001 Cam Shaft I X
11 | M7-1-112101 Position Cam I X
12 | M7-1-112201 Arch Cam 1 X
16 | M7-1-110110 Gear Box 1 [203752
21 | TB-223 Washer 2 X
22 | T7-1-11240 Handle I X
26 | BR6003ZZ Bearing, 6003ZZ 2 |187830
28 | MCO-A-1700800 | Spacer 1 X
30 | KYA020210 Key, 2x2x10 X
31 | KYA050530 Key, 5x5%30 X
33 | KYA0505101 Key, 5x5x%101 2 X
36 | CAPO6 CAP, M6 1 X
39 | HBS0616N HBS, M6x16 (N) 1 [191544
40 | HBS0625N HBS, M6x25 (N) 4 KX
42 | HSS0505GN HSS, M5x%5 (G)(N) I [X
43 | HSS0606GN HSS, M6x6 (G)(N) 9 187305
46 | SW06 SW, M6 6 (191562
48 | PWO6A PW, M6 (A) 1 [191612
51 | HBO616N HB, M6x16 (N) 1 X

-C8-



M7-1-120000

Ml MOTOR ASS'Y

1-1-2




1-1-2 M1 MOTOR ASS'Y M7-1-120000

REF.

NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
1 | M7-1-121100 Gear Box Support 1 [205946
6 | M7-1-221100 M1 Motor 1 191535
11 | HBS0520N HBS, M5x%20 (N) 4 1191665
16 | SWO05 SW, M5 4 (191577
21 | KYC0210 Key, 2x10 I X

-C10-



1-1-3 SLIDE TABLE FRAME ASS'Y M7-1-130002
M7-1-130030

-ClI-



1-1-3 SLIDE TABLE FRAME ASS'Y M7-1-130002
M7-1-130030

REF.

NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-1-130002 Slide Table Frame Ass'y (For 5-6mm) 1 (191595
M7-1-130030 Slide Table Frame Ass'y (For 9mm/12mm) 1 [191637

1 M7-1-131102 Slide Table Frame I 191543
2 | M7-1-131200 Shaft 1 X
3 | M7-1-131301 Switch Lever 1 191542
4 | M7-1-131401 Sensor Plate 1 191528
5 | M7-1-131500 Spring Base 1 [191545
6 | M7-1-131600 Slide Table I 1191490
7 | M7-1-131700 Spring Hook 1 X
10 | MSP-C-0607700 | Spring (For 5-6mm) 1 [191574
MSP-C-0808100 | Spring (For 9mm/12mm) 1 ]191573
11 | T7-1-10140 Spring 1 (191492
12 | MWA-A-0610020S | Washer (SUS) 2 191640
16 | BR6202ZZ Bearing, 6202727 I 191283
18 | ER04 Snap Ring, E-4 1 [191505
19 | MB0608 Metal Bushing, 0608 2 191659
20 | MBI515 Metal Bushing, 1515 2 191507
24 | HB0612 HB, M6x12 1 [205333
27 | HBS0306N HBS, M3x6 (N) 2 [191589
28 | HBS0512N HBS, M5x12 (N) 2 190848
29 | HBS0616N HBS, M6x16 (N) 4 1191544
36 | HNO6 HN, M6 1 J191611
41 | SWO03 SW, M3 2 [191590
42 | SWO05 SW, M5 2 191577
43 | SWO06 SW, M6 6 191562
46 | PWO06C PW, M6 (C) I [191561

-C12-



1-1-4 HEATER ARM ASS'Y M7-1-140000

-C13-



1-1-4 HEATER ARM ASS'Y M7-1-140000
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
1 M7-1-141100 Heater Crank 1 X
2 M7-1-141200 Heater Shaft 1 198854
3 M7-1-141300 Heater Bracket 1 Do2387
4 M7-1-141400 Terminal Bracket 1 191731
5 M7-1-141500 Isolator 1 1191593
7 | WA-030501 Washer (05.5x318 t=3) 1 [198855
9 M7-1-140101 Heater Set 1 191476
11 | TA-073 Spring Hook 191747
12 | TB-115 Spring 191515
13 | T5-1-12451 Heater Terminal 191732
16 | T7-1-12412 Heater-Insulation 3 191499
21 | BR636ZZ Bearing, 63677 I 1191690
24 | MBI515 Metal Bushing, 1515 2 191507
31 | HBS0412N HBS, M4x12 (N) 2 191161
32 | HBS0516N HBS, M5x16 (N) 2 191700
34 | HBS0530N HBS, M5%30 (N) X
35 | HBS0620N HBS, M6x20 (N) 191726
36 | HBS0540HN HBS, M5x40 (H)(N) X
38 | PMSO0310 PMS, M3x10 2 (191802
41 | HNO04S HN, M4 (SUS) 2 205397
42 | HNO5 HN, M5 4 1187478
46 | SW04 SW, M4 2 X
47 | SWO05 SW, M5 4 191577
48 | SW06 SW, M6 1 191562
51 | PW04 PW, M4 2 |187428
52 | PWO05 PW, M5 2 191578
53 | PWO0O6A PW, M6 (A) 1 [191612
54 | PWO06C PW, M6 (C) 1 191561
55 | PWO0O6CS PW, M6 (C)(SUS) 1 205534

-C14-



1-1-5 EXHAUST FAN ASS'Y M7-1-150000

-C15-



1-1-5 EXHAUST FAN ASS'Y M7-1-150000
II{\%: PART NO. DESCRIPTION Q'TY |[GREENBRIDGE PART #
1 M7-1-151100 Fan Bracket 1 X
6 | T5-1-12370 Fan 191765
7 T7-6-10930 Fan Cover 204021
11 | TMS0412N TMS, M4x12 (N) 4 105989
13 | HBS0410N HBS, M4x10 (N) 2 X
16 | SW04 SW, M4 6 X
21 PWO04 PW, M4 6 187428
26 | HN0O4 HN, M4 4 1191604

-C16-



BLOCKASS'Y T7-1-16000

1-1-6




1-1-6 BLOCK ASS'Y T7-1-16000

REF.

NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
1 | T7-1-10890 Block 1 X
6 | BR635ZZ Bearing, 635727 2 187778
11 | SPO516 Spring Pin, 5x16 2 [205337

-C18-



BAR GUIDE GROUP M7-1-200000

1-2

-C19-



1-2 BAR GUIDE GROUP M7-1-200000
II{\%: PART NO. DESCRIPTION Q'TY |[GREENBRIDGE PART #

1 | M7-1-201100 Bar Guide 1 191527

2 | M7-1-201200 Bar Guide Lid 1 191724

3 | M7-1-201300 Cutter Holder 1 [191626

4 | M7-1-201400 Strap Guide 1 (191512

6 | M7-1-210001 Front Bar Ass'y 1 (SEE PG. C21) 191477
7 | M7-1-220000 Press Bar Ass'y 1 |(SEE PG. C23) 191478
8 | M7-1-230000 Rear Bar Ass'y 1 |(SEE PG. C25) 191525
11 | TA-071 Return Spring 3 191479

12 | T7-1-10180 Spring Hook 1 [191725
21 | HBSO0308N HBS, M3x8 (N) 3 [191497
22 | HBS0520N HBS, M5x20 (N) 1 [191665
23 | HBS0616N HBS, M6x16 (N) 2 191544
24 | HBS0620N HBS, M6x20 (N) 2 [191726
25 | HBS0650HN HBS, M6x50 (H)(N) 2 191727
26 | SWO03 SW, M3 L 191590
27 | SWO05 SW, M5 L 191577
28 | SW06 SW, M6 6 191562
31 | HNOS HN, M5 1 |187478

-C20-



1-2-1 FRONT BARASS'Y M7-1-210001

-C21-



1-2-1 FRONT BAR ASS'Y M7-1-210001
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
1 | M7-1-211101 Front Bar 1 (191602
6 | TA-073 Spring Hook 191747
7 | TA-078 Spring 191516
& | T7-1-13121 Plunger 191654
11 | BRNART6VR Bearing, NART6VR 1 191644
13 | SP0318 Spring Pin, 3x18 190797
14 | SP0616 Spring Pin, 6x16 191698

-C22-



1-2-2 PRESS BAR ASS'Y M7-1-220000

-C23-



1-2-2 PRESS BAR ASS'Y M7-1-220000
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #

1 | M7-1-221200 Press Bar 1 (191633

6 | TA-073 Spring Hook 191747

7 | TA-078 Spring 191516

& | T7-1-13121 Plunger 191654

11 | BRNART6VR Bearing, NART6VR I 191644

13 | SP0318 Spring Pin, 3x18 190797

14 | SP0616 Spring Pin, 6x16 191698

-C24-



1-2-3 REAR BAR ASS'Y M7-1-230000

-C25-



1-2-3 REAR BAR ASS'Y M7-1-230000
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #

1 | M7-1-231100 Rear Bar 1 [191685

6 | TA-073 Spring Hook 191747

7 | TA-078 Spring 191516

& | T7-1-13121 Plunger 191654

11 | BRNART6VR Bearing, NART6VR 1 (191644

13 | SP0318 Spring Pin, 3x18 190797

14 | SP0616 Spring Pin, 6x16 191698

-C26-



1-3

FEED GROUP

-C27-

M7-1-300050
M7-1-300060



1-3 FEED GROUP M7-1-300050
M7-1-300060
REF. ,
NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-1-300050 Feed Group (For 5-6mm) 1 X
M7-1-300060 Feed Group (For 9mm) 1 X
M7-1-300070 Feed Group (For 12mm) 1 X
3 | M7-1-301300 Bearing Housing 1 [191824
4 [ M7-1-301400 Guide Wheel (For 5-6mm) 1 (191628
M7-1-301410 Guide Wheel (For 9mm) 1 [191627
M7-1-301420 Guide Wheel (For 12mm) 1 191822
5 | M7-1-301500 Spacer (For 5-6mm) 1 191647
M7-1-301510 Spacer (For 9mm) 1 (191764
8 | M7-1-300100 Feeding Motor (M2) Set 1 191536
11 | M7-1-310001 Upper Guide Ass'y (For 5-6mm) 1 |[(SEE PG. C29) X
M7-1-310011 Upper Guide Ass'y (For 9mm) 1 [203652
M7-1-310021 Upper Guide Ass'y (For 12mm) 1 191792
12 | M7-1-320001 Assistant Roller Ass'y (For 5-6mm) 1 |(SEE PG. C31)X
M7-1-320011 Assistant Roller Ass'y (For 9mm) 1 [205297
M7-1-320021 Assistant Roller Ass'y (For 12mm) 1 191820
13 | M7-1-330010 Feeding Arm Ass'y 1 |(SEEPG. C33) X
14 | M7-1-340000 Retracting Arm Ass'y 1 |(SEE PG. C35) X
18 | BR6002ZZ Bearing, 600277 I 187782
22 | KYA040415 Key, 4x4x15 1 204624
25 | HBS0412N HBS, M4x12 (N) 2 (191161
26 | HBS0512N HBS, M5x12 (N) 2 [190848
27 | HBSO0516N HBS, M5x16 (N) 6 (191700
28 | HBS0612N HBS, M6x12 (N) 3 [191563
31 | TMSO0508N TMS, M5x8 (N) 1 (191830
34 | SW04 SW, M4 2 X
35 | SWO05 SW, M5 8 191577
36 | SW06 SW, M6 3 (191562
38 | PW04 PW, M4 2 (187428
39 | PWO05 PW, M5 2 [191578
40 | PWO0O6A PW, M6 (A) 1 [191612
41 | PWO0O6C PW, M6 (C) 2 (191561

-C28-



1-3-1 ITPPER GUIDE ASS'Y M7-1-310001
M7-1-310011

-C29-



1-3-1 UPPER GUIDE ASS'Y M7-1-310001
M7-1-310011
REF.
NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-1-310001 Upper Guide Ass'y (For 5-6mm) I X
M7-1-310011 Upper Guide Ass'y (For 9mm) 1 203652
M7-1-310021 Upper Guide Ass'y (For 12mm) 1 191792
1 | M7-1-311103 Upper Guide (For 5-6mm) 1 1191730
M7-1-311113 Upper Guide (For 9mm) 1 191705
M7-1-311122 Upper Guide (For 12mm) 1 [202028
2 | M7-1-311201 Cover (For 5-6mm) 1 (191708
M7-1-311211 Cover (For 9mm) 1 [191551
M7-1-311221 Cover (For 12mm) 1 [202780
3 | M7-1-311300 Bolt 2 [203604
4 | M7-1-311402 Cover (Only 5-6mm) I X
5 | M7-1-311500 Adjusting Plate (Only 5-6mm) I X
6 | H44-10940 Spring 2 191650
11 | MBO0505 Metal Bushing, 0505 2 [203607
13 | NTEO5 NTE, M5 2 (191076
16 | PWOS5 PW, M5 2 (191578
21 | FMS0408N FMS, M4x8 (N)(Only 5-6mm) 4 X

-C30-



1-3-2 ASSISTANT ROLLER ASS'Y M7-1-320001
M7-1-320011

-C31-



1-3-2 ASSISTANT ROLLER ASS'Y M7-1-320001
M7-1-320011
REF. ,
NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-1-320001 Assistant Roller Ass'y (For 5-6mm) 1 X
M7-1-320011 Assistant Roller Ass'y (For 9mm) 1 [205297
M7-1-320021 Assistant Roller Ass'y (For 12mm) 1 191820
1 | M7-1-321100 Assistant Roller Bracket (For 5-6mm) 1 [204237
M7-1-321110 Assistant Roller Bracket (For 9mm) 1 191859
M7-1-321120 Assistant Roller Bracket (For 12mm) 1 X
2 | M7-1-321200 Shaft 2 X
3 | M7-1-321300 Assistant Roller Base 1 K
4 | M7-1-321400 Assistant Roller (For 5-6mm) 1 191642
M7-1-321410 Assistant Roller (For 9mm) 1 (191773
M7-1-321420 Assistant Roller (For 12mm) 1 191828
5 | M7-1-321501 SQ8 Sensor Base 1 [205935
6 | M7-1-321600 Spacer 1 (191599
9 | M7-6-301100 Proximity Switch (X20)(SQS8) I |SEE PG. C129~C133
11 | BR686ZZ Bearing, 68627 2 (191598
13 | HBS02.512N HBS, M2.5x12 (N) 1 X
14 | HBSO0512N HBS, M5x12 (N) 4 (190848
16 | HBS0425N HBS, M4x25 (N) 2 X
17 | HBS0620N HBS, M6x20 (N) 1 (191726
19 | SW02.5 SW, M2.5 I [X
20 | SW04 SW, M4 2 X
21 | SWO05 SW, M5 4 (191577
26 | PWOS5 PW, M5 2 [191578
30 | HNO2.5 HN, M2.5 1 [X

-C32-



1-3-3 FEEDING ARM ASS'Y M7-1-330010

-C33-



1-3-3 FEEDING ARM ASS'Y M7-1-330010
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #

1 | M7-1-331100 Feeding Arm 1 X

2 | M7-1-331200 Linkage I X

3 | M7-1-331300 Shaft 1 [X

4 | M7-1-331400 Collar 1 [X

5 | M7-1-331500 Spring Hook 1 X

11 | M7-1-102000 Return Spring 1 [191474

14 | BR6901Z2Z Bearing, 6901ZZ 2 198856

17 | HBS0616N HBS, M6x16 (N) 191544

18 | HBS0640N HBS, M6x40 (N) 188671

23 | PMS0420 PMS, M4x20 1 (187902

26 | HN04 HN, M4 1 [191604

27 | HNO6 HN, M6 3 [191611

31 | SW04 SW, M4 1 [X

32 | SW06 SW, M6 3 [191562

35 | PW06C PW, M6 (C) 1 [191561

-C34-



1-3-4 RETRACTING ARM ASS'Y M7-1-340000

-C35-



1-3-4 RETRACTING ARM ASS'Y M7-1-340000
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #

1 M7-1-341100 Retracting Arm 1 X

2 | M7-1-341200 Shaft 1 [X

6 | TA-073 Spring Hook 1 [191747

11 | BR635ZZ Bearing, 63527 1 [187778

14 | MBI1015 Metal Bushing, 1015 I X

17 | HBS0516N HBS, M5x16 (N) 1 (191700

21 | HB0612 HB, M6x12 1 [205333

24 | SWO05 SW, M5 191577

25 | SW06 SW, M6 191562

29 | PWO5 PW, M5 2 191578

30 | PWO0O6B PW, M6 (B) 1 X

-C36-



1-4

TENSION GROUP

-C37-

M7-1-400002
M7-1-400012



1-4 TENSION GROUP M7-1-400002
M7-1-400012
REF. ,
NO PART NO. DESCRIPTION Q'TY |(GREENBRIDGE PART #
M7-1-400002 Tension Group (For 5-6mm) 1 K
M7-1-400012 Tension Group (For 9mm) 1 [204296
M7-1-400022 Tension Group (For 12mm) 1 X
1 | M7-1-401100 Tension Guide Wheel (For 5-6mm) 1 [205489
M7-1-401110 Tension Guide Wheel (For 9mm) 1 X
M7-1-401120 Tension Guide Wheel (For 12mm) 1 [198851

2 | M7-1-401200 Guide (For 5-6mm) 1 [|191630
M7-1-401210 Guide (For 9mm) 1 [191629
M7-1-401220 Guide (For 12mm) 1 191825

3 | M7-1-401301 Tension Guide (For 5-6mm) 1 191631
M7-1-401311 Tension Guide (For 9mm) 1 [191632
M7-1-401321 Tension Guide (For 12mm) 1 X

4 | M7-1-401400 Shaft 1 (191818

5 | M7-1-401500 Bracket 1 [|191819

6 | M7-1-401600 Gear 1 (191856

9 | M7-1-301100 M3 Motor (For 5-6mm/9mm) 191537
M7-1-301110 M3 Motor (For 12mm) 191571

M3 Motor (For 9mm, Tension 45kg)(Option)

11 | M7-1-410001 Tension Crank Ass'y (For 5-6mm) 1 [SEEPG. C41 X
M7-1-410011 Tension Crank Ass'y (For 9mm) 1 191831
M7-1-410021 Tension Crank Ass'y (For 12mm) 1 191826

12 | M7-1-420001 Tension Arm Ass'y (For 5-6mm/9mm) 1 |SEE PG. C43 205251
M7-1-420011 Tension Arm Ass'y (For 12mm) 1 X

Tension Arm Ass'y (For 9mm, Tension 45kg) 1
(Option)

16 | TB-223 Washer 1 X

17 | AD-2-20181 Washer 2 (191821

21 | KYA050527 Key, 5x5x27 1

23 | HBS0412N HBS, M4x12 (N) 4 1191161

25 | HBSO0516N HBS, M5x16 (N) 5 191700

28 | HBS0640HN HBS, M6x40 (H)(N) X

29 | HBS0655HN HBS, M6x55 (H)(N) X

-C38-



1-4 TENSION GROUP M7-1-400002
M7-1-400012

REF.

NO PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #

31 | HB0612 HB, M6x12 1 05333

32 | HSS0506GN HSS, M5%6 (G)(N) 2 191584

34 | SW04 SW, M4 4 X

35 | SWO5 SW, M5 5 191577

36 | SW06 SW, M6 3 191562

40 | PWO6C PW, M6 (C) 1 [191561

-C39-



-C40-



1-4-1 TENSION CRANK ASS'Y M7-1-410001

M7-1-410011

-C41-



1-4-1 TENSION CRANK ASS'Y M7-1-410001
M7-1-410011
REF. ,
NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-1-410001 Tension Crank Ass'y (For 5-6mm) I X
M7-1-410011 Tension Crank Ass'y (For 9mm) 1 |191831
M7-1-410021 Tension Crank Ass'y (For 12mm) 1 |191826
1 | M7-1-411100 Assistant Roller (For 5-6mm) 1 X
M7-1-411110 Assistant Roller (For 9mm) 1 X
M7-1-411120 Assistant Roller (For 12mm) 1 [203619
2 | M7-1-411200 Assistant Roller Housing (For 5-6mm) 1 X
M7-1-411210 Assistant Roller Housing (For 9mm) I X
M7-1-411220 Assistant Roller Housing (For 12mm) I X
3 | M7-1-411300 Shaft 1 [X
4 | M7-1-411400 Tension Crank I X
5 | M7-1-411501 Spring Hook 1 X
11 | BR6900ZZ Bearing, 6900ZZ 2 187996
12 | BR6901Z2Z Bearing, 6901ZZ 2 198856
17 | HBS0612N HBS, M6x12 (N) 1 (191563
18 | HBS0630N HBS, M6x30 (N) 2 [191779
22 | SW06 SW, M6 3 [191562
26 | PW0O6A PW, M6 (A) 2 |191612
36 | ERO8 Snap Ring, E-8 1 KX

-C42-



1-4-2 TENSION ARM ASS'Y M7-1-420001
M7-1-420011

-C43-



1-4-2 TENSION ARM ASS'Y M7-1-420001
M7-1-420011
REF.

NO PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-1-420001 Tension Arm Ass'y (For 5-6mm/9mm) 205251
M7-1-420011 Tension Arm Ass'y (For 12mm) X

Tension Arm Ass'y (For 9mm, Tension 45kg)
(Option)
1 | M7-1-421101 Tension Arm X
2 | M7-1-421200 Shaft X
4 | M7-1-421400 Spring Support 1 205490
5 | M7-1-421510 Spring (For 5-6mm/9mm) 1 203605
M7-1-421520 Spring (For 12mm) 1 (191729
Spring (For 9mm, Tension 45kg)(Option) 1
6 | M7-1-421600 Nut 1 [205491
7 | M7-1-421700 Collar 1 X
8 | M7-1-421800 Connecting Rod (Upper) 1 [203913
9 | M7-1-421900 Connecting Rod (Lower) 1 X
10 | M7-1-420100 Connecting Rod Set 1 [204692
11 | TB-223 Washer 1 X
16 | BRCFS Bearing, CF8 1 (191643
17 | BR6902ZZ Bearing, 6902727 2 X
18 | HB0612 HB, M6x12 1 [205333
21 | FLGO06 FLG, M6 1 [205492
24 | SW06 SW, M6 191562
25 | SWO08 SW, M8 191759
31 | HNOS HN, M8 1 187490

-C44-



BANDWAY UNIT M7-2-900400
M7-2-900410

-C45-



2 ACCUMULATOR UNIT M7-2-900400
M7-2-900410
REF.
NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-2-900400 Bandway Unit (For 5-6mm) I X
M7-2-900410 Bandway Unit (For 9mm) 1 X
M7-2-900420 Bandway Unit (For 12mm) 1 X
1 | M7-2-100030 Arch Group 1 |(SEE PG. C47) X
2 | M7-2-200300 Bandway Group (For 5-6mm) 1 |(SEE PG. C51)
M7-2-200310 Bandway Group (For 9mm) 1 X
M7-2-200320 Bandway Group (For 12mm) I X
3 | M7-2-300300 Arch Cover Group 1 |(SEEPG. C57) X
4 | M7-2-400100 Connecting Rod Group (For 850H~1650H) 1 |(SEE PG. C63) X

-C46-



M7-2-100030

ARCH GROUP

2-1

g

Py

-C47-



2-1 ARCH GROUP M7-2-100030
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
3 | M7-2-101310 Rod (For 650H) 1 X
M7-2-101320 Rod (For 850H) 1 X
M7-2-101330 Rod (For 1050H) 1 X
M7-2-101370 Rod (For 1250H) 1 KX
M7-2-101380 Rod (For 1650H) 1 X
4 | M7-2-101400 Lever (For 650H) 1 X
M7-2-101410 Lever (For 850H~1650H) 1 X
5 | M7-2-101500 Plate (For TP-702Y, 400W) 1 [205334
Plate (For 600W/800W) 1
M7-2-101510 Plate (For 1000W/1300W) 1 X
6 | M7-2-101600 Left Bar (For TP-702Y, 400W) 1 X
M7-2-101620 Left Bar (For 600W) 1 X
M7-2-101631 Left Bar (For 800W/1000W) 1 [X
M7-2-101650 Left Bar (For 1300W) I )¢
7 | M7-2-101700 Right Bar (For TP-702Y, 400W) 1 X
M7-2-101720 Right Bar (For 600W) 1 X
M7-2-101731 Right Bar (For 800W/1000W) 1 X
M7-2-101750 Right Bar (For 1300W) 1 X
8 | M7-1-101600 Collar 1 X
9 | TB-223 Washer (For TP-702Y, 400W) 4 X
Washer (For 600W) 6
Washer (For 800W/1000W) 8
Washer (For 1300W) 10
10 | H42-1227 Washer 1 05661
11 | T7-2-10110 Bushing 2 (191699
12 | T7-2-10120 Guide (For TP-702Y, 400W) 2 205498
Guide (For 600W/800W) 2
T7-2-10770 Guide (For 1000W/1300W) 2 X
13 | T7-2-10221 Connecting Rod (For 650H) 1 X
T7-2-10222 Connecting Rod (For 850H) 1 X
T7-2-10223 Connecting Rod (For 1050H) 1 X
T7-2-10224 Connecting Rod (For 1250H) 1 X
T7-2-10226 Connecting Rod (For 1650H) I X
14 | T7-2-10230 Connector 2 X
17 | T7-2-10260 Spacer (For TP-702Y, 400W) 4 |191672
Spacer (For 600W) 6
Spacer (For 800W/1000W) 8
Spacer (For 1300W) 10
19 | T7-2-10290 Arm 1 [X
24 | T7-3-10530 Tube 6 [X

-C48-



2-1 ARCH GROUP M7-2-100030
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
31 | WT163015 Thrust Washer (For TP-702Y, 400W) 4 X
Thrust Washer (For 600W) 6
Thrust Washer (For 800W/1000W) 8
Thrust Washer (For 1300W) 10
35 | BRCF8 Bearing, CF8 1 [191643
36 | BRNAST6 Bearing, Nast6 (For 850H~1650H) 1 ]191683
38 | MB0806 Metal Bushing, 0806 6 [X
41 | KYAO050510 Key, 5x5x10 1 [X
45 | TC-025 Spring 2 191524
47 | HBS0516N HBS, M5x16 (N) 2 [191700
49 | HBS0616N HBS, M6x16 (N)(For TP-702Y, 400W) 2 191544
HBS, M6x16 (N)(For 600W/800W) 2
50 | HBS0620N HBS, M6x20 (N) 1 (191726
51 | HBS0630N HBS, M6x30 (N) 5 (191779
52 | HBSO830N HBS, M8x30 (N) 2 KX
56 | THS0616N THS, M6x16 (N)(For 1000W/1300W) 2 [os616N
57 | THS0625N THS, M6x25 (N)(For 850H~1650H) 1 X
58 | THS0630N THS, M6x30 (N)(For TP-702Y, 400W) 6 [X
THS, M6x30 (N)(For 600W) 8
THS, M6x30 (N)(For 800W/1000W) 10
THS, M6x30 (N)(For 1300W) 12
61 | HNO6 HN, M6 (For TP-702Y, 400W) 20 191611
HN, M6 (For 600W) 22
HN, M6 (For 800W/1000W) 24
HN, M6 (For 1300W) 26
62 | HSS0506GN HSS, M5x6 (G)(N) 2 (191584
63 | HSS0608GN HSS, M6x8 (G)(N) 1 [X
66 | SWO05 SW, M5 2 191577
67 | SW06 SW, M6 21~27|191562
68 | SWO08 SW, M8 3 [191759
72 | PWO0O6A PW, M6 (A)(For 650H) 21 |191612
PW, M6 (A)(For 850H~1650H) 23

-C49-



-C50-



2-2

BANDWAY GROUP

-C51-

M7-2-200300
M7-2-200310



2-2 BANDWAY GROUP M7-2-200300
M7-2-200310
REF. ,
NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-2-200300 Bandway Group (For 5-6mm) 1 K
M7-2-200310 Bandway Group (For 9mm) 1 X
M7-2-200320 Bandway Group (For 12mm) I X
1 M7-2-210300 Strap Track Frame Ass'y (For 5-6mm) 1 |(SEE PG. C53) X
M7-2-210310 Strap Track Frame Ass'y (For 9mm) 1 X
M7-2-210320 Strap Track Frame Ass'y (For 12mm) 1 X
3 | M7-2-201300 Cover (L)(For 5-6mm/9mm) 1 [191785
M7-2-201310 Cover (L)(For 12mm) 1 X
4 | M7-2-201400 Adjusting Plate 1 (191511
5 | M7-2-201500 Cover (R)(For 5-6mm/9mm) 1 (191788
M7-2-201510 Cover (R)(For 12mm) J
6 | M7-2-201710 Plate 4 |191735
7 | M7-2-201801 Bumper Screw 4~12 1191564
8 | M7-2-201900 Tube 4 X
13 | T7-2-10210 Pin 4 X
20 | FMS0410N FMS, M4x10 (N) 4 (191786
22 | THSO0616N THS, M6x16 (N)(For 650H~1050H) 2 [205691
THS, M6x16 (N)(For 1250H/1650H) 3
25 | HBS0408N HBS, M4x8 (N) 2 1191787
26 | HBS0616N HBS, M6x16 (N) 8 191544
28 | HBO616N HB, M6x16 (N) 2 X
30 | NTEO3 NTE, M3 8 191734
32 | HNO6 HN, M6 (For 850H~1650H) 6~12 (191611
35 | SW04 SW, M4 2 X
36 | SW06 SW, M6 (Only 650H) 12 191562
SW, M6 18~25
40 | PWO6A PW, M6 (A) 5 [191612
41 | PWO06C PW, M6 (C)(For 650H~1050H) 7 191561
PW, M6 (C)(For 1250H/1650H) 8

-C52-



2-2-

STRAP TRACK FRAME A

M7-2-
210300



2-2-1 STRAP TRACK FRAME ASS'Y M7-2-210300
M7-2-210310

REF.

NO. PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
M7-2-210300 Strap Track Frame Ass'y (For 5-6mm) 1 X
M7-2-210310 Strap Track Frame Ass'y (For 9mm) 1 X
M7-2-210320 Strap Track Frame Ass'y (For 12mm) 1 X

1 | M7-2-201170 Strap Track (For 5-6mm) 1 X
M7-2-201180 Strap Track (For 9mm) 1 X
M7-2-201190 Strap Track (For 12mm) 1 X

2 | M7-2-201250 Strap Track Frame (For 5-6mm/9mm) 1 X
M7-2-201260 Strap Track Frame (For 12mm) 1 X

3 | M7-2-211700 Strap Track (Left) (2) (For 5-6mm, 850H) 1 X
M7-2-211710 Strap Track (Left) (2) (For 5-6mm, 1050H) 1 X
M7-2-211720 Strap Track (Left) (2) (For 5-6mm, 1250H) 1 X
M7-2-211730 Strap Track (Left) (2) (For 5-6mm, 1650H) I X
M7-2-211800 Strap Track (Left) (2) (For 9mm, 850H) 1 X
M7-2-211810 Strap Track (Left) (2) (For 9mm, 1050H) 1 X
M7-2-211820 Strap Track (Left) (2) (For 9mm, 1250H) 1 X
M7-2-211830 Strap Track (Left) (2) (For 9mm, 1650H) 1 X
M7-2-211900 Strap Track (Left) (2) (For 12mm, 850H) 1 X
M7-2-211910 Strap Track (Left) (2) (For 12mm, 1050H) 1 X
M7-2-211920 Strap Track (Left) (2) (For 12mm, 1250H) 1 X
M7-2-211930 Strap Track (Left) (2) (For 12mm, 1650H) 1 X

4 | M7-2-211100 Corner Strap Track (For 5-6mm) 1 191667
M7-2-211110 Corner Strap Track (For 9mm) 1 X
M7-2-211120 Corner Strap Track (For 12mm) 1 05847

5 M7-2-211211 Strap Track (Left)(1)(For 5-6mm, 650H) I X
M7-2-211600 Strap Track (Left)(1)(For 5-6mm, I X

850H~1650H)
M7-2-211311 Strap Track (Left)(1)(For 9mm, 650H) 1 [x
M7-2-211610 Strap Track (Left)(1)(For 9mm, 850H~1650H) 1 X
M7-2-211411 Strap Track (Left)(1)(For 12mm, 650H) 1 X
M7-2-211620 Strap Track (Left)(1)(For 12mm, 850H~1650H)( 1 [X

6 | M7-2-201600 Track Frame Connector (For 5-6mm) 1 (191762
M7-2-201610 Track Frame Connector (For 9mm) 1 [191723
M7-2-201620 Track Frame Connector (For 12mm) 1 191592

11 | T7-2-20160 Shaft (For 650H~1050H) 4 191681
Shaft (For 1250H/1650H) 6

12 | T7-2-20171 Spring (For 1250H/1650H) 2 (191805

13 | T7-2-20172 Spring 4 1203787

14 | T7-2-20180 Bracket 4 205535

15 | T7-2-20380 Washer (&5x€>14)(For 4 191745
650H~1050H) Washer 6
(5% 14)(For 1250H/1650H)

19 | BR608ZZ Bearing, 60877 4 1187783

-C54-



2-2-1 STRAP TRACK FRAME ASS'Y M7-2-210300
M7-2-210310
REF.
NO PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
20 | BRPB8 Bearing, PB8 (For 650H~1050H) 4 (191784
Bearing, PB8 (For 1250H/1650H) 6
23 | MBO0816 Metal Bushing, 0816 (For 650H~1050H) 4 205350
Metal Bushing, 0816 (For 1250H/1650H) 6
26 | HBL0512 HBL, M5x12 2 191591
29 | FMS0420 FMS, M4x20 2 X
FMS, M4x20 (Only 1300W) 4
30 | FMS0425 FMS, M4x25 14~241204994
33 | HBS0412N HBS, M4x12 (N)(For 650H~1050H) 7 191682
HBS, M4x12 (N)(For 1250H/1650H) 9
34 | HBS0512N HBS, M5x12 (N) 2 190848
35 | HBS0540N HBS, M5x40 (N)(Without SQ6 Option) 1 X
36 | HBS0612N HBS, M6x12 (N) 8 191563
38 | TMS0408N TMS, M4x8 (N)(For 650H~1050H) 4 1191648
TMS, M4x8 (N)(For 1250H/1650H) 6
41 | SROS8 Stop Ring, S-8 4 X
43 | HNO4 HN, M4 16~26(191604
44 | HNOS HN, M5 (Without SQ6 Option) 2 |187478
46 | SW04 SW, M4 23~33[X
47 | SWO05 SW, M5 4 (191577
SW, M5 (Without SQ6 Option) 5
48 | SWO06 SW, M6 8 [191562
51 | PW04 PW, M4 23~33|187428
52 | PWO5 PW, M5 2 191578
PW, M5 (Without SQ6 Option) 3
53 | PWO06C PW, M6 (C) 8 191561

-C55-



-C56-



ARCH COVER GROUP

-C57-

M7-2-300300



2-3 ARCH COVER GROUP M7-2-300300
II{\IEOF PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #

1 | M7-2-306100 Arch 1 K

2 | M7-2-306200 Arch Cover RH (For 400W) 1 X
M7-2-306210 Arch Cover RH (For 600W) 1 X
M7-2-306220 Arch Cover RH (For 800W) 1 X
M7-2-306230 Arch Cover RH (For 1000W) 1 X
M7-2-306240 Arch Cover RH (For 1300W) 1 [X

3 | M7-2-306300 Guide LH (For 650H) 1 X
M7-2-306310 Guide LH (For 850H) 1 X
M7-2-306320 Guide LH (For 1050H) 1 X
M7-2-306330 Guide LH (For 1250H) 1 X
M7-2-306340 Guide LH (For 1650H) 1 [X

4 | M7-2-101210 Guide RH 1 X

5 | M7-2-301400 Arch Cover LH (For 400W) 1 X
M7-2-301420 Arch Cover LH (For 600W) 1 X
M7-2-301430 Arch Cover LH (For 800W) 1 X
M7-2-301440 Arch Cover LH (For 1000W) 1 X
M7-2-301450 Arch Cover LH (For 1300W) 1 X

6 | M7-2-301510 Arch Cover (Upper, For 650H) 1 X
M7-2-301520 Arch Cover (Upper, For 850H) 1 X
M7-2-301530 Arch Cover (Upper, For 1050H) 1 X
M7-2-301540 Arch Cover (Upper, For 1250H) 1 X
M7-2-301550 Arch Cover (Upper, For 1650H) 1 X

7 | M7-2-301700 Block (For 850H~1650H) 2 X

8 | M7-2-304100 Brush (Side)(For 400W) 2 X
M7-2-304120 Brush (Side)(For 600W) 2 [X
M7-2-304140 Brush (Side)(For 800W/1300W) 2 X
M7-2-304150 Brush (Side)(For 1000W) 2 X

9 | M7-2-304010 Brush (Upper)(For 650H) 1 X
M7-2-304020 Brush (Upper)(For 850H) 1 K
M7-2-304030 Brush (Upper)(For 1050H) 1 X
M7-2-304040 Brush (Upper)(For 1250H) 2 X
M7-2-304050 Brush (Upper)(For 1650H) 2 |x

10 | M7-2-310000 Block Ass'y (For 650H~1050H) 1 |(SEE PG. C61) X

11 | M7-2-306400 Machinery Pad Socket (For TP-702Y-XT, 1 X

800W~1300W)(Option)

12 | M7-2-304110 Brush (Side)(For 1300W) 2 [x

15 | MV-6-20220 Proximity Sensor (X19)(SQ6)(Option) 1 [SEE PG.C129~C133

17 | TT-1-10400 Machinery Pad (For TP-702Y-XT, 1 X

800W~1300W)(Option)

19 | LA-40005 Label 2 (191797

LA-40180 Label (Option) 2 KX

-C58-



2-3 ARCH COVER GROUP M7-2-300300
I;%: PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #

25 | PMS0316 PMS, M3x16 (Option) 2 X

27 | TTP0412BN TTP, M4x12 (B)(N)(For 650H~1050H) 9 [191701
TTP, M4x12 (B)(N)(For 1250H/1650H) 12

28 | THSO0508N THS, M5x8 (N)(For 650H~1050H) 11 (191579
THS, M5x8 (N)(For 1250H/1650H) 13

31 | HBS0412N HBS, M4x12 (N)(For 650H~1050H) 2 [191682

33 | HBSO0512N HBS, M5x12 (N)(For 650H) 3 190848
HBS, M5x12 (N)(For 850H) 2
HBS, M5x12 (N)(For 1050H~1650H) 4

34 | HBS0616N HBS, M6x16 (N)(For 650H~1050H) 6 (191544
HBS, M6x16 (N)(For 1250H/1650H) 7
HBS, M6x16 (N)(For TP-702Y-XT, 10
800W~1300W, 650H~1050H)(Option)
HBS, M6x16 (N)(For TP-702Y-XT, 11
800W~1300W, 1250H/1650H)(Option)

35 | HBS0640N HBS, M6x40 (N) 4 1188671

36 | HBO616N HB, M6x16 (N) 8 X

37 | HBS0620N HBS, M6x20 (N) 3 [191726

38 | HBS0610N HBS, M6x10 (N)(Only 1650H) I [x

42 | SWO03 SW, M3 (Option) 2 (191590

43 | SW04 SW, M4 (For 650H~1050H) 2 [X

44 | SWO05 SW, M5 (For 650H) 3 191577
SW, M5 (For 850H) 5
SW, M5 (For 1050H~1650H) 7

45 | SWO06 SW, M6 17~24{191562
SW, M6 (For TP-702Y-XT, 800W~1300W)  [21~28
(Option)

46 | SW20 SW, M20 (For TP-702Y-XT, 800W~1300W) I X
(Option)

51 | PW04 PW, M4 (For 650H~1050H) 2 |187428

52 | PWO5 PW, M5 (For 650H) 3 [191578
PW, M5 (For 850H) 5
PW, M5 (For 1050H~1650H) 7

53 | PWO0O6A PW, M6 (A) 21 191612

54 | PW06C PW, M6 (C)(For 1250H/1650H) I 191561
PW, M6 (C)(For TP-702Y-XT, 800W~1300W, | 4

650H~1050H)(Option)

-C59-



2-3 ARCH COVER GROUP M7-2-300300
II{\%: PART NO. DESCRIPTION Q'TY (GREENBRIDGE PART #
PW, M6 (C)(For TP-702Y-XT, 800W~1300W, | 5

1250H/1650H)(Option)

60 | HN3/4 HN, 3/4" (For TP-702Y-XT, 800W~1300W) 1 [X
(Option)

61 | HNO6 HN, M6 4 [191611

-C60-



2-3-1 BLOCKASS'Y M7-2-310000
(For 650H--1050H)

-C61-



2-3-1 BLOCK ASS'Y M7-2-310000
(For 650H~1050H)
REF.
NO PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
1 | M7-2-301200 Block 1 X
6 | BR635ZZ Bearing, 63527 2 187778
11 | HBSO0516N HBS, M5x16 (N) 2 [191700
16 | PWO0S5 PW, M5 2 [191578
21 | SWO05 SW, M5 2 [191577

-C62-



2-4 CONNECTING ROD GROUP M7-2-400100
(without 400Wx650H/600Wx650H)

-C63-



2-4 CONNECTING ROD GROUP M7-2-400100
(without 400Wx650H/600Wx650H)
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #

2 | M7-2-401220 Connecting Rod 1 X

3 | M7-2-401300 Connector 1 X

4 | M7-2-401400 Slant Block 1 X

5 | M7-2-401500 Bracket (Left) 1 K

6 | M7-2-401600 Bracket (Right) 1 X

7 | M7-2-401700 Collar 2 203833
8 | M7-2-401800 Spacer 2 KX

11 | T7-2-20560 Swivel Head, NHS06 1 [X

16 | MB1715 Metal Bushing, 1715 2 X

19 | HSS0506GN HSS, M5x6 (G)(N) 2 [191584
21 | HBS0620N HBS, M6x20 (N) 2 [191726
22 | HBS0635HN HBS, M6x35 (H)(N) 2 X

23 | HBS0645HN HBS, M6x45 (H)(N) 4 [x
29 | HNO6 HN, M6 7 [191611
30 | NTEO06 NTE, M6 1 [X

33 | SW06 SW, M6 12 (191562
36 | PW0O6A PW, M6 (A) 1 [191612
37 | PW06C PW, M6 (C) 6 [191561

-C64-



M7-3-900401
M7-3-900411

ACCUMULATOR UNIT

1

-C65-



3 ACCUMULATOR UNIT M7-3-900401
M7-3-900411
REF.
NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-3-900401 Accumulator Unit (For 5-6mm) I X
M7-3-900411 Accumulator Unit (For 9mm) 1 X
M7-3-900421 Accumulator Unit (For 12mm) 1 X
1 M7-3-100001 Strap Amount Control Group (For 5-6mm) I |(SEE PG. C67) X
M7-3-100011 Strap Amount Control Group (For 9mm) 1 K
M7-3-100071 Strap Amount Control Group (For 12mm) I X
2 | M7-3-200070 Auto Strap Feeding Group (For 5-6mm) 1 |(SEE PG. C69) X
M7-3-200080 Auto Strap Feeding Group (For 9mm) 1 X
M7-3-200090 Auto Strap Feeding Group (For 12mm) 1 X
3 | M7-3-300300 Accumulator Box Group (For 5-6mm) 1 [(SEEPG. C81)X
M7-3-300310 Accumulator Box Group (For 9mm) 1 X
M7-3-300320 Accumulator Box Group (For 12mm) I X

-C66-



STRAP AMOUNT CONTROL GROUP M7-3-100001

M7-3-100011

Q
Q§Q 35
/
/ 41
28

39

(5Q4)

27
34
39

31
12

16

24

10
40
21

-C67-



3-1 STRAP AMOUNT CONTROL GROUP M7-3-100001
M7-3-100011
REF. ,
NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #

M7-3-100001 Strap Amount Control Group (For 5-6mm) I X
M7-3-100011 Strap Amount Control Group (For 9mm) 1 X
M7-3-100071 Strap Amount Control Group (For 12mm) J

1 | T7-3-10150 Shaft 1 X

2 | M7-3-101200 Spring 1 [191523

6 | MV-6-20220 Proximity Sensor 1 [191483

8 | T6-3-10130 Accumulator Adjusting Bolt I X

9 | T6-3-10200 Twist Stopper 1 [191703

10 | T7-3-10140 Balance Bar (For 5-6mm) 1 X
T7-3-10141 Balance Bar (For 9mm) 1 [203682
M7-3-101330 Balance Bar (For 12mm) 1 K

11 | T7-3-10180 Tube 1 [X

12 | T7-3-10200 Sensor Lever 1 [202742

16 | BR6900ZZ Bearing, 6900ZZ 2 |187996

21 | HBS0412N HBS, M4x12 (N)(For 5-6mm) 2 [191682
HBS0410N HBS, M4x10 (N)(For 9mm/12mm) 2 X

24 | FMS0410N FMS, M4x10 (N) 4 1191786

27 | PMS0316 PMS, M3x16 I [x

28 | PMS0320 PMS, M3x20 2 1191663

31 | HSS0405GN HSS, M4x5 (G)(N) 2 KX

34 | HNO3 HN, M3 1 [X

35 | HNOS HN, M8 1 |187490

39 | SW03 SW, M3 3 [191590

40 | SW04 SW, M4 2 [X

41 | SWO08 SW, M8 L 191759

-C68-



AUTO STRAP FEEDING GROUP ©M7-3-200070

3-2

M7-3-200080




3-2 AUTO STRAP FEEDING GROUP M7-3-200070
M7-3-200080
REF.
NO. PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-3-200070 Auto Strap Feeding Group (For 5-6mm) I X
M7-3-200080 Auto Strap Feeding Group (For 9mm) 1 K
M7-3-200090 Auto Strap Feeding Group (For 12mm) I [X
1 | M7-3-201100 Guide Block (For 5-6mm) 1 X
M7-3-201110 Guide Block (For 9mm) 1 [204619
M7-3-201120 Guide Block (For 12mm) 1 [X
2 | M7-3-201200 Upper Strap Guide (For 5-6mm) 1 [191521
M7-3-201210 Upper Strap Guide (For 9mm) 1 204991
M7-3-201230 Upper Strap Guide (For 12mm) 1 [X
3 | M7-3-201300 Lower Strap Guide (For 5-6mm) 1 X
M7-3-201310 Lower Strap Guide (For 9mm) 1 [204990
M7-3-201330 Lower Strap Guide (For 12mm) 1 [X
4 | M7-3-201400 Strap Guide Cover 1 [204993
5 | M7-3-201500 Lever 1 [X
6 | M7-3-201601 Inlet Guide (For 5-6mm) 1 [X
M7-3-201611 Inlet Guide (For 9mm) 1 [205494
M7-3-201621 Inlet Guide (For 12mm) I [X
7 | M7-3-201700 Cover 1 [204989
11 [ M7-3-210001 Roller Ass'y 1 |(SEE PG. C73) 191750
12 | M7-3-220000 Movable Strap Guide Ass'y (For 5-6mm) 1 |[(SEE PG. C75) X
M7-3-220010 Movable Strap Guide Ass'y (For 9mm) 1 [204992
M7-3-220020 Movable Strap Guide Ass'y (For 12mm) 1 [191585
13 | M7-3-230000 M4 Motor Ass'y (For 5-6mm) 1 |(SEE PG. C77) 198849
M7-3-230010 M4 Motor Ass'y (For 9mm) 1 [198850
M7-3-230020 M4 Motor Ass'y (For 12mm) 1 [191753
14 | M7-3-250000 Assistant Roller Shaft Ass'y (For 5-6mm) 1 [(SEEPG. C79) X
M7-3-250010 Assistant Roller Shaft Ass'y (For 9mm) 1 KX
M7-3-250020 Assistant Roller Shaft Ass'y (For 12mm) 1 X
15 | LA-50057 Label 1 K
17 | M7-1-331500 Spring Hook 1 X
18 | T6-1-61211 Motor (M5) 1 (191501
20 | T6-8-10410 Motor Cover 1 X
21 | T7-1-70280 Spring 1 [191806
27 | TMS0408N TMS, M4x8 (N) 2 (191648
30 | HBSO0516N HBS, M5x16 (N) 2 1191700
31 | HBS0508N HBS, M5x8 (N)(For 5-6mm) 4 202943
HBSO0512N HBS, M5x12 (N)(For 9mm) 4 1190848
HBSO0516N HBS, M5x16 (N)(For 12mm) 4 1191700
32 | HBSO0508N HBS, M5x8 (N) 6 202943

-C70-



3-2 AUTO STRAP FEEDING GROUP M7-3-200070
M7-3-200080

REF.

NO PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #

34 | HBSO510N HBS, M5x10 (N) 2 X

37 | FMS0310N FMS, M3x10 (N) 4 06054

38 | FMS0512N FMS, M5x12 (N) 4 05391

41 | SWO5 SW, M5 10 [191577

46 | PW05 PW, M5 2 [191578

49 | HNO6 HN, M6 2 |91611

53 | HSS0506GN HSS, M5x6 (G)(N) 2 [191584

54 | HSS0508GN HSS, M5x8 (G)(N) 2 [

-C71-



-C72-



3-2-1 ROLLER ASS'Y M7-3-210001

-C73-



3-2-1 ROLLER ASS'Y M7-3-210001
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
1 M7-3-211101 Bracket 1 X
2 M7-3-211200 Roller 1 04310
3 M7-3-211300 Collar 1 204295
6 | BR686ZZ Bearing, 686ZZ 2 191598
8 H44-10950 Washer 2 X
11 | HBS0635HN HBS, M6x35 (H)(N) 1 X
16 | HNO6 HN, M6 1 [191611

-C74-



3-2-2 MOVABLE STRAP GUIDE ASS'Y M7-3-220000
M7-3-220010

-C75-



3-2-2 MOVABLE STRAP GUIDE ASS'Y M7-3-220000
M7-3-220010
REF. '
NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-3-220000 Movable Strap Guide Ass'y (For 5-6mm) 1 X
M7-3-220010 Movable Strap Guide Ass'y (For 9mm) 1 [204992
M7-3-220020 Movable Strap Guide Ass'y (For 12mm) 1 (191585
1 | M7-3-221101 Rotary Arm 1 K
2 | M7-3-221200 Spacer 2 KX
3 | M7-3-221300 Link 1 [X
4 | M7-3-221400 Movable Strap Guide (For 5-6mm) 1 X
M7-3-221410 Movable Strap Guide (For 9mm) 1 X
M7-3-221420 Movable Strap Guide (For 12mm) 1 X
8 | BR605ZZ Bearing, 60527 2 190823
11 | HBS0510N HBS, M5x10 (N) X
12 | HBS0525N HBS, M5x25 (N) X
14 | H44-10950 Washer 2 X
16 | SWO05 SW, M5 4 |[191577
21 | PWO5 PW, M5 2 [191578
26 | HNOS HN, M5 2 [187478
31 | FMS0520 FMS, M5x20 1 [x

-C76-



3-2-3 M4 MOTOR ASS'Y M7-3-230000
M7-3-230010

-C77-



3-2-3 M4 MOTOR ASS'Y M7-3-230000
M7-3-230010

REF.

NO PART NO. DESCRIPTION Q'TY |(GREENBRIDGE PART #
M7-3-230000 M4 Motor Ass'y (For 5-6mm) 1 [198849
M7-3-230010 M4 Motor Ass'y (For 9mm) 1 [198850
M7-3-230020 M4 Motor Ass'y (For 12mm) 1 191753

1 M7-3-231100 Accumulator Main Roller (For 5-6mm) 1 191547
M7-3-231110 Accumulator Main Roller (For 9mm) 1 (191548
M7-3-231120 Accumulator Main Roller (For 12mm) 1 191546

4 | M7-3-230100 M4 Motor Set 1 191538

8 | TB-223 Washer X

9 | T7-3-20110 Motor Support 191567

13 | MBI1010 Metal Bushing, 1010 2 191568
16 | KYAO050515 Key, 5x5x15 1 X

19 | HBSO0512N HBS, M5x12 (N) 4 [190848
20 | HBS0612N HBS, M6x12 (N) 1 [191563
23 | SW06 SW, M6 1 [191562

-C78-



3-2-4 ASSISTANT ROLLER M7-3-250000
SHAFT ASS'Y M7-3-250010

-C79-



3-2-4

ASSISTANT ROLLER SHAFT ASS'Y M7-3-250000

M7-3-250010
REF. ,
NO. PART NO. DESCRIPTION Q'TY |(GREENBRIDGE PART #
M7-3-250000 Assistant Roller Shaft Ass'y (For 5-6mm) I X
M7-3-250010 Assistant Roller Shaft Ass'y (For 9mm) 1 X
M7-3-250020 Assistant Roller Shaft Ass'y (For 12mm) 1 X
1 | T7-3-20150 Shaft 1 X
2 | T7-3-20160 Assistant Roller (For 5-6mm) 1 203624
T7-3-20162 Assistant Roller (For 9mm) 1 [191625
T7-3-20163 Assistant Roller (For 12mm) 1 191754
3 | T7-3-20200 Spacer 1 [191755
4 | T6-3-30180 Pusher 1 X
6 | T7-3-20100 Assistant Roller Ass'y (For 5-6mm) 1 [191588
T7-3-20101 Assistant Roller Ass'y (For 9mm) 1 191594
T7-3-20102 Assistant Roller Ass'y (For 12mm) 1 [204529
11 | BR608ZZ Bearing, 60877 2 187783
16 | HNO8 HN, M8 1 [187490
21 | SWO08 SW, M8 1 [191759

-C80-



ACCUMULATOR BOX GR(

M7-3-
300300



3-3 ACCUMULATOR BOX GROUP M7-3-300300
M7-3-300310

REF.

NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-3-300300 Accumulator Box Group (For 5-6mm) I X
M7-3-300310 Accumulator Box Group (For 9mm) 1 K
M7-3-300320 Accumulator Box Group (For 12mm) 1 X

1 | M7-3-301120 Enclosed Plate (For 5-6mm) 1 X
M7-3-301130 Enclosed Plate (For 9mm) 1 K
M7-3-301150 Enclosed Plate (For12mm) 1 X

2 | M7-3-301200 Enclosed Plate (For 5-6mm) 1 K
M7-3-301210 Enclosed Plate (For 9mm) 1 X
M7-3-301190 Enclosed Plate (For 12mm) 1 X

3 | M7-3-301800 Enclosed Plate (For 5-6mm) 1 KX
M7-3-301810 Enclosed Plate (For 9mm) 1 K
M7-3-301330 Enclosed Plate (For 12mm) 1 X

4 | M7-3-301820 Enclosed Plate (For 5-6mm) 2 X
M7-3-301830 Enclosed Plate (For 9mm) 2 (X
M7-3-301370 Enclosed Plate (For 12mm) 2 X

5 | M7-3-301450 Accumulator Box Cover 1 X

6 | M7-3-301460 Accumulator Box Cover 1 X

11 | M7-3-310040 Auto Strap Ejecting Ass'y (For 5-6mm) I |(SEE PG. C85) X
M7-3-310050 Auto Strap Ejecting Ass'y (For 9mm) 1 [205962
M7-3-310060 Auto Strap Ejecting Ass'y (For 12mm) 1 X

15 | TC-025 Spring 1 191524

16 | T7-3-10260 Collar (For 5-6mm) 13 (191671
T7-3-10262 Collar (For 9mm) 13 X
T7-3-10263 Collar (For 12mm) 13 X

17 | T7-3-10220 Shaft 1 [X

18 | T7-3-10230 Roller 1 (191858

19 | T7-3-20200 Spacer 4 [191755

20 | HBS0608N HBS, M6x8 (N)(Only 12mm) 1 [X

21 | HBS0612N HBS, M6x12 (N) 2 [191563

22 | HBS0625N HBS, M6x25 (N)(For 5-6mm) 12 X
HBS0630N HBS, M6x30 (N)(For 9mm/12mm) 12 191779

23 | HBS0640N HBS, M6x40 (N)(For 5-6mm/9mm) 1 [188671
HBS0645N HBS, M6x45 (N)(For 12mm) 1 (191757

24 | HBS0608N HBS, M6x8 (N) 1 [X

26 | THS0608N THS, M6x8 (N) 12 X

29 | TMS0508N TMS, M5x8 (N) 2 (191830

31 | SW06 SW, M6 40 191562

SW, M6 (Only 9mm) 41

-C82-



3-3 ACCUMULATOR BOX GROUP M7-3-300300

M7-3-300310
REF.
NO PART NO. DESCRIPTION QTY|GREENBRIDGE PART #
34 | PWOGA PW, M6 (A) 13 191612
35 | PW06C PW, M6 (C) 2 |191561
38 | HNO6 HN, M6 13 |191611
41 | NTE06 NTE, M6 1 [x

45 | BR608ZZ Bearing, 608ZZ 2 |187783

-C83-



-C84-



3-3-1 AUTO STRAP EJECTING ASS'Y M7-3-310040
M7-3-310050

-C85-



3-3-1 AUTO STRAP EJECTING ASS'Y M7-3-310040
M7-3-310050
REF. .
NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-3-310040 Auto Strap Ejecting Ass'y (For 5-6mm) 1 X
M7-3-310050 Auto Strap Ejecting Ass'y (For 9mm) 1 [205962
M7-3-310060 Auto Strap Ejecting Ass'y (For 12mm) 1 X
1 | M7-3-312710 Sensor Bracket 1 X
2 | M7-3-312800 Inlet Guide (For 5-6mm) 1 191775
M7-3-312810 Inlet Guide (For 9mm) 1 X
M7-3-312820 Inlet Guide (For 12mm) 1 X
3 | M7-3-312900 Cover 1 (191712
4 | M7-3-313000 Spring Hook 1 X
5 | M7-3-313100 Roller 1 (191693
6 | M7-3-313400 Cover Protect 1 X
7 | M7-3-313500 Spacer 1 X
8 | M7-3-313600 Cover 1 X
11 | M7-3-210020 Roller Ass'y 1 [(SEE PG. C89) X
14 | M7-3-211200 Roller 1 [204310
15 | M7-3-211300 Collar 1 [204295
16 | M7-3-241300 Sensor Lever Support 2 [205151
17 | M7-3-241401 Sensor Lever 1 [191676
18 | M7-3-241500 Shaft 1 (191832
19 | M7-3-241600 Shaft 1 (191833
20 | M7-3-313200 Spring 1 (191493
22 | MV-6-20220 Proximity Sensor (X18)(SQS5) 1 |(SEE PG.C129~C133)
191483
23 | H44-10950 Washer 2 KX
26 | BR686ZZ Bearing, 68627 2 191598
28 | MWA-A-0610020S | Washer (SUS) 1 (191640
31 | ERO3 Snap Ring, E-3 3 191618
32 | ER04 Snap Ring, E-4 2 |191505
34 | HBS0306N HBS, M3x6 (N) 2 |191589
35 | HBS0408N HBS, M4x8 (N) 1 (191787
36 | HBSO508N HBS, M5x8 (N) 2 [202943
37 | HBSO0512N HBS, M5x12 (N) 2 190848
38 | HBSO0530N HBS, M5x30 (N) 2 KX
39 | HBS0635HN HBS, M6x%35 (H)(N) 1 X
41 | PMS0320 PMS, M3x20 2 (191663

-C86-



3-3-1 AUTO STRAP EJECTING ASS'Y M7-3-310040
M7-3-310050
REF.
NO PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
43 | TMS0408N TMS, M4x8 (N) 2 (191648
44 | TMS0410N TMS, M4x10 (N) 2 pos628
51 | SW03 SW, M3 2 [191590
52 | SWo4 SW, M4 1 [x
53 | SWO05 SW, M5 6 (191577
55 | PW04 PW,M4 1 (187428
56 | PW05 PW, M5 4 [191578
57 | PW06C PW, M6 (C) 1 [191561
61 | HNO6 HN, M6 1 |191611

-C87-



-C88-



3-3-1-1 ROLLER ASS'Y M7-3-210020

-C89-



3-3-1-1 ROLLER ASS'Y M7-3-210020
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #

1 M7-3-211101 Bracket 1 X

2 M7-3-211200 Roller 1 204310

3 M7-3-211300 Collar 1 [204295

6 | BR686ZZ Bearing, 686ZZ 2 191598

8 H44-10950 Washer 2 X

11 | HBS0635HN HBS, M6x35 (H)(N) 1 X

16 | HNO6 HN, M6 1 191611

18 | PWO06C PW, M6 (C) 1 191561

-C90-



REEL CONTROL UNIT M7-4-900040
M7-4-900050

-C91-



4 REEL CONTROL UNIT M7-4-900040
M7-4-900050
REF.
NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-4-900040 Reel Control Unit (For 200mm) I X
M7-4-900050 Reel Control Unit (For 150mm)(Option) 1 X
1 | M7-4-100120 Reel Control Group (For 200mm) 1 |[(SEEPG.C93)X
M7-4-100130 Reel Control Group (For 150mm)(Option) 1 [X
2 | M7-4-200020 Reel Support Group 1 |(SEE PG. C99) X

-C92-



REEL CONTROL GROUP

-C93-

M7-4-100120
M7-4-100130



4-1 REEL CONTROL GROUP M7-4-100120
M7-4-100130
REF.
NO PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-4-100120 Reel Control Group (For 200mm) 1 X
M7-4-100130 Reel Control Group (For 150mm)(Option) 1 X
1 M7-4-110021 Outer Flange Ass'y (For 200mm) 1 |(SEE PG.C95) 203460
M7-4-110030 Outer Flange Ass'y (For 150mm)(Option) 1 X
2 | M7-4-120100 Reel Crank Ass'y (For 200mm) 1 [(SEE PG.C97) X
M7-4-120110 Reel Crank Ass'y (For 150mm)(Option) 1 KX
3 M7-4-101101 Inner Flange (For 200mm) 1 [191638
T7-4-10112 Inner Flange (For 150mm)(Option) 1 X
8 | M7-5-102001 Grommet 1 [204725
16 | LA-30200 Label 1 [203461
35 | HBS0610N HBS, M6x10 (N) 4 X
36 | HBS0616N HBS, M6x16 (N) 4 191544
46 | SW06 SW, M6 8 191562
50 [ PWO6A PW, M6 (A) 4 1191612
51 | PW06C PW, M6 (C) 4 1191561

-C94-



4

1-1

OUTER FLANGE ASS'Y

-C95-

M7-4-110021
M7-4-110030



4-1-1 OUTER FLANGE ASS'Y M7-4-110021
M7-4-110030

REF.

NO PART NO. DESCRIPTION Q'TY |(GREENBRIDGE PART #
M7-4-110021 Outer Flange Ass'y (For 200mm) 1 1203460
M7-4-110030 Outer Flange Ass'y (For 150mm)(Option) 1 X

1 | M7-4-111101 Outer Flange (For 200mm) 1 (191736
T7-4-10122 Outer Flange (For 150mm)(Option) 1 X
2 | M7-4-111200 Plate (Only 150mm)(Option) I X
3 | M7-4-111310 Spring (For 200mm) 1 |191744
M7-4-111300 Spring (For 150mm)(Option) 1 203679
6 | LA-30200 Label 1 203461
11 | HBS0416N HBS, M4x16 (N)(Only 150mm)(Option) 4 X
12 | HBSO0512N HBS, M5x12 (N)(For 200mm) 4 (109848
HBS0610N HBS, M6x10 (N)(For 150mm)(Option) 4 [X
16 | SW04 SW, M4 (Only 150mm)(Option) 4 X
17 | SWO05 SW, M5 (For 200mm) 4 (191577
SWo06 SW, M6 (For 150mm)(Option) 4 191562
21 | PW04 PW, M4 (Only 150mm)(Option) 4 (187428
22 | T7-2-20380 Washer (05x@14)(For 200mm) 4 (191745
PWO06A PW, M6 (A)(For 150mm)(Option) 4 1191612

-C96-



4-1-2 REEL CRANK ASS'Y M7-4-120100
M7-4-120110

-C97-



4-1-2 REEL CRANK ASS'Y M7-4-120100
M7-4-120110
REF. '

NO PART NO. DESCRIPTION Q'TY |(GREENBRIDGE PART #
M7-4-120100 Reel Crank Ass'y (For 200mm) X
M7-4-120110 Reel Crank Ass'y (For 150mm)(Option) X

1 | M7-4-121200 Support X
4 | M7-4-121900 Washer 1 [191556
5 | M7-4-121301 Shaft (For 200mm) I [X
M7-4-121311 Shaft (For 150mm)(Option) 1 X
6 | M7-4-121401 Shaft 1 (191793
7 | M7-4-121500 Reel Nut Handle 1 191716
8 | M7-4-122000 Screw, M6x8 2 X
9 | M7-4-122100 Plate (For 200mm) 1 (191605
T7-4-10140 Plate (For 150mm)(Option) 1 (191605
11 | T7-4-20160 Bearing Support 1 191812
12 | T7-4-20170 Brake For Reel 1 (191555
13 | T7-4-20320 Spacer I X
14 | T7-4-20330 Lining 1 [X
15 | T7-4-20340 Hex. Nut 1 X
17 | LA-30230 Label 1 X
20 | BR6002ZZ Bearing, 6002ZZ 2 187782
22 | MSA0620 Lock Pin, ©6x20 1 191718
25 | KYAO050515 Key, 5x5x15 1 |[KYAO050515
34 | HBSO0516N HBS, M5x16 (N) 4 1191700
36 | HBS0620N HBS, M6x20 (N) 4 1191726
37 | HBS0645N HBS, M6x45 (N) 1 191757
40 | FMS0820N FMS, M8x20 (N) I [X
45 | SWO05 SW, M5 4 1191577
46 | SWO06 SW, M6 5 (191562
50 | PWO6A PW, M6 (A) 4 1191612
55 | HNO6 HN, M6 1 [191611

-C98-



4-2

REEL SUPPORT GROUP

-C99-

M7-4-200020



4-2 REEL SUPPORT GROUP M7-4-200020
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #

1 M7-4-203500 Reel Crank 1 X

2 | M7-4-203600 Reel Crank Supporter 1 X

3 | M7-4-203700 Shaft 1 X

4 | M7-4-203800 Shaft Base 1 X

5 | M7-4-203900 Shaft Base 1 X

6 | M7-4-202700 Lock Arm 1 X

7 | M7-4-203000 Lock Pin 1 X

8 | M7-4-203100 Sensor Bracket (Option) 1 X

9 | M7-4-203210 Flexible Conduit 2 X

10 | M7-4-203300 Bearing Housing 2 X

15 | M7-1-101600 Collar 1 X

16 | M7-2-401700 Collar 1 X

17 | M7-6-301300 Photo Eye (PH3)(Option) (SEE PG.C133) 205785
22 | MCO-A-0600600 | Spacer 1 X
25 | TA-071 Return Spring 191479
26 | TA-073 Spring Hook 191747
30 | LA-50527 Sensor Label (Option) 1 (191747
35 | BR51103 Thrust Bearing, 51103 1 X

36 | BR6003ZZ Bearing, 6003ZZ 2 (187830
40 | HSS0506GN HSS, M5x6 (G)(N) 3 (191584
46 | PMS0320 PMS, M3x20 (Option) 2 (191663
49 | TMS0308N TMS, M3x8 (N)(Option) 2 191719
50 | TMS0408N TMS, M4x8 (N) 4 (191648
53 | THS0630N THS, M6x30 (N) 1 X

55 | HBS0616N HBS, M6x16 (N) 9 (191544
56 | HB0620 HB, M6x%20 1 X

57 | HBSO0816N HBS, M8x16 (N) 1 X

58 | HBS0820N HBS, M8x20 (N) 4 [X

59 | HBSO850N HBS, M8x50 (N) 8 X

65 | SW03 SW, M3 (Option) 2 (191590
66 | SWO06 SW, M6 10 |191562
67 | SWO08 SW, M8 13 {191759

-C100-



4-2 REEL SUPPORT GROUP M7-4-200020
I;E(f' PART NO. DESCRIPTION QTY |GREENBRIDGE PART #

69 | PW03 PW, M3 (Option) 2 (187560

70 | PWO6A PW, M6 (A) 4 191612

71 | PW06C PW, M6 (C) 6 191561

72 | PW0SC PW, M8 (C) 5 (191760

75 | NTE06 NTE, M6 1 X

77 | HNO6 HN, M6 1 [191611

-C101-



-C102-



BODY FRAME UNIT

M7-5-903001
M7-5-903011

N

e

e

(For 850H~1650H) | |

(Option) |

-C103-



5 BODY FRAME UNIT M7-5-903001
M7-5-903011
REF. .
NO. PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-5-903001 Body Frame Unit (For TP-702Y, 5-6mm) 1 X
M7-5-903011 Body Frame Unit (For TP-702Y, 9mm) 1 X
M7-5-903021 Body Frame Unit (For TP-702Y, 12mm) 1 X
M7-5-903031 Body Frame Unit (For TP-702Y A, 5-6mm) 1 X
M7-5-903041 Body Frame Unit (For TP-702Y A, 9mm) 1 X
M7-5-903051 Body Frame Unit (For TP-702Y A, 12mm) 1 X
1 | M7-5-700001 Body Frame Group (For TP-702Y, 5-6mm ) 1 |((SEE PG. C105) X
M7-5-700011 Body Frame Group (For TP-702Y, 9mm) 1 X
M7-5-700021 Body Frame Group (For TP-702Y, 12mm) 1 X
M7-5-700031 Body Frame Group (For TP-702Y A, 5-6mm ) 1 X
M7-5-700041 Body Frame Group (For TP-702Y A, 9mm) 1 X
M7-5-700051 Body Frame Group (For TP-702YA, 12mm) 1 X
2 | M7-5-800000 Arch Support Group (For 12mm, 850H) 1 |[(SEE PG.C109) X
M?7-5-800010 Arch Support Group (For 12mm, 1050H) 1 X
M7-5-800020 Arch Support Group (For 12mm, 1250H) 1 X
M7-5-800030 Arch Support Group (For 12mm, 1650H) 1 X
M7-5-800040 Arch Support Group (For 9mm, 850H) 1 X
M7-5-800050 Arch Support Group (For 9mm, 1050H) 1 X
M7-5-800060 Arch Support Group (For 9mm, 1250H) 1 X
M7-5-800070 Arch Support Group (For 9mm, 1650H) 1 X
M7-5-800080 Arch Support Group (For 5-6mm, 850H) 1 X
M7-5-800090 Arch Support Group (For 5-6mm, 1050H) 1 X
M7-5-800100 Arch Support Group (For 5-6mm, 1250H) 1 X
M7-5-800110 Arch Support Group (For 5-6mm, 1650H) 1 X
3 | T7-6-40010 Movable Control Box (Only TP-702Y)(Option)| 1 [(SEE PG.C113)X
4 | T7-6-40001 Pedal Control Set (Option) 1 |(SEE PG.C115) 191529

-C104-



5-1

BODY FRAME GROUP

M7-5-700001



5-1 BODY FRAME GROUP M7-5-700001
M7-5-700011

REF.

NO. PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
M7-5-700001 Body Frame Group (For TP-702Y, 5-6mm ) 1 X
M7-5-700011 Body Frame Group (For TP-702Y, 9mm) 1 X
M7-5-700021 Body Frame Group (For TP-702Y, 12mm) 1 X
M7-5-700031 Body Frame Group (For TP-702Y A, 5-6mm ) 1 X
M7-5-700041 Body Frame Group (For TP-702Y A, 9mm) 1 X
M7-5-700051 Body Frame Group (For TP-702Y A, 12mm) 1 X

1 | M7-5-701101 Body Frame 1 X

2 | M7-5-701200 Table Support (For TP-702Y, 400W) 1 K
M7-5-701210 Table Support (For 600W) 1 X
M7-5-701220 Table Support (For 800W) 1 X
M7-5-701230 Table Support (For 1000W) 1 X
M7-5-701240 Table Support (For 1300W) 1 X

Table Support (For TP-702Y-XT)(Option)

3 M7-5-701300 Front Plate (LH)(For 5-6mm, 650H ) 1 X
M7-5-701310 Front Plate (LH)(For 9mm, 650H) 1 X
M7-5-701320 Front Plate (LH)(For 12mm, 650H ) 1 X
M7-5-701330 Front Plate (LH)(For 5-6mm) 1 X
M7-5-701340 Front Plate (LH)(For 9mm) 1 X
M7-5-701350 Front Plate (LH)(For 12mm) 1 X

4 | M7-5-701400 Front Plate (RH)(For 650H ) 1 X
M7-5-701410 Front Plate (RH) 1 X

5 | M7-5-701500 Front Door 1 X

6 | M7-5-701600 Rear Door 1 X

7 | M7-5-701700 Rear Plate I [X

9 | M7-5-701900 Plate (For 400Wx650H/600W x650H) 2 KX

10 | M7-5-702000 Cover 1 KX

11 | M7-5-201600 Cover (Only 650H) 1 X

12 | M7-5-205500 Handle 1 X

13 | M7-5-206900 Lock 1 X

14 | M7-5-206910 Key 1 203761

15 | M7-6-103400 Clamp 1 X

16 | M7-6-103500 Foam Rubber 2 X

17 | M7-5-102001 Grommet (For TP-702Y) 1 [204725

18 | M7-5-102001 Grommet (For TP-702YA) 2 204725

19 | M7-5-801610 Cantilever (For 1300Wx650H) 1 X

21 | TT-5-20120 Power Cord (Europe)(For TP-702Y) 1 X
T5-4-10324 Power Cord (America)(For TP-702Y) I [191518
M7-5-108900 Power Cord (Europe)(For TP-702YA) 1 X
T6-6-10162 Power Cord (America)(For TP-702YA) 1 X
EW72L005B033 | Power Cord (For 3PH) 1 X

22 | T6-4-41171 Connector (For TP-702YA) 1 [205566

Connector (For TP-702Y)(Option) 1
23 | T6-5-10160 Magnet Catch 2 191526

-C106-



5-1 BODY FRAME GROUP M7-5-700001
M7-5-700011
REF.
NO. PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
24 | T6-6-10340 Cable Gland (PG13.5) 1 X
25 | T6-6-60130 Pin 4 |191733
26 | T6-5-10200 Grommet 3 KX
27 | T5-4-10580 Grommet 2 (191803
28 | T5-2-10500 Cable Gland (PG9) 1 X
30 | T7-2-10280 Block (Only 650H) 1 [X
31 | T7-5-10150 Fix Plate (For TP-702Y, 400W) 4 X
Fix Plate (For TP-702Y/TP-702YA) 5
Fix Plate (For TP-702Y-XT)(Option) 4
32 | T7-5-10165 Adjustment Leg (For TP-702Y, 400W) 4 1203683
Adjustment Leg (For TP-702Y/TP-702YA) 5
Adjustment Leg (For TP-702Y-XT)(Option) 4
34 | T7-5-10182 Caster (Free) 5 (191808
Caster (Free)(For TP-702Y, 400W) 4
Caster (Free)(For TP-702Y-XT)(Option) 4
35 | T7-5-10210 Switch Actuator 1 191502
36 | T7-5-20210 Rubber Plug 2 X
37 | T5-1-12451 Heater Terminal (Option) 1 [191732
39 | TK-035 Interlock Safety Switch (IP67) 1 [191675
40 | TT-1-10400 Machinery Pad (For TP-702Y, 400W) 4 X
Machinery Pad (For TP-702Y/TP-702YA) 6
Machinery Pad (For TP-702Y-XT)(Option) 4
43 | H45-60160 Sealing Switch (Semi) 1 191514
45 | LA-50094 Label (For TP-702Y, 400W) 4 X
Label (For TP-702Y/TP-702YA) 5
Label (For TP-702Y-XT)(Option) 4
46 | LA-30220 Label 1 X
47 | LA-30330 Label 1 X
48 | LA-40210 Label (Only TP-702YA) 2 KX
51 | FMSO0512N FMS, M5x12 (N) 2 [205391
52 | FMS0616S FMS, M6x16 (SUS) 2 X
57 | THSO516N THS, M5x16 (N) 4 (X
58 | THS0630N THS, M6x30 (N)(Only 650H) 2 K
62 | TMS0308N TMS, M3x8 (N)(For TP-702Y) 4 |191719
TMS, M3x8 (N)(For TP-702YA) 8
TMS, M3x8 (N)(For TP-702Y)(Option) 8
63 | HBSO508N HBS, M5x8 (N) 2 202943
64 | TMS0620S TMS, M6x20 (SUS) 2 X
65 | TMS0612N TMS, M6x12 (N)(Only 650H) 6 [X
70 | HBSO516N HBS, M5x16 (N) 4 (191700
71 | HBS0540N HBS, M5x40 (N) 2 X

-C107-



5-1 BODY FRAME GROUP M7-5-700001
M7-5-700011
REF.
NO. PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
72 | HBS0616N HBS, M6x16 (N) 10 (191544
HBS, M6x16 (N)(For TP-702Y, 400W) 8
HBS, M6x16 (N)(For TP-702Y-XT)(Option) 8
HBS, M6x16 (N)(Option) 12
73 | HBS0620N HBS, M6x20 (N) 4~141191726
74 | HBS1020N HBS, M10x20 (N) 8 X
HBS, M10x20 (N)(For TP-702Y-XT)(Option) 0
75 | HBS0625N HBS, M6x20 (N)(For 1300Wx650H) 6 X
78 | HNOS HN, M5 4 1187478
79 | HNO6 HN, M6 (For 650H) 4~10(191611
80 | HN3/4 HN, 3/4" 6 [X
HN, 3/4" (For TP-702Y, 400W) 4
HN, 3/4" (For TP-702Y-XT)(Option) 4
81 | NTEOS NTE, M5 4 1191076
82 | NTEO06 NTE, M6 2 X
85 | SWO05 SW, M5 10 1191577
86 | SWO06 SW, M6 14~321191562
SW, M6 (Option) 8~26
87 | SW10 SW, M10 8 [X
SW, M10 (For TP-702Y-XT)(Option) 0
88 | SW16 SW, M16 5 X
SW, M16 (For TP-702Y, 400W) 4
SW, M16 (For TP-702Y-XT)(Option) 4
89 [ SW20 SW, M20 6 X
SW, M20 (For TP-702Y, 400W) 4
SW, M20 (For TP-702Y-XT)(Option) 4
92 | PWO05 PW, M5 12 1191578
93 | PWO0O6A PW, M6 (A) 8~121191612
PW, M6 (A)(Option) 8~16
94 | PWO06C PW, M6 (C) 8~321191561
PW, M6 (C)(Option) 4~12
95 | PW10C PW, M10 (C) 8 [X
PW, M10 (C) (For TP-702Y-XT)(Option) 0
100 | PMS0308 PMS, M3x8 2 X

-C108-



5-2

ARCH SUPPORT GROUP
(FOR 850H~1650H)

-C109-

M7-5-800000
M7-5-800010



5-2 ARCH SUPPORT GROUP M7-5-800000
(FOR 850H~1650H) M7-5-800010
II{\IEOF PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-5-800000 Arch Support Group (For 12mm, 850H) 1 X
M7-5-800010 Arch Support Group (For 12mm, 1050H) 1 X
M7-5-800020 Arch Support Group (For 12mm, 1250H) 1 X
M7-5-800030 Arch Support Group (For 12mm, 1650H) 1 X
M7-5-800040 Arch Support Group (For 9mm, 850H) 1 X
M7-5-800050 Arch Support Group (For 9mm, 1050H) 1 X
M7-5-800060 Arch Support Group (For 9mm, 1250H) 1 X
M7-5-800070 Arch Support Group (For 9mm, 1650H) 1 X
M7-5-800080 Arch Support Group (For 5-6mm, 850H) 1 X
M7-5-800090 Arch Support Group (For 5-6mm, 1050H) 1 X
M?7-5-800100 Arch Support Group (For 5-6mm, 1250H) 1 X
M7-5-800110 Arch Support Group (For 5-6mm, 1650H) 1 X
1 | M7-5-801100 Arch Support (For 850H) S
M7-5-801110 Arch Support (For 1050H) 1 X
M7-5-801120 Arch Support (For 1250H) 1 X
M7-5-801130 Arch Support (For 1650H) 1 X
2 | M7-5-801200 Upper Table Front (For 5-6mm, 850H) I X
M7-5-801210 Upper Table Front (For 9mm, 850H) I X
M7-5-801220 Upper Table Front (For 12mm, 850H) 1 X
M7-5-801230 Upper Table Front (For 5-6mm, 1050H) 1 X
M7-5-801240 Upper Table Front (For 9mm, 1050H) 1 X
M7-5-801250 Upper Table Front (For 12mm, 1050H) 1 X
M7-5-801700 Upper Table Front (For 5-6mm, 1250H) 1 X
M7-5-801260 Upper Table Front (For 9mm, 1250H) 1 X
M7-5-801270 Upper Table Front (For 12mm, 1250H) 1 X
M7-5-801710 Upper Table Front (For 5-6mm, 1650H) 1 X
M7-5-801280 Upper Table Front (For 9mm, 1650H) 1 X
M7-5-801290 Upper Table Front (For 12mm, 1650H) 1 KX
3 | M7-5-801300 Upper Table Rear (For 850H) S
M7-5-801310 Upper Table Rear (For 1050H) 1 X
M7-5-801320 Upper Table Rear (For 1250H) 1 X
M7-5-801330 Upper Table Rear (For 1650H) 1 X
4 | M7-5-801400 Arch Plate (Rear)(For 1050H) 1 X
M7-5-801410 Arch Plate (Rear)(For 1250H) 1 X
M7-5-801420 Arch Plate (Rear)(For 1650H) 1 K
5 | M7-5-801500 Arch Plate (Front)(For 1050H) 1 X
M7-5-801510 Arch Plate (Front)(For 1250H) 1 X
M7-5-801520 Arch Plate (Front)(For 1650H) I X
6 | M7-5-201600 Cover 1 [X
7 | M7-5-202200 Guide LH plate (For 850H) 1 [X
Guide LH plate (For 1050H~1650H) 2
8 | M7-3-211101 Bracket (Only 1650H) 1 X

-C110-



5-2 ARCH SUPPORT GROUP M7-5-800000
(FOR 850H~1650H) M7-5-800010
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
9 | M7-5-801600 Cantilever (For 1000W) 1 X
M7-5-801610 Cantilever (For 1300W) 1 X

15 | T5-4-10580 Grommet (Option) 2 191803

18 | T7-1-10330 Bumper (For 850H/1050H) 1 (191554
Bumper (For 1250H/1650H) 3

19 | T7-2-10280 Block 1 X

20 | T7-2-10281 Block (For 1050H/1250H) %S
Block (For 1650H) 2

25 | FMS0616S FMS, M6x16 (SUS) 2 X

28 | TMS0612S TMS, M6x12 (SUS) 2 X

30 | THS0630N THS, M6x30 (N) 2 X
THS, M6x30 (N)(For 1050H/1250H) 4
THS, M6x30 (N)(For 1650H) 6

35 | HBSO0512N HBS, M5x8 (N)(For 850H) 2 (190848
HBS, M5x8 (N)(For 1050H~1650H) 4

36 | HBSO516N HBS, M5x16 (N)(Only 1650H) 2 191700

37 | HBS0616N HBS, M6x16 (N)(Without Cantilever, 14 191544
1050H/1250H)
HBS, M6x16 (N)(With Cantilever, 20
1050H/1250H)
HBS, M6x16 (N)(Without Cantilever, 1650H) | 16
HBS, M6x16 (N)(With Cantilever, 1650H) 22

38 | HBS0620N HBS, M6x20 (N) 9 [191726
HBS, M6x20 (N)(For 1000W/1300W) 19

39 | HBSO0835HN HBS, M8x35 (H)(N) 1 X

40 | HBSO850HN HBS, M8x50 (H)(N)(For 1250H/1650H) 2 KX

45 | SWO05 SW, M5 (For 850H) 2 191577
SW, M5 (For 1050H~1650H) 4

46 | SWO06 SW, M6 (For 850H) 11 (191562
SW, M6 (Without Cantilever, 1050H/1250H) 27
SW, M6 (With Cantilever, 1050H/1250H) 43
SW, M6 (Without Cantilever, 1650H) 31
SW, M6 (With Cantilever, 1650H) 47

47 | SWO08 SW, M8 (For 850H/1050H) 1 [191759
SW, M8 (For 1250H/1650H) 3

-C111-



5-2 ARCH SUPPORT GROUP M7-5-800000
(FOR 850H~1650H) M7-5-800010
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
51 | PWO5 PW, M5 (For 850H) 2 |191578
PW, M5 (For 1050H/1250H) 4
PW, M5 (For 1650H) 10
52 | PWO6A PW, M6 (A)(For 850H) 11 (191612
PW, M6 (A)(Without Cantilever, 15
1050H/1250H)
PW, M6 (A)(Without Cantilever, 1650H) 17
53 | PW06C PW, M6 (C)(Without Cantilever, 12~14]191561
1050H~1650H)
PW, M6 (C)(With Cantilever, 1050H~1650H) |34~36
58 | HNOS HN, M5 (Only 1650H) 2 |187478
59 | HNO6 HN, M6 (For 850H) 2 191611
HN, M6 (Without Cantilever, 1050H/1250H) 4
HN, M6 (With Cantilever, 1050H/1250H) 10
HN, M6 (Without Cantilever, 1650H) 6
HN, M6 (With Cantilever, 1650H) 12
60 | HNO8 HN, M8 (For 850H/1050H) 1 [187490
HN, M8 (For 1250H/1650H) 3

-C112-



5-3

MOVABLE CONTROL BOX
(ONLY TP-702Y)(OPTION)

-C113-

T7-6-40010



5-3 MOVABLE CONTROL BOX T7-6-40010
(ONLY TP-702Y)(OPTION)
II{\I%: PART NO. DESCRIPTION Q'TY |[GREENBRIDGE PART #
1 | T6-6-10350 Connector 1 [191530
2 | T6-6-10340 Cable Gland (PG13.5) 1 X
3 | T6-6-30008 Mushroom Head Switch (Start) 1 [X
4 | T7-5-20190 Box 1 X
9 | T7-5-20200 Magnet 2 X
10 | T7-5-20210 Rubber Plug 4 [X
15 | TMSO0308N TMS, M3x8 (N) 4 (191719

-C114-



5-4

PEDAL CONTROL SET
(OPTION)

-Cl15-

T7-6-40001



5-4 PEDAL CONTROL SET T7-6-40001
(OPTION)
REF.
NO PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
1 T6-6-10350 Connector (Foot Switch) 1 191530
2 T7-5-20130 Micro Switch 1 X
6 | TMS0308S TMS, M3x8 (SUS) 4

-C116-



ELECTRIC CONTROL UNIT M7-6-901301
M7-6-901311

(For TP-702Y) ~ (For TP-T02Y A)

(For TP-702YA) (Option)

-C117-



6 ELECTRIC CONTROL UNIT M7-6-901301
M7-6-901311
REF.
NO. PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
M7-6-901301 Electric Control Unit (For TP-702Y, 1 X
220V~240V, 1PH)
M7-6-901311 Electric Control Unit (For TP-702Y, 110V, 1 X
1PH)
M7-6-901340 Electric Control Unit (For TP-702Y, 1 X
220V~240V, 3PH)
M7-6-901350 Electric Control Unit (For TP-702Y, 1 X
380V~415V, 3PH)
M7-6-901401 Electric Control Unit (For TP-702YA, 1 X
220V~240V, 1PH)
M7-6-901411 Electric Control Unit (For TP-702YA, 110V, 1 Ix
1PH)
M7-6-901440 Electric Control Unit (For TP-702YA, X
220V~240V, 3PH)
M7-6-901450 Electric Control Unit (For TP-702YA, I X
380V~415V, 3PH)
1 M?7-6-100400 Control Panel Group (For TP-702Y) 1 ((SEE PG.C119)X
M7-6-100410 Control Panel Group (For TP-702YA) I X
2| M7-6-200700 Electric Control Group (For TP-702Y, 1 |SEEPG.CI2DX
220V~240V, 1PH)
M7-6-200740 Electric Control Group (For TP-702Y, X
220V~240V, 3PH)
M7-6-200750 Electric Control Group (For TP-702Y, X
380V~415V, 3PH)
3 | M7-6-200800 Electric Control Group (For TP-702YA, 1 ((SEEPG.C125) X
220V~240V, 1PH)
M7-6-200810 Electric Control Group (For TP-702YA, 110V, 1 [X
1PH)
M7-6-200840 Electric Control Group (For TP-702Y A, 1 X
220V~240V, 3PH)
M7-6-200850 Electric Control Group (For TP-702YA, 1 X
380V~415V, 3PH)
4 | M7-6-300501 Wires Group (For TP-702Y) 1 ((SEEPG.C129) X
5 | M7-6-300601 Wires Group (For TP-702Y A) 1 |(SEEPG.C133)X
6 | M7-6-400400 Light Tree Group (Option) 1 |[(SEE PG.C137) X

-C118-



6-1

CONTROL PANEL GROUP

-Cl19-

M7-6-100400
M7-6-100410



6-1 CONTROL PANEL GROUP M7-6-100400
M7-6-100410
REF.

NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-6-100400 Control Panel Group (For TP-702Y) I X
M7-6-100410 Control Panel Group (For TP-702YA) 1 X

1 | M7-6-105100 Control Box 1 X
2 | M7-6-105200 Control Plate 1 X
3 | M7-6-101300 Rubber 2 [X
4 | M7-6-101400 LCD 1 (191513
5 | M7-6-101500 Bracket 2 X
6 | M7-6-101601 Encoder 1 (191484
7 | M7-6-101701 Knob 1 [191510
8 | M7-6-401210 P.C.B (PLC option without use) 1 [X
(Only TP-702YA)
13 | T5-4-10222 Knob (Hole @6.0)(For TP-702Y) 1 [191519
Knob (Hole ¥6.0)(For TP-702YA) 4
14 | T5-4-10232 Variable Resistor (5K)(96.0)(For TP-702Y) 1 [191539
Variable Resistor (5K)(06.0)(For TP-702YA) | 4
15 | T6-6-10570 3P. Selector Switch (For TP-702YA) 2 [205070
16 | T6-6-40016 2P. Selector Switch 1 (191520
2P. Selector Switch (Option) 2
17 | T6-6-30009 Stop Switch 1INC (For TP-702YA) 1 X
Stop Switch 1NC (For TP-702Y)(Option) 1
18 | T7-6-20480 Restart Switch (2NO) 1 (191494
20 | TK-001 Main Power Switch 1 191854
25 | LA-10400 Label (For TP-702Y) 1 X
LA-10410 Label (For TP-702Y, EMS)(Option) 1 [X
LA-10420 Label (For TP-702YA) 1 X
LA-10430 Label (For TP-702Y A)(Option) I X
LA-10440 Label (For TP-702Y, Press Bar)(Option) 1 X
LA-10450 Label (For TP-702Y, EMS and Press Bar) 1 X
(Option)
30 | TMSO0308N TMS, M3x8 (N) 4 191719
35 | THSO512N THS, M5x12 (N) 6 [X
36 | THSO516N THS, M5x16 (N) 6 [X
40 | SWO03 SW, M3 2 191590
41 | SWO05 SW, M5 6 (191577
45 | PWO5 PW, M5 6 (191578
50 | NTEOS NTE, M5 6 191076

-C120-



6-2

ELECTRIC CONTROL GROUP
(FOR TP-702Y)

-C121-

M7-6-200700
M7-6-200710



6-2 ELECTRIC CONTROL GROUP M7-6-200700
(FOR TP-702Y) M7-6-200710
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-6-200700 Electric Control Group (For TP-702Y, 1 X
220V~240V, 1PH)
M7-6-200710 Electric Control Group (For TP-702Y, 110V, 1 X
1PH)
M7-6-200740 Electric Control Group (For TP-702Y, 1 X
220V~240V, 3PH)
M7-6-200750 Electric Control Group (For TP-702Y, 1 X
380V~415V, 3PH)
1 | M7-6-207100 Electric Box I
2 | M7-6-207200 Electric Box Door 1 X
3 | M7-6-207300 Panel 1 X
10 | M7-6-103400 Clamp 2 X
11 | M7-6-103500 Foam Rubber 2 X
12 | M7-6-207900 Main P.C.B (AP1) 1 (191795
13 | M7-6-201400 M4/M5 P.C.B (AP3) 1 (191486
14 | M7-6-201500 Heater P.C.B (AP2) 1 (191487
15 | M7-6-201600 Power Supply 1 (191653
16 | M7-6-202100 Clamp 2 205553
17 | M7-6-202300 Foam Rubber 2 [205558
18 | M7-5-206900 Lock 1 X
20 | M7-6-203100 Transformer (Only 380V~415V, 3PH) 1 X
25 | T5-1-12370 Fan 1 (191765
26 | T6-6-10320 Heater Terminal (For 1PH) 1 X
TF-015 Terminal Bracket (For 3PH) 1 X
27 | T6-6-50180 Fuse Holder (For 1PH) 3 X
Fuse Holder (For 3PH) 5
28 | T6-6-50300 End Stop 1 X
29 | T6-6-50330 End Plate (Fuse) 1 X
30 | T6-6-60130 Pin 2 1191733
31 | T7-6-10211 Fuse (10A) 2 191767
32 | T7-6-10290 Fuse (3A)(For 220V~240V, 1PH) 2 1191768
T6-6-50280 Fuse (SA)(For 110V, 1PH) 2 1191769
Fuse (5A)(For 220V~240V, 3PH) 2
Fuse (5A)(For 380V~415V, 3PH) 6
33 | T7-6-10600 PCB Support 2 X
34 | T7-6-10630 End Plate 1 X
35 | T7-6-10690 Magnetic Switch 1 (191565
36 | T7-6-10940 Terminal 10 X
37 | T7-6-13010 Filter Set 2 X
38 | T7-6-13110 Filter 2 X

-C122-



6-2 ELECTRIC CONTROL GROUP M7-6-200700
(FOR TP-702Y) M7-6-200710
II{\IEOF PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
39 | TT-5-10150 Fuse (1A) 20L 1 191696
40 | FU20040 Fuse (4A, 20mm) 4 (191695
41 | T7-6-11720 Jumper (Terminal 3S) 2 X
47 | LA-40001 Label 1 X
48 | LA-40003 Label 1 X
51 | WD33650140 Wire Duct 33x65x140 1 X
52 | WD33650190 Wire Duct 33x65x190 1 X
53 | WD33650280 Wire Duct 33x65x280 1 X
54 | WD33650340 Wire Duct 33x65x340 1 X
55 | WD33650485 Wire Duct 33x65x485 1 X
58 | AR020 Terminal Rail, 200mm 1 X
60 | PMS0408 PMS, M4x8 2 X
61 | PMS0436 PMS, M4x36 4 X
65 | TMS0308N TMS, M3x8 (N) 18 (191719
66 | TMS0406N TMS, M4x6 (N) 19 [X
68 | TMSO510N TMS, M5x10 (N)(Only 380V~415V, 3PH) 4 X
70 | FMS0408N FMS, M4x8 (N) 8 [X
75 | HBSO512N HBS, M5x12 (N) 7 (190848
76 | HBS0540N HBS, M5x40 (N) 4 X
77 | HBS0612N HBS, M6x12 (N) 4 (191563
78 | HBS0616N HBS, M6x16 (N) 6 |191544
83 | SW04 SW, M4 4 X
84 | SWO05 SW, M5 11 |191577
85 | SW06 SW, M6 10 [191562
90 [ PWO04 PW, M4 4 1187428
91 | PWO05 PW, M5 19 (191578
92 | PWO6A PW, M6 (A) 10 |191612
95 [ HNO5 HN, M5 12 1187478

-C123-



-C124-



6-3

ELECTRIC CONTROL GROUP
(FOR TP-702YA)

-125-

M7-6-200800
M7-6-200810



6-3 ELECTRIC CONTROL GROUP M7-6-200800
(FOR TP-702YA) M7-6-200810
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-6-200800 Electric Control Group (For TP-702Y A, | X
220V~240V, 1PH)
M7-6-200810 Electric Control Group (For TP-702YA, 110V, 1 X
1PH)
M7-6-200840 Electric Control Group (For TP-702YA, 1 X
220V~240V, 3PH)
M7-6-200850 Electric Control Group (For TP-702YA, 1 X
380V~415V, 3PH)
1 | M7-6-207100 Electric Box I
2 | M7-6-207200 Electric Box Door 1 X
3 | M7-6-207300 Panel 1 X
4 | M7-6-207400 Panel 1 X
5 | M7-6-207500 Control Panel (Option) 1 X
6 | M7-6-207600 PLC (A1) CPU (Option) 1 [203641
7 | M7-6-207700 VR/PLC Power P.C.B (Only PLC)(Option) 1 X
8 | M7-6-207800 Signal Board (Only PLC)(Option) 1 X
10 | M7-6-103400 Clamp 2 X
11 | M7-6-103500 Foam Rubber 2 X
12 | M7-6-208000 Main P.C.B (AP1) 1 X
13 | M7-6-201400 M4/M5 P.C.B (AP3) 1 (191486
14 | M7-6-201500 Heater P.C.B (AP2) 1 (191487
15 | M7-6-201600 Power Supply 1 191653
16 | M7-6-202100 Clamp 2 [205553
17 | M7-6-202300 Foam Rubber 2 205558
18 | M7-5-206900 Lock 1 X
20 | M7-6-203120 Transformer (For 110V, 1PH) 1 X
M7-6-203100 Transformer (For 380V~415V, 3PH) 1 X
25 | T5-1-12370 Fan 1 (191765
26 | T6-6-10320 Heater Terminal (For 1PH) 1 X
TF-015 Terminal Bracket (For 3PH) 1 X
27 | T6-6-50180 Fuse Holder (For 1PH) 4 X
Fuse Holder (For 3PH) 6
28 | T6-6-50300 End Stop (For 1PH) 2 X
End Stop (For 3PH) 4
29 | T6-6-50330 End Plate (Fuse, 1PH) 1 X
End Plate (Fuse, 3PH) 2
30 | T6-6-60130 Pin 2 191733
31 | T7-6-10211 Fuse (10A)(For 220V~240V/380V~415V) 2 (191767
Fuse (10A)(For 110V) 4

-C126-



6-3 ELECTRIC CONTROL GROUP M7-6-200800
(FOR TP-702YA) M7-6-200810

I;EOF" PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #

32 | T6-6-50280 Fuse (5A)(For 220V~240V, 1PH) 2 191769
Fuse (5A)(For 3PH) 6

33 | T7-6-10600 PCB Support 2 X

34 | T7-6-10630 End Plate 1 X

35 | T7-6-10690 Magnetic Switch 1 |191565

36 | T7-6-10940 Terminal 17 X

37 | T7-6-13010 Filter Set 2 X

38 | T7-6-13110 Filter 2 X

39 | TT-5-10150 Fuse (1A) 20L 1 (191696

40 | FU20040 Fuse (4A, 20mm) 4 191695

41 | T6-6-40016 2P. Selector Switch (Option) 1 (191520

42 | T7-6-10390 PCB (For Sensor)(Only PLC)(Option) 1 X

43 | T7-6-10702 Frequency Inverter 1 203640

45 | T7-6-10290 Fuse (3A) 2 191768

46 | T7-6-11720 Jumper (Terminal 3S) 2 X

47 | LA-40001 Label 1 X

48 | LA-40003 Label 1 X

49 | LA-10500 Label (Option) 1 X

51 | WD25450170 Wire Duct 25x45x170 2 X

52 | WD33650170 Wire Duct 33x65%x170 1 X

53 | WD33650270 Wire Duct 33x65x270 1 X

54 | WD33650340 Wire Duct 33x65x340 1 X

55 | WD33650485 Wire Duct 33x65x485 2 X

56 | ARO10 Terminal Rail, 100mm (For 3PH) 1 X

57 | ARO16 Terminal Rail, 160mm 1 X

58 | AR020 Terminal Rail, 200mm 1 X

60 | PMS0408 PMS, M4x8 2 X

61 | PMS0436 PMS, M4x36 4 (X

65 | TMS0308N TMS, M3x8 (N) 18 (191719
TMS, M3x8 (N)(Option) 22

66 | TMS0406N TMS, M4x6 (N) 26 [X
TMS, M4x6 (N) (For 3PH) 28

67 | TMS0408N TMS, M4x8 (N) 2 [191648

68 | TMS0510 TMS, M5x10 4 X

70 | FMS0408N FMS, M4x8 (N) 8 [X

-C127-



6-3 ELECTRIC CONTROL GROUP M7-6-200800
(FOR TP-702YA) M7-6-200810
I;Eg' PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
74 | HBS0508N HBS, M5%8 (N)(Option) 2 202943
75 | HBS0512N HBS, M5%12 (N) 7 (190848
76 | HBS0540N HBS, M5%40 (N) 4 X
77 | HBS0612N HBS, M6x12 (N) 10 |191563
78 | HBS0616N HBS, M6x16 (N) 6 |191544
83 | SW04 SW, M4 4 X
84 | SWO05 SW, M5 11 |191577
SW, M5 (Option) 13
85 | SWo06 SW, M6 14 |191562
90 | PW04 PW, M4 6 [187428
91 | PWO5 PW, M5 19 (191578
PW, M5 (Option) 21
92 | PWO6A PW, M6 (A) 14 |191612
95 | HNO5 HN, M5 12 187478
101 | T6-6-80180 Relay 1 X
102 | T6-6-80190 Diode 1 X
103 | T6-6-80200 Relay Socket 1 X
104 | T7-6-11720 Jumper (Terminal 3S) 2 X
105 | PH-6-101700 Auxiliary Contact 1 X

-C128-



M7-6-300501
(1 OF 2)

WIRES GROUP

6-4

18

Kz N2 T \h \!

N|I|I ?5/5/11 P? .?,2, \ .

F—— - —— /-NAX%
7

-C129-



6-4 WIRES GROUP M7-6-300501

(FOR TP-702Y) (1 OF 2)
II{\%: PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
1 EW72Y006DX12 | Wire Ass'y X12 (Control Panel) 1 X

8 | EW72Y006DX25 | Wire Ass'y X25 (Reel Release Switch) 1 Ix
9 | EW72Y006DX26 | Wire Ass'y X26 (Machine Ready) 1 X
10 | EW72Y006DX32 | Wire Ass'y X32 (Control Wire for M4/M5) 1 |SEEPG.CI3]) X
11 | M7-6-300100 Motor Cable (X37/X41, X38/X42, X39/X43) 3 (191790
(M1, M2, M3)
12 | EW72Y006DX40 | Wire Ass'y X40 (Power I for Main PCB) 1 X
13 | EW72Y006DX03 | Wire Ass'y X3 (Power II for Main PCB) 1 X
14 | EW72Y006DX04 | Wire Ass'y X4 (Reel) 1 X
15 | EW72Y006DX11 | Wire Ass'y X11/X13/X8 (Control Panel) 1 X
16 | EW720005B005 | Wire Ass'y (Start Switch, Foot Switch)(Option) | 1 [X
17 | EW72Y006DX22 | Wire Ass'y X22 (Foot Switch)(Option) 1 X
Wire Ass'y X22 (Start Switch)(Option) 1
Wire Ass'y X22 (Start Switch, Foot Switch) 2
(Option)
18 | EW72Y006DX23 | Wire Ass'y X23/X7 (Error and Ready Signal) 1 X
(Option)
19 | EW72Y006DXO05 | Wire Ass'y X5 (K1/K2 Power) 1 X
20 | EW72A006DX35 | Wire Ass'y X35 (For Press Bar, 650H~1050H) 1 X
(Option)
EW72A016FX35 | Wire Ass'y X35 (For Press Bar, 1250H/1650H) | 1 [X
(Option)
21 | EW72A006DX07 | Wire Ass'y X7/X36 (Light Tree)(Option) 1 X
22 | EW72Y006D024 | Wire Ass'y X7 (Parallel Connettion Wire for 1 X

(Light Tree) and (Error and Ready Signal))
(Option)

-C130-



M7-6-300501
(2 OF 2)

WIRES GROUP
(FOR TP-702Y)

6-4

SEE PG. C130#10

-C131-



6-4 WIRES GROUP M7-6-300501
(FOR TP-702Y) (2 OF 2)
II{\%: PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
1 EW72Y006DM04 | Wire Ass'y X4 (Power for M4/M5 PCB) 1 X
2 | EW72Y006DMO1| Wire Ass'y X1 (Power for M4/M5) 1 X
6 | EW72Y006DHO02 | Wire Ass'y X2 (Power for H.T PCB) 1 X
7 | EW72Y006DHO1 | Wire Ass'y X1 (H.T/Sensor/Fan) 1 X
8 | EW72Y006DHO3 | Wire Ass'y X3 (Heater Ready) 1 |(SEE PG. C129) X

-C132-



M7-6-300601
(1 OF 2)

15

WIRES GROUP
(FOR TP-702YA)

(Tension VR)

6-5

SEE PG.
C100#17

SEE PG.
C4 #29
SEE PG.
C4 #29
SEE PG.
C4 #29
SEE PG.
C68 #6
SEE PG.
C86 #22
SEE PG.
Cl54#11

-C133-



6-5 WIRES GROUP M7-6-300601

(FOR TP-702YA) (1 OF 2)
II{\%: PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
1 EW72A006DX12 | Wire Ass'y X12 (Control Panel) 1 X

8 | EW72Y006DX25 | Wire Ass'y X25 (Reel Release Switch) 1 X

9 | EW72Y006DX26 | Wire Ass'y X26 (Machine Ready) 1 X

10 | EW72Y006DX32 | Wire Ass'y X32 (Control Wire for M4/M5) 1 |[SEEPG.CI135) X
11 | M7-6-300100 Motor Cable (X37/X41, X38/X42, X39/X43) 3 |191790

(M1, M2, M3)

12 | EW72Y006DX40 | Wire Ass'y X40 (Power I for Main PCB)

13 | EW72Y006DX03 | Wire Ass'y X3 (Power II for Main PCB)

14 | EW72Y006DX04 | Wire Ass'y X4 (Reel)

15 | EW72Y006DX11 | Wire Ass'y X11/X13/X8 (Control Panel)

16 | EW72A006DX07 | Wire Ass'y X7/X36 (Light Tree)(Option)

17 | EW72Y006DX22 | Wire Ass'y X22 (Foot Switch)(Option)

18 | EW72A006DX29 | Wire Ass'y X29 (M6 run/B8/B9)

19 | EW72Y006DX05 | Wire Ass'y X5 (K1/K2 Power)

20 | EW72A006DX35 | Wire Ass'y X35 (For Press Bar, 650H~1050H)
(Option)

EW72A016FX35 | Wire Ass'y X35 (For Press Bar, 1250H/1650H) | 1
(Option)
EW72A008DX35 | Wire Ass'y X35 (For Side Pusher, 600W) 1 X
(Option)
EW72A008EX35 | Wire Ass'y X35 (For Side Pusher, 1 X
800W/1000W)(Option)
EW72A008GX35 | Wire Ass'y X35 (For Side Pusher, 1300W) 1 X
(Option)

I I

S

-C134-



M7-6-300601
(2 OF 2)

WIRES GROUP
(FOR TP-702YA)

6-5

SEE PG. C134#10

15

16

17

-C135-



6-5 WIRES GROUP M7-6-300601
(FOR TP-702YA) (2 OF 2)
II{\%: PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
1 EW72Y006DM04 | Wire Ass'y X4 (Power for M4/M5 PCB) 1 X
2 | EW72Y006DMO1| Wire Ass'y X1 (Power for M4/M5) 1 X
6 | EW72Y006DHO02 | Wire Ass'y X2 (Power for H.T PCB) 1 X
7 | EW72Y006DHO1 | Wire Ass'y X1 (H.T/Sensor/Fan) 1 X
8 | EW72Y006DHO3 [ Wire Ass'y X3 (Heater Ready) 1 |(SEEPG.C133) X
15 | EW72A006DP01 | Wire Ass'y X1 (V.R/PLC Power P.C.B Power) | 1 [X
16 | EW72A006DP02 | Wire Ass'y X2 (PLC Power) 1 X
17 | EW72A006DP03 | Wire Ass'y X3 (V.R Power) 1 X

-C136-



6-6

LIGHT TREE GROUP
(OPTION)

-C137-

M7-6-400400



6-6 LIGHT TREE GROUP M7-6-400400
(OPTION)
REF.
NO PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
1 PH-6-103500 LED Lamp (Red) 1 X
2 | M7-6-401300 LED Lamp (Amber) 1 X
3 M7-6-401400 LED Lamp (Green) 1 X
4 | M7-6-401500 Red Cover 1 X
5 | M7-6-401600 Yellow Cover 1 X
6 | M7-6-401700 Green Cover 1 X
7 | M7-6-402011 Light Tree Ass'y (Red/Amber/Green) 1 205370
13 | T5-4-10580 Grommet 1 [191803
20 | THSO512N THS, M5%x12 (N) 4 [X

-C138-



M7-7-900500
M7-7-100600

TRANSMISSIVE UNIT

C139-



7 TRANSMISSIVE UNIT M7-7-900500
M7-7-100600
REF.
NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-7-900500 Transmissive Unit (For TP-702Y A, 600W) 1 X
M7-7-900510 Transmissive Unit (For TP-702Y A, 800W) 1 X
M7-7-900520 Transmissive Unit (For TP-702Y A, 1000W) 1 X
M7-7-900530 Transmissive Unit (For TP-702Y A, 1300W) I X
1 | M7-7-100600 Table Roller Group (For TP-702Y, 400W) 2 |(SEE PG.C141) X
M7-7-100610 Table Roller Group (For TP-702Y, 600W) 2 KX
M7-7-100620 Table Roller Group (For TP-702Y, 800W) 2 X
M7-7-100630 Table Roller Group (For TP-702Y, 1000W) 2 X
M7-7-100640 Table Roller Group (For TP-702Y, 1300W) 2 X
2 | M7-7-100700 Table Roller Group (Front)(For TP-702Y A, 1 |(SEE PG.C143) X
600W)
M7-7-100710 Table Roller Group (Front)(For TP-702YA, 1 X
800W)
M7-7-100720 Table Roller Group (Front)(For TP-702Y A, 1 X
1000W)
M7-7-100730 Table Roller Group (Front)(For TP-702YA, 1 KX
1300W)
3 | M7-7-200300 Table Roller Group (Rear)(For TP-702YA, 1 (SEE PG.C149) X
600W)
M7-7-200310 Table Roller Group (Rear)(For TP-702YA, I X
800W)
M?7-7-200320 Table Roller Group (Rear)(For TP-702YA, I
1000W)
M7-7-200330 Table Roller Group (Rear)(For TP-702YA, I
1300W)
4| M7-7-800000 Photo Cell Group (Only TP-702YA) I ((SEE PG.CI53) X

-C140-



TABLE ROLLER GROUP
(For TP-702Y)

-Cl41-

M7-7-100600
M7-7-100610



7-1 TABLE ROLLER GROUP M7-7-100600
(FOR TP-702Y) M7-7-100610
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-7-100600 Table Roller Group (For TP-702Y, 400W) I X
M7-7-100610 Table Roller Group (For TP-702Y, 600W) 1 X
M7-7-100620 Table Roller Group (For TP-702Y, 800W) 1 X
M7-7-100630 Table Roller Group (For TP-702Y, 1000W) 1 X
M7-7-100640 Table Roller Group (For TP-702Y, 1300W) 1 X
1 | T6-5-10413 Table (For 400W) 1 X
T6-5-10414 Table (For 600W) 1 X
T6-5-10415 Table (For 800W) 1 X
T6-5-10411 Table (For 1000W) I X
T6-5-10417 Table (For 1300W) I X
2 | T6-5-10420 Table Plate (For 800W) 1 X
T6-5-10421 Table Plate (For 600W) 1 X
T6-5-10422 Table Plate (For 400W) 1 X
T6-5-10423 Table Plate (For 1000W) 1 X
T6-5-10426 Table Plate (For 1300W) 1 X
3 | T6-5-11120 Table Roller (For 400W) 3 [191673
Table Roller (For 600W/800W) 6
Table Roller (For 1000W) 9
Table Roller (For 1300W) 12
4 | T6-5-11130 Table Roller Shaft (For 400W) 3 (191674
Table Roller Shaft (For 600W/800W) 6
Table Roller Shaft (For 1000W) 9
Table Roller Shaft (For 1300W) 12
10 | ERO7S Snap Ring, E-7 (SUS)(For 400W) 6 [203502
Snap Ring, E-7 (SUS)(For 600W/800W) 12
Snap Ring, E-7 (SUS)(For 1000W) 18
Snap Ring, E-7 (SUS)(For 1300W) 24
15 | FMS0615S FMS, M6x15 (SUS) 4 X
17 | HBS0820N HBS, M8x20 (N)(For 400W~800W) 4 [X
HBS, M8x20 (N)(For 1000W/1300W) 6
20 | SWO08 SW, M8 (For 400W~800W) 4 (191759
SW, M8 (For 1000W/1300W) 6
25 | PWO08C PW, M8 (C)(For 400W~800W) 4 1191760
PW, M8 (C)(For 1000W/1300W) 6

-C142-



TABLE ROLLER GROUP
(FRONT)(FOR TP-702YA)

-C143-

M7-7-100700
M7-7-100710



7-2 TABLE ROLLER GROUP M7-7-100700
(FRONT)(FOR TP-702YA) M7-7-100710
II{\IEOF PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-7-100700 Table Roller Group (Front)(For TP-702YA, 1 X
600W)
M7-7-100710 Table Roller Group (Front)(For TP-702YA, I X
800W)
M7-7-100720 Table Roller Group (Front)(For TP-702YA, 1 X
1000W)
M7-7-100730 Table Roller Group (Front)(For TP-702YA, I X
1300W)

I | M7-7-108100 Table (For 600W) 1 X
M7-7-108110 Table (For 800W) 1 X
M7-7-108120 Table (For 1000W) 1 X
M7-7-108130 Table (For 1300W) 1 X

2 | M7-7-108200 Cover Plate (For 600W) 2 X
M7-7-108210 Cover Plate (For 800W) 2 X
M7-7-108220 Cover Plate (For 1000W) 2 X
M7-7-108230 Cover Plate (For 1300W) 2 X

3 | M7-7-108300 Table Roller (For 600W) 1 X
M7-7-108310 Table Roller (For 800W) I X
M7-7-108320 Table Roller (For 1000W) I [X
M7-7-108330 Table Roller (For 1300W) 1 X

4 | M7-7-108400 Roller Base (L) 1 X

5 | M7-7-108500 Bar (L) 1 X

6 | M7-7-108601 Roller Base (R) 1 X

7 | M7-7-108700 Roller Cover (For 600W) 4 X
M7-7-108710 Roller Cover (For 800W) 4 X
M7-7-108720 Roller Cover (For 1000W) 4 X
M7-7-108730 Roller Cover (For 1300W) 4 X

8 | M7-7-108800 Motor Cover 1 X

9 [ M7-7-108900 Nut 4 [X

10 | M7-7-109000 V-Belt 1 X

11 | M7-7-303100 Pulley 1 X

12 | M7-7-109200 Adjust Bracket I X

13 | M7-7-130000 Transmissive Roller Ass'y 1 |(SEE PG.C147)

15 | T6-7-70136 Table Roller (For 600W) 4 [T6-7-70136
T6-7-70137 Table Roller (For 800W) 4 X
T6-7-70138 Table Roller (For 1000W) 4 X
M7-7-109100 Table Roller (For 1300W) 4 X

16 | T6-7-70280 Shaft 5 X

20 | TT-2-30140 Motor 1 X
24 | BR6001-2RS Bearing, 6001 2RS 10 X

-C144-



7-2 TABLE ROLLER GROUP M7-7-100700
(FRONT)(FOR TP-702YA) M7-7-100710
I;Eg' PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
27 | KYA070735 Key, 7x7x35 1 X
30 | LA-40210 Label 1 X
35 | THS0508N THS, M5x8 (N)(For 600W/800W) 6 (191579
THS, M5x8 (N)(For 1000W/1300W) 8
39 | HSS0606GN HSS, M6%6 (G)(N) 1 (187305
40 | HSS0608GN HSS, M6x8 (G)(N) 1 X
44 | HBSO516N HBS, M5x16 (N) 3 (191700
45 | HBS0510N HBS, M5x10 (N) 16 [X
46 | HBS0612N HBS, M6x12 (N) 2 [191563
47 | HBS0616N HBS, M6x16 (N) 10 191544
48 | HBS0630N HBS, M6x30 (N) 4 (191779
49 | HBS0820N HBS, M8x20 (N)(For 600W/800W) 4 X
HBS, M8x20 (N)(For 1000W/1300W) 6
50 | HBS0830N HBS, M8x30 (N) 4 X
51 | HBS0660N HBS, M6x60 (N) 2 X
55 | SWo0s SW, M5 19 191577
56 | SWo06 SW, M6 16 1191562
57 | Swo8 SW, M8 (For 600W/800W) 8 191759
SW, M8 (For 1000W/1300W) 10
60 | PWO6A PW, M6 (A) 18 [191612
61 | PW0SC PW, M8 (C)(For 600W/800W) 6 (191760
PW, M8 (C)(For 1000W/1300W) 8
65 | NTE06 NTE, M6 2 X

-C145-



-C146-



7-2-1 TRANSMISSIVE ROLLER ASS'Y M7-7-130000

-Cl47-



7-2-1 TRANSMISSIVE ROLLER ASS'Y M7-7-130000
II{\%: PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #

1 M7-7-131100 Bracket I X

5 | T6-7-70180 Plunger 4 X

6 | T6-7-70190 Roller 4 X

7 | T6-7-70210 Spring 4 X

8 | T6-7-70270 Shaft 4 X

9 | T6-7-70530 Plate 1 [X

15 | BR608ZZ Bearing, 608727 8 [187783

17 | SR12 Stop Ring, S-12 4 X

18 | RR22 Snap Ring, H-22 4 X

20 | ERO7S Snap Ring, E-7 (SUS) 4 1203502

25 | HBS0612N HBS, M6x12 (N) 2 [191563

30 | SW06 SW, M6 2 [191562

35 | PWO0O6A PW, M6 (A) 2 [191612

36 | PWOSA PW, M8 (A) 12 X

-C148-



7-3

TABLE ROLLER GROUP
(REAR)(FOR TP-702YA)

-C149-

M7-7-200300
M7-7-200310



7-3 TABLE ROLLER GROUP M7-7-200300
(REAR)(FOR TP-702YA) M7-7-200310
II{\IEOF PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-7-200300 Table Roller Group (Rear)(For TP-702YA, 1 X
600W)
M7-7-200310 Table Roller Group (Rear)(For TP-702YA, I X
800W)
M7-7-200320 Table Roller Group (Rear)(For TP-702YA, I X
1000W)
M7-7-200330 Table Roller Group (Rear)(For TP-702YA, I X
1300W)

I | M7-7-108100 Table (For 600W) 1 X
M7-7-108110 Table (For 8O0W) 1 [X
M7-7-108120 Table (For 1000W) 1 X
M7-7-108130 Table (For 1300W) 1 X

2 | M7-7-108200 Cover Plate (For 600W) 2 X
M7-7-108210 Cover Plate (For 800W) 2 KX
M7-7-108220 Cover Plate (For 1000W) 2 X
M7-7-108230 Cover Plate (For 1300W) 2 X

3 | M7-7-108300 Table Roller (For 600W) 1 X
M7-7-108310 Table Roller (For 800W) 1 X
M7-7-108320 Table Roller (For 1000W) 1 X
M7-7-108330 Table Roller (For 1300W) 1 X

4 | M7-7-108400 Roller Base (L) 1 X

5 | M7-7-108500 Bar (L) 1 X

6 | M7-7-108601 Roller Base (R) 1 X

7 | M7-7-108700 Roller Cover (For 600W) 4 X
M7-7-108710 Roller Cover (For 800W) 4 X
M7-7-108720 Roller Cover (For 1000W) 4 X
M7-7-108730 Roller Cover (For 1300W) 4 X

8 | M7-7-108800 Motor Cover 1 X

10 | M7-7-109000 V-Belt 1 [X

11 | M7-7-303100 Pulley 1 X

12 | M7-7-109210 Adjust Bracket I X

13 | M7-7-130000 Transmissive Roller Ass'y 1 |(SEE PG.C147) X

15 | T6-7-70136 Table Roller (For 600W) 4 X
T6-7-70137 Table Roller (For 800W) 4 X
T6-7-70138 Table Roller (For 1000W) 4 X
M7-7-109100 Table Roller (For 1300W) 4 IX

16 | T6-7-70280 Shaft 5 [X

20 | TT-2-30140 Motor X
21 | TT-2-30150 Motor Base X

-C150-



7-3 TABLE ROLLER GROUP M7-7-200300
(REAR)(FOR TP-702YA) M7-7-200310
I;Eg' PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
24 | BR6001-2RS Bearing, 6001 2RS 10 [X
27 | KYA070735 Key, 7x7x35 1 [X
30 | LA-40210 Label 1 X
35 | THS0508N THS, M5x8 (N)(For 600W/800W) 6 191579
THS, M5x8 (N)(For 1000W/1300W) 8
39 | HSS0606GN HSS, M6%6 (G)(N) 1 (187305
40 | HSS0608GN HSS, M6x8 (G)(N) 1 X
44 | HBS0516N HBS, M5x16 (N) 3 191700
45 | HBS0510N HBS, M5x10 (N) 16 [X
46 | HBSO0610N HBS, M6x10 (N) 2 X
47 | HBS0616N HBS, M6x16 (N) 10 |191544
48 | HBS0630N HBS, M6x30 (N) 4 191779
49 | HBS0820N HBS, M8x20 (N)(For 600W/800W) 4 KX
HBS, M8x20 (N)(For 1000W/1300W) 6
50 | HBS0830N HBS, M8x30 (N) 4 X
51 | HBS0660N HBS, M6x60 (N) 2 X
55 | Swos SW, M5 19 191577
56 | SWo06 SW, M6 16 191562
57 | SWo8 SW, M8 (For 600W/800W) g [191759
SW, M8 (For 1000W/1300W) 10
60 | PWO6A PW, M6 (A) 18 191612
61 | PW0OSC PW, M8 (C)(For 600W/800W) 8 191760
PW, M8 (C)(For 1000W/1300W) 10
65 | NTE06 NTE, M6 2 X

-C151-



-C152-



7-4

PHOTO CELL GROUP
(ONLY TP-702YA)

-C153-

M7-7-800000



7-4 PHOTO CELL GROUP M7-7-800000
(ONLY TP-702YA)
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #

1 M7-7-801100 Sensor Bracket (Front) 1 X

2 | M7-7-801200 Sensor Bracket (Rear) 1 X

3 | M7-7-801300 Sensor Bracket (Option) 1 X

4 | M7-7-801400 Shelter Board 2 X
Shelter Board (For PH4)(Option) |

M7-7-801500 Shelter Board (For PH4)(Option) 1 X

5 | M7-7-801600 Protect Arm 1 X

9 M7-7-101701 Sensor Bracket (PH1) I X
Sensor Bracket (PH1, PH2)(Option) 2

10 | M7-5-206800 Sensor Bracket (PHI1) 1 X
Sensor Bracket (PH1, PH2)(Option) 2

11 | M7-6-301300 Photo Eye (PH1) 1 |(SEE PG.C133) 205785
Photo Eye (PH1, PH2 or PH4)(Option) 2
Photo Eye (PH1, PH2, PH4)(Option) 3

15 | LA-50522 Sensor Label 1 X
Sensor Label (Option) 2

LA-50523 Sensor Label (Option) 1 X

16 | LA-50031 Label 2 X

20 | PMS0320 PMS, M3x20 (Option) 2 191663

21 | PMS0335 PMS, M3x35 2 X
PMS, M3x35 (Option) 4

25 | TMS0508N TMS, M5x8 (N) 4 1191830

27 | THSO0508N THS, M5x8 (N)(Option) 2 191579

28 | THSO512N THS, M5x12 (N) 4 X

30 | HBS0825N HBS, M8x25 (N) 4 [X

34 | SW03 SW, M3 2 191590
SW, M3 (Option) 4~6

35 | SWO05 SW, M5 4 191577
SW, M5 (Option) 6

36 | SWO08 SW, M8 4 191759

39 | PWO03 PW, M3 2 |187560
PW, M3 (Option) 4~6

40 | PWO5 PW, M5 4 1191578
PW, M5 (Option) 6

41 | PW0SC PW, M8 (C) 4 |191760

-C154-



S @
- e
e e
S @
[ R )
S &
® oo
= s
= =
=

I

Z
o8&
—
e
< A
=Q
=)

=

Z

[~

(FOR TP-702YA)

e[ ¢
P, (FOR TP-702YA)

(ONLY TP-702YA)

-Cl155-



8 PNEUMATIC UNIT M7-8-900310
(OPTION) M7-8-900320
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #

M7-8-900310 Pneumatic Unit (For TP-702Y, Press Bar, 1 X
400Wx650H)(Option)

M7-8-900320 Pneumatic Unit (For Press Bar, 600Wx650H) 1 X
(Option) %

M7-8-900330 Pneumatic Unit (For Press Bar, 600Wx850H) 1
(Option)

M7-8-900340 Pneumatic Unit (For Press Bar, 600Wx1050H) | 1 [X
(Option)

M7-8-900510 Pneumatic Unit (For Press Bar, 600W=1250H) | 1 [X
(Option)

M?7-8-900350 Pneumatic Unit (For Press Bar, 800Wx850H) I X
(Option)

M7-8-900360 Pneumatic Unit (For Press Bar, 800Wx1050H) | 1 X
(Option) e

M7-8-900520 Pneumatic Unit (For Press Bar, 800Wx1250H) | 1
(Option)

M7-8-900370 Pneumatic Unit (For Press Bar, 1000W x I X
1050H)(Option)

M7-8-900530 Pneumatic Unit (For Press Bar, 1000W x DS
1250H)(Option)
1650H)(Option)

M7-8-900550 Pneumatic Unit (For Press Bar, 1300Wx650H) X
(Option)

M7-8-900560 Pneumatic Unit (For Press Bar, 1300Wx850H) I
(Option)

M7-8-900570 Pneumatic Unit (For Press Bar, 1300W x X
1050H)(Option)

M7-8-900580 Pneumatic Unit (For Press Bar, 1300W x I x
1250H)(Option)

M7-8-900380 Pneumatic Unit (For TP-702Y A, Side Pusher, I KX
600W)(Option)

M7-8-900390 Pneumatic Unit (For TP-702Y A, Side Pusher, 1S

M7-8-900400 B00W)(Option) 1 X

o Pneumatic Unit (For TP-702YA, Side Pusher,

M?7-8-900600 1000W)(Option) 1 X
Pneumatic Unit (For TP-702Y A, Side Pusher,
1300W)(Option)

M7-8-900410 Pneumatic Unit (For TP-702Y A, Press Bar and K

M7-8-900420 Side Pusher, 600Wx650H)(Option) 1k

Pneumatic Unit (For TP-702Y A, Press Bar and
Side Pusher, 600Wx=850H)(Option)

-C156-



8 PNEUMATIC UNIT M7-8-900310
(OPTION) M7-8-900320
REF.
NO. PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-8-900430 Pneumatic Unit (For TP-702YA, Press Barand | 1 [X
Side Pusher, 600W=1050H)(Option)
M7-8-900440 Pneumatic Unit (For TP-702YA, Press Barand | 1 [X
Side Pusher, 600Wx=1250H)(Option)
M7-8-900450 Pneumatic Unit (For TP-702YA, Press Barand [ 1 [X
Side Pusher, 800Wx850H)(Option)
M7-8-900460 Pneumatic Unit (For TP-702YA, Press Barand | 1 [X
Side Pusher, 800Wx1050H)(Option)
M7-8-900470 Pneumatic Unit (For TP-702YA, Press Barand | 1 [X
Side Pusher, 800Wx1250H)(Option)
M7-8-900480 Pneumatic Unit (For TP-702YA, Press Barand | 1 [X
Side Pusher, 1000Wx1050H)(Option)
M7-8-900490 Pneumatic Unit (For TP-702YA, Press Barand | 1 [X
Side Pusher, 1000W x1250H)(Option)
M7-8-900500 Pneumatic Unit (For TP-702YA, Press Barand [ 1 [X
Side Pusher, 1000Wx1650H)(Option)
M7-8-900610 Pneumatic Unit (For TP-702YA, Press Barand [ 1 [X
Side Pusher, 1300Wx650H)(Option)
M7-8-900620 Pneumatic Unit (For TP-702YA, Press Barand [ 1 [X
Side Pusher, 1300Wx850H)(Option)
M7-8-900630 Pneumatic Unit (For TP-702YA, Press Barand | 1 [X
Side Pusher, 1300Wx1050H)(Option)
M7-8-900640 Pneumatic Unit (For TP-702YA, Press Barand | 1 [X
Side Pusher, 1300Wx1250H)(Option)
1| M7-8-100300 Press Bar Group (For TP-702Y, 400Wx650H) | 1 [(SEEPG.CI59) X
M7-8-100310 Press Bar Group (For 600Wx650H) IS
M7-8-100320 Press Bar Group (For 600Wx850H) 1 X
M7-8-100330 Press Bar Group (For 600Wx1050H/ 1 X
600Wx1250H)
M7-8-100340 Press Bar Group (For 800Wx850H) 1 X
M7-8-100350 Press Bar Group (For 800Wx1050H/ I [X
800Wx1250H)
M7-8-100360 Press Bar Group (For 1000Wx1050H/ 1 KX
1000Wx1250H/1000Wx1650H)
M7-8-100370 Press Bar Group (For 1300Wx650H) 1 X
M7-8-100380 Press Bar Group (For 1300Wx850H) 1 X
M7-8-100390 Press Bar Group (For 1300Wx1050H/ 1 X
1300Wx1250H)
2 | M7-8-200600 Side Pusher Group (Only TP-702YA) | |[(SEEPG.C165) X
3 | M7-8-300200 Pneumatic Parts Group (For Press Bar, 650H) 1 |(SEE PG.C169) X
M7-8-300210 Pneumatic Parts Group (For Press Bar, 850H) 1 X
M7-8-300220 Pneumatic Parts Group (For Press Bar, 1050H) | 1 [X
M7-8-300230 Pneumatic Parts Group (For Press Bar, 1250H) | 1 [X
M7-8-300240 Pneumatic Parts Group (For Press Bar, 1650H) | 1 [X

-C157-



8 PNEUMATIC UNIT M7-8-900310
(OPTION) M7-8-900320
II{\IEOF PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
4 | M7-8-400100 Pneumatic Parts Group (For TP-702Y A, Side 1 |[(SEEPG.C171) X
Pusher, 600W)
M7-8-400110 Pneumatic Parts Group (For TP-702Y A, Side 1 X
Pusher, 800W)
M7-8-400120 Pneumatic Parts Group (For TP-702Y A, Side 1 X
Pusher, 1000W)
M7-8-400130 Pneumatic Parts Group (For TP-702Y A, Side 1 X
Pusher, 1300W)
5 | M7-8-500000 Pneumatic Parts Group (For TP-702Y A, Press 1 |[SEEPG.CI73) X
Bar and Side Pusher, 600W x650H)
M7-8-500010 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 600W x850H)
M7-8-500020 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 600Wx1050H)
M7-8-500030 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 600Wx1250H)
M7-8-500040 Pneumatic Parts Group (For TP-702YA, Press 1 X
Bar and Side Pusher, 800Wx850H)
M7-8-500050 Pneumatic Parts Group (For TP-702YA, Press | 1 [X
Bar and Side Pusher, 800Wx1050H)
M7-8-500060 Pneumatic Parts Group (For TP-702YA, Press | | [|X
Bar and Side Pusher, 800Wx1250H)
M?7-8-500070 Pneumatic Parts Group (For TP-702YA, Press | 1 [X
Bar and Side Pusher, 1000Wx1050H)
M7-8-500080 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 1000Wx1250H)
M7-8-500090 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 1000Wx1650H)
M7-8-500100 Pneumatic Parts Group (For TP-702Y A, Press IS
Bar and Side Pusher, 1300Wx650H)
M7-8-500110 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 1300Wx850H)
M7-8-500120 Pneumatic Parts Group (For TP-702Y A, Press I K
Bar and Side Pusher, 1300Wx1050H)
M7-8-500130 1 X

Pneumatic Parts Group (For TP-702Y A, Press
Bar and Side Pusher, 1300Wx1250H)

-C158-



8-1

PRESS BAR GROUP

-C159-

M7-8-100300
M7-8-100310



8-1 PRESS BAR GROUP M7-8-100300
M7-8-100310

REF.

NO. PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
M7-8-100300 Press Bar Group (For TP-702Y, 400Wx650H) I X
M7-8-100310 Press Bar Group (For 600Wx650H) 1 X
M7-8-100320 Press Bar Group (For 600W x850H) 1 X
M7-8-100330 Press Bar Group (For 600Wx1050H/ 1 X

600Wx1250H)
M7-8-100340 Press Bar Group (For 800Wx850H) 1 X
M7-8-100350 Press Bar Group (For 800Wx1050H/ 1 X
800Wx1250H)
M7-8-100360 Press Bar Group (For 1000Wx1050H/ 1 X
1000Wx1250H/1000Wx1650H)
M7-8-100370 Press Bar Group (For 1300Wx650H) 1 K
M7-8-100380 Press Bar Group (For 1300Wx850H) 1 X
M7-8-100390 Press Bar Group (For 1300Wx1050H/ 1 X
1300Wx1250H)

1 | M7-8-106100 Adaptor For Press Unit (For 400W) 1 X
M7-8-106110 Adaptor For Press Unit (For 600W) 1 X
M7-8-106120 Adaptor For Press Unit (For 800W) 1 X
M7-8-106130 Adaptor For Press Unit (For 1000W) 1 X
M7-8-106140 Adaptor For Press Unit (For 1300W) 1 X

2 | M7-8-106200 Reinforce Plate 1 X

3 | M7-8-106300 Cylinder, ¥32x%320 (For 650H) 1 X
M7-8-106310 Cylinder, ©¥32x520 (For 850H) 1 X
M7-8-106320 Cylinder, ©¥32x720 (For 1050H~1650H) 1 X

4 | M7-8-106400 Shaft (For 650H) 4 [X
M7-8-106410 Shaft (For 850H) 4 X
M7-8-106420 Shaft (For 1050H~1650H) 4 [X

5 | M7-8-102510 Fixing Block 1 X

9 | M7-8-110110 Press Bar For Flat Bundles Ass'y (For 2 |(SEE PG.C163) X

400W~1000W)
M7-8-110120 Press Bar For Flat Bundles Ass'y (For 1300W) 2 X

13 | M7-8-101400 Connecting Plate 2 X

14 | M7-8-102101 Bearing Support 4 X

17 | T6-9-50030 Bracket 4 (191601

18 | T7-8-30360 Flow Control (L Type), €38-1/8" 1 X

19 | M7-8-204200 Flow Control (L Type), €38-1/8" 1 X

20 | PBG2030 Plastic Bushing, 2030 8 [X
25 | HNO6 HN, M6 (Only 650H) 6 (191611
26 | HN10P1.25 HN, M10xP1.25 1 X
27 | HN16 HN, M16 4 [X

-C160-



8-1 PRESS BAR GROUP M7-8-100300
M7-8-100310
REF.
NO. | PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
31 | THSO0816N THS, M8x16 (N) 8 X
36 | HBS0435N HBS, M4x35 (N) 2 X
37 | HBS0520N HBS, M5x%20 (N) 16 [191665
38 | HBSO512N HBS, M5x%12 (N) 2 (190848
39 | HBS0620N HBS, M6x20 (N)(For 400W/600W) 11 191726
HBS, M6x20 (N)(For 800W/1000W/1300W) | 13
40 | HBS0625N HBS, M6x25 (N)(For 400W/600W) 10 X
HBS0616N HBS, M6x16 (N)(For 800W/1000W/1300W) 6 [191544
41 | HBS0630N HBS, M6x30 (N) 2 [191779
42 | HBS0635N HBS, M6x35 (N) 8 X
47 | SWo04 SW, M4 2 X
48 | SW05 SW, M5 18 191577
49 | SWo06 SW, M6 33 (191562
SW, M6 (Only 650H) 31
50 | SWO08 SW, M8 8 (191759
56 | PW04 PW, M4 2 [187428
57 | PWO05 PW, M5 18 (191578
58 | PWO06A PW, M6 (A) 4 (191612
PW, M6 (A)(Only 650H) 10
59 | PW06C PW, M6 (C)(For 400W/600W) 25 [191561
PW, M6 (C)(For 800W/1000W/1300W) 27
60 | PWOSA PW, M8 (A) 8 X

-C161-



-C162-



8-1-1 PRESS BAR FOR FLAT M7-8-110110
BUNDLES ASS'Y M7-8-110120

-C163-



8-1-1 PRESS BAR FOR FLAT M7-8-110110
BUNDLES ASS'Y M7-8-110120
II{\%: PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
M7-8-110110 Press Bar For Flat Bundles Ass'y (For 1 X
400W~1000W)
M7-8-110120 Press Bar For Flat Bundles Ass'y (For 1300W) 1 X
1 | M7-8-111410 Press Bar (For 400W~1000W) 1 X
M7-8-111420 Press Bar (For 1300W) 1 X
2 | M7-8-111510 Press Bar For Flat Bundles (For 400W~1000W)[ 1 [X
M7-8-111520 Press Bar For Flat Bundles (For 1300W) 1 X
3 | M7-8-121500 Reinforce Plate (For 1300W) 1 X
20 | THS0408N THS, M4x8 (N)(For 400W~1000W) 4 [x
THS, M4x8 (N)(For 1300W) 6
25 | THS0610N THS, M6x10 (N) (For 1300W) 3 K
30 | SW06 SW, M6 (For 1300W) 3 [191562
36 | PWO06C PW, M6 (C) (For 1300W) 3 191561

-C164-



8- SIDE PUSHER M7-8-
GROUP (ONLY

SEE PG.
C172 #7, C174 #7

SEE PG.
C172 #6, C174 #6

/
\ !
/

S

\

A\
AN
W
N \

o  A—
/
A /

A/

, / /
\ ///%/ o
\Nvf///oé&,- i .
* 7N
_ - = — I ||\ AR WW
@ / 0\0 /1
\ / \\ N
oy
/\ (S S




8-2 SIDE PUSHER GROUP M7-8-200600
(ONLY TP-702YA)
REF. ,
NO PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
1 | M7-8-206300 Connecting Plate I X
& | M7-8-210000 Side Pusher Ass'y 2 |(SEE PG.C167) X
19 | HBS0435N HBS, M4x35 (N) 2 X
20 | HBSO0512N HBS, M5x12 (N) 2 [190848
21 | HBS0612N HBS, M6x12 (N) 4 191563
22 | HBS0616N HBS, M6x16 (N) 4 (191544
23 | HBS0625N HBS, M6x25 (N) 6 [X
31 | SW04 SW, M4 2 X
32 | SWO05 SW, M5 2 (191577
33 | SW06 SW, M6 14 [191562
37 | PW04 PW, M4 2 |187428
38 | PWO05 PW, M5 2 191578
39 | PWO0O6A PW, M6 (A) 10 [191612
40 | PW06C PW, M6 (C) 4 191561

-C166-



§-2- SIDE PUSHER ASS M 7-8-




8-2-1 SIDE PUSHER ASS'Y M7-8-210000
II{\IEOF PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
1 M7-8-211100 Bracket 1 X
2 | M7-8-211200 Adjusting Plate 1 [X
3 | M7-8-211300 Fixing Plate 1 X
4 | M7-8-211400 Bearing Housing 2 X
5 | M7-8-211500 Plate 1 X
6 | M7-8-211600 Shaft 2 X
7 | M7-8-211700 Cylinder Base 1 X
8 | M7-8-211800 Cylinder, ©25x%200 1 X
9 M7-8-211900 Reinforce Plate 2 X
15 | T7-8-30360 Flow Control (L Type), €38-1/8" 2 X
20 | LMBC-122130B | Ball Bushing 4 X
26 | HN10P1.25 HN, M10xP1.25 1 X
27 | HN22P1.5 HN, M22xP1.5 2 X
31 | TMS0405 TMS, M4x5 4 X
35 | FHS0514N FHS, M5x14 (N) 10 X
36 | FHS0612N FHS, M6x12 (N) 4 X
37 | FHS0616N FHS, M6x16 (N) 2 X
40 | HBSO0516N HBS, M5x16 (N) 8 (191700
41 | HBS0612N HBS, M6x12 (N) 2 (191563
42 | HBS0620N HBS, M6x20 (N) 6 |191726
43 | HBS0616N HBS, M6x16 (N) 2 (191544
45 | SWO05 SW, M5 g (191577
46 | SW06 SW, M6 g (191562
50 | PWO6A PW, M6 (A) 2 191612
51 | PWO06C PW, M6 (C) 6 |191561
60 | HNO6 HN, M6 2 (191611

-C168-



8-3 PNEUMATIC PARTS GROUP M7-8-300200
(FOR PRESS BAR) M7-8-300210

17

SEE PG. SEE PG.
C160 #3 C160 #19

| |
L A ‘
X | | |
| | 5 =
F=s = | | 7 N | |
] i
| | N A
C160 #18 | |
16 16 o B \ B T
\& = 3 15 !

-C169-



8-3 PNEUMATIC PARTS GROUP M7-8-300200
(FOR PRESS BAR) M7-8-300210
II{\%: PART NO. DESCRIPTION Q'TY|GREENBRIDGE PART #
M7-8-300200 Pneumatic Parts Group (For Press Bar, 650H) I X
M7-8-300210 Pneumatic Parts Group (For Press Bar, 850H) 1 X
M7-8-300220 Pneumatic Parts Group (For Press Bar, 1050H) | 1 [X
M7-8-300230 Pneumatic Parts Group (For Press Bar, 1250H) [ 1 X
M7-8-300240 Pneumatic Parts Group (For Press Bar, 1650H) | 1 [X
1 | M7-8-206400 Air F.R.L. (Filter/Regulator/Lubricator) 1 X
2 | M7-8-206500 Air F.R.L. Combination 1 X
(Filter/Regulator/Lubricator)
5 | M7-8-201500 Tube Fitting-Straight, cp10-1/4" I [X
6 | M7-8-200200 Regulator Combination 1 203763
7 | T7-8-30660 Solenoid Valve Ass'y 1 X
8 | M7-8-201300 Regulator, 3/8" I 1191680
9 | M7-8-204700 Solenoid Valve (5 Ports, 2 Positions) 1 X
13 | T6-9-60040 Quick Coupler (Male), 1/4" Ass'y 1 [205371
14 | T7-8-30160 Tube Fitting-Elbow, @ 8-3/8" 4 X
15 | T7-8-30190 Tube Fitting-Elbow, @ 8-1/4" 3 K
16 | T7-8-30240 Brass Silencer, 1/4" 2 X
17 | T7-8-30370 Quick Coupler (Female), 6.5x10 1 [205372
25 | PUO8O110 PU Tubing, @8x110 1 X
26 | PU080200 PU Tubing, ©@8x%200 1 X
27 | PU080220 PU Tubing, @8x220 1 X
28 | PU080650 PU Tubing, ©@8x%650 (For 650H) 1 X
PUO080850 PU Tubing, ©@8x850 (For 850H) I [X
PU081050 PU Tubing, @8x1050 (For 1050H~1650H) I X
29 | PU082430 PU Tubing, ©@8%2430 (For 650H) 1 X
PU082630 PU Tubing, ©@8%2630 (For 1 X
850H)
PU082830 PU Tubing, ©@8%2830 (For 1050H) I [X
PU083030 PU Tubing, @8%3030 (For 1250H) I [X
PU083430 PU Tubing, ©@8x%3430 (For 1 X
30 | PU100120 1650H) PU Tubing, ¥10x120 1 X

-C170-



8-4

PNEUMATIC PARTS GROUP
(FOR TP-702YA, SIDE PUSHER)

SEE PG. SEE PG. SEE PG.
C168 #15 C168 #15 C168 #15
3

T~
O

M7-8-400100
M7-8-400110

g
[1oi 191

-C171-



8-4 PNEUMATIC PARTS GROUP M7-8-400100
(FOR TP-702YA, SIDE PUSHER) M7-8-400110
II{\%: PART NO. DESCRIPTION Q'TY [GREENBRIDGE PART #
M7-8-400100 Pneumatic Parts Group (For TP-702Y A, Side 1 X
Pusher, 600W)
M7-8-400110 Pneumatic Parts Group (For TP-702Y A, Side 1 X
Pusher, 800W)
M7-8-400120 Pneumatic Parts Group (For TP-702Y A, Side 1 X
Pusher, 1000W)
M7-8-400130 Pneumatic Parts Group (For TP-702Y A, Side 1 X
Pusher, 1300W)
1 | M7-8-206400 Air F.R.L. (Filter/Regulator/Lubricator) 1 [X
2 | M7-8-206500 Air F.R.L. Combination 1 X
(Filter/Regulator/Lubricator)
5 | M7-8-201500 Tube Fitting-Straight, @ 10-1/4" 1 X
6 | M7-8-200200 Regulator Combination 1 [203763
7 | T7-8-30660 Solenoid Valve Ass'y 1 X
8 | M7-8-201300 Regulator, 3/8" 1 (191680
9 | M7-8-204700 Solenoid Valve (5 Ports, 2 Positions) 1 X
10 | PH-8-101900 Tube Fitting-Equal Tee, @8 2 X
13 | T6-9-60040 Quick Coupler (Male), 1/4" Ass'y 1 [205371
14 | T7-8-30160 Tube Fitting-Elbow, @ §-3/8" 4 X
15 | T7-8-30190 Tube Fitting-Elbow, @ 8-1/4" 3 K
16 | T7-8-30240 Brass Silencer, 1/4" 2 X
17 | T7-8-30370 Quick Coupler (Female), 6.5x10 1 X
25 | PU080120 PU Tubing, @8x120 2 X
26 | PU080350 PU Tubing, ©@8%350 1 X
27 | PU080400 PU Tubing, ©@8x400 2 X
28 | PU080220 PU Tubing, @8%220 1 X
29 | PU080500 PU Tubing, ©@8x500 2 X
30 | PU082180 PU Tubing, ¥8x2180 (For 600W) 1 KX
PU082380 PU Tubing, ¥8x%2380 (For 800W) 1 X
PU082580 PU Tubing, ©@8%2580 (For 1000W) 1 K
PU082880 PU Tubing, ©@8x%2880 (For 1 X
31 | PU100120 1300W) PU Tubing, @10x120 1 X

-C172-



PNEUMATIC PARTS GROUP
(FOR TP-702YA, PRESS BAR
AND SIDE PUSHER)

-C173-

M7-8-500000
M7-8-500010



8-5 PNEUMATIC PARTS GROUP M7-8-500000
(FOR TP-702YA, PRESS BAR M7-8-500010
AND SIDE PUSHER)
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
M7-8-500000 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 600Wx650H)
M7-8-500010 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 600W x850H)
M7-8-500020 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 600Wx1050H)
M7-8-500030 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 600Wx1250H)
M7-8-500040 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 800Wx850H)
M7-8-500050 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 800Wx1050H)
M7-8-500060 Pneumatic Parts Group (For TP-702Y A, Press 1 K
Bar and Side Pusher, 800Wx1250H)
M7-8-500070 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 1000Wx1050H)
M7-8-500080 Pneumatic Parts Group (For TP-702Y A, Press 1 X
Bar and Side Pusher, 1000Wx1250H)
M7-8-500090 Pneumatic Parts Group (For Press Bar and Side | 1 [X
Pusher, 1000Wx1650H)
M?7-8-500100 Pneumatic Parts Group (For TP-702YA, Press | 1 [X
Bar and Side Pusher, 1300Wx650H)
M7-8-500110 Pneumatic Parts Group (For TP-702YA, Press | 1 [X
Bar and Side Pusher, 1300Wx850H)
M7-8-500120 Pneumatic Parts Group (For TP-702Y A, Press 1K
Bar and Side Pusher, 1300Wx1050H)
M7-8-500130 Pneumatic Parts Group (For TP-702Y A, Press X
Bar and Side Pusher, 1300Wx1250H)
1| M7-8-206400 Air F.R.L. (Filter/Regulator/Lubricator) I X
2 | M7-8-206500 Air F.R.L. Combination 1 X
(Filter/Regulator/Lubricator)
5 | M7-8-201500 Tube Fitting-Straight, @10-1/4" 1 X
6 | M7-8-200200 Regulator Combination 2 [203763
7 | T7-8-30660 Solenoid Valve Ass'y 2 X
8 | M7-8-201300 Regulator, 3/8" 2 191680
9 | M7-8-204700 Solenoid Valve (5 Ports, 2 Positions) 2 X
10 | PH-8-101900 Tube Fitting-Equal Tee, O 2 X
13 | T6-9-60040 Quick Coupler (Male), 1/4" Ass'y 1 [205371
14 | T7-8-30160 Tube Fitting-Elbow, ©8-3/8" 6 X
15 | T7-8-30190 Tube Fitting-Elbow, @#8-1/4" 6 X

-C174-



8-5 PNEUMATIC PARTS GROUP M7-8-500000
(FOR TP-702YA, PRESS BAR M7-8-500010
AND SIDE PUSHER)
II{\%: PART NO. DESCRIPTION Q'TY |GREENBRIDGE PART #
16 | T7-8-30240 Brass Silencer, 1/4" 4 X
17 | T7-8-30370 Quick Coupler (Female), 6.5x10 1 205372
18 | T7-8-30530 Tube Fitting-Branch Y, @8 1 X
25 | PU080110 PU Tubing, @x110 1 X
26 | PU080120 PU Tubing, ©¥8x120 2 X
27 | PU080350 PU Tubing, ©@8x350 1 X
28 | PU080200 PU Tubing, ©@8x200 1 X
29 | PU080400 PU Tubing, ©®8x400 2 X
30 | PU080220 PU Tubing, ©¥8x220 1 X
31 | PU080500 PU Tubing, ©@8x500 2 X
32 | PU080980 PU Tubing, ©®8x980 1 X
33 | PU080650 PU Tubing, @8x650 (For 650H) 1 X
PU080850 PU Tubing, @8x850 (For 850H) 1 X
PU081050 PU Tubing, @8%1050 (For 1050H~1650H) 1 X
34 | PU0O81200 PU Tubing, @8x1200 (For 600W) 1 X
PU081400 PU Tubing, ¥8x1400 (For 800W) 1 X
PU081600 PU Tubing, @8x1600 (For 1000W) 1 X
PU081900 PU Tubing, @8x1900 (For 1300W) 1 [X
35 | PU081450 PU Tubing, ¥8x1450 (For 650H) 1 X
PUO081650 PU Tubing, @8x%1650 (For 850H) 1 X
PU081850 PU Tubing, @8%1850 (For 1050H) 1 X
PU082050 PU Tubing, ©@8%2050 (For 1250H) 1 X
PU082450 PU Tubing, ¥8%2450 (For 1650H) 1 X
36 | PU100120 PU Tubing, @10x120 1 X

-C174-





